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How to Use This Manual

® The information, specification, and illustrations in this manual are on the basis of information
available at the time it was written. Continuing improvement and advancement of product design
may cause changes to your machine which may not be included in this publication. Each publication
is reviewed and revised as required to update and include these changes in later editions. Whenever
a question arises regarding your product or this publication, please consult Liugong dealer for the
latest available information.

® In this manual, those assemblies with the same description but different number are arranged
together, followed by the parts list. For example: assembly 11E0097 Work Hydraulic System and
11E0250 Work Hydraulic System are arranged together in table of contents. Some assemblies could
consist of secondary assemblies. Therefore, refer to column “S.C” in the parts list to see if there is
“Z” to confirm the secondary assemblies.

® Detailed information for the assembly and the parts list.
Title explanation.

e.g.:

45E0262 002 DECAL
| Assembly Name

Version

Assembly No

Assembly Name: The name of an assembly.

Item: The sequence number in the illustration.

PART NO: The identifying number of the parts, which consists of letters and digitals or just digitals.

VER: Start from 000. This figure will be improved to 001,002...if there is any modification to the

parts.

Part Name: The name of the parts that make up the assembly.

Qty: Indicates the quantity of the parts used per machine. For assembly, it indicates the quantity of
the parts used per assembly.

S.C: Service Code

W : Process this part before installing to the machine.

H: It's an accurate part. Consult the nearest dealer when removing or repairing it.
D: Can not be purchased separately, it is an assembly.

K: This part is available in the spare parts box.

R: Quantity is different on different machine.

S: Special service part, it isn’'t assembled at factory.

C: This part has been modified.

A: This part is a new part.

Q: This part has been deleted.
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Z:

OP :
OS:
UsS:

#:

Individual drawing of this part is available.

Optional parts

Oversize parts

Undersize parts

(NOTE: Parts with “OS" or "US" are placed below the standard-sized part.)

It's a new part in this page.

SERIAL NO: the Production Identification Numbers (PIN) of machine. If more than one version is

N1 :

N2 :

TY :

TP :

included for any assembly, this column identifies the specific machine serial numbers to

which each version applies.

e.g.

S/IN - XXXXXX-XXXXXX

Serial number range

Product S/N code

Show the interchangeability between the original and the improved parts. More details
are as follows:

Part in the “Replaceable part" column can be used instead of this part but not vice
versa.

This part can be used instead of that in "Replaceable part" column but not vice versa.
Not permitted to use this part. Use that in “Replaceable part” column instead.

This part and that part in the column of "Replaceable part" are interchangeable with
each other.

This part and that part in the column of "Replaceable part" are not interchangeable with
each other, and the part in the column of "Replaceable part" used as an assembly also
is not interchangeable with this part.

Not permitted to use this part. This part and that part in the column of "Replaceable
part" are not interchangeable with each other, and the part in the column of
"Replaceable part" used as an assembly also is not interchangeable with this part.
Keep on using this part. This part and that part in the column of "Replaceable part" are
not interchangeable with each other, but the part in the column of "Replaceable part"
used as an assembly is interchangeable with this part.

Not permitted to use this part. This part and that part in the column of "Replaceable
part" are not interchangeable with each other, but the part in the column of

"Replaceable part" used as an assembly is interchangeable with this part.

REPLACEABLE: Interchangeable part number and the quantity are shown in this column.
Note: The interchangeable parts should refer to “I”, “J”, “P”, “Y”, “N17, “N2”, “TY” or “TP” in the

IA column.
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Configurations and Main Components

This is an integrated parts manual which is based on CLG 835 wheel loader standard configuration,

powered in YUCHAI enginell. This manual includes several optional configurations that are available for

the basis at the moment. Every model listed in this parts manual is provided with a number of 15 codes.

Please ask Liugong dealer to tick the right 15 codes for your machine from the following configuration

and main components table.

Please see the following configurations and main components table for more details.

1. CLG835 Wheel Loader/Yuchai Engine ll/Liugong Axle&Transmission/Air Conditioner/liuGong

Valve/R Decal/1.7m3 Bucket (62F00520005B001):

Y-S =20 BHs =40
PART NO. NAME PART NO. NAME
45E0739 |FRIGAH DECALSET 44C0819 |BH3IEMNRS POSITIONER AND KICKOUT SYSTEM
45E1230 |4GhedEi NAMEPLATE GP 32E1517 |@HEZE WASHER
00Y0021 |4EmiFREE ENGINE SYSTEM 01E0053 |JEBAEE GREASE LINES
01E0057 | BI#FE M FRONT AXLE AS 41E0612 | BRHEEK CAB AS
01E0080 |/EHFEM REAR AXLE AS 41E0159 |BHEPE CAB GUARD AS
01E0059 |fRAEMER TYRE&RIM AS 41E0157 |EMEEMR REARVIEW MIRROR AS
01E0081 |#F L& AXLE PIPE 46E0040 | EIHLIE B SEAT AS
03E0038 |tz RSE DRIVE SHAFT SYSTEM 48C0314 | AR FENDER-RH
04E0077 |TEFBRE TANSMISSION MOUNTING 48C0316 | ZE#EiR FENDER-LH
05E0219 | ML RL TRANSMISSION & TORQUE 43E0008 | IR E K STEP AS

CONVERTER SYSTEM

24C0201 | AEBYE MK SHIFT CONTROL SYSTEM 43E0061 | BTH4EAR FRONTFENDER-
15E1301 | BERS HYDRAULIC SYSTEM 43E0102 | k&8 LADDER
20E0512 | #lZi R4 BRAKE SYSTEM 43E0005 |HkH LADDER
21E0027 |EBEHIZFHRE PARKING BRAKE SYSTEM 44E0062 |KEHHE ENGINE HOOD AS
30E0699 |BIZFZREE FRONT FRAME AS 41E0412 |ERER PLATE AS
30E0698 |FEEEMK REAR FRAME AS 23E0136 |Z=AREE AIR CONDITIONING SYSTEM
30E0285 |RIBEMR ARTICULATED HITCH AS 22E1587 |BB|MARSEMEE |ELECTRICAL SYSTEM
32E1093 | TH%E WORK IMPLEMENT 50Y0020 |HBSRLFREEE  |ELECTRICAL SCHEMATIC
32E0369 |4=3FB.A(1.7 LK) BUCKET AS
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= 3
CONTENTS
FBRFEHE DECAL ..., 2-1
45E0739 006 FRIEZEIF ..ottt 2-1
DECAL GROUP ...t 2-1
A5E1230 000 FBRELEIF ..ottt 2-4
NAMEPLATE GP.....oooeoeeeeeeeeeee et een e eenenesenn. 2-4
I FRL POWER SYSTEM......oioieeeeeeeeeeeee e, 3-1
00Y0021 000 SEHLTREE ..o, 3-1
ENGINE SYSTEM......ooiiioieceeeeeeeeeeee et eee et e e s e neneneaeeenaneas 3-1
20C0115 000 BIBUEE ... 3-3
SHROUD.......cooeeeeee et n et en e een e neennens 3-3
21C0111 002 BT ..ottt ettt ettt ettt 3-5
FUEL TANK ..ot n s ne s enenann e e e anneneennens 3-5
16C0004 002 JEEE ...ovoveeeieeieeieee ettt ettt ettt ettt s ettt s ettt et et s ettt et e teseenens 3-7
BREATHER CAP.......ooiieeeeeeeeeee e nae e en e e eanenen e, 3-7
20C0085 000 BIFBEA .....ooeoeoeoeeeeeeeeeeeee et 3-9
RADIATOR GP ...t s s aneneae 3-9
BB REE POWER TRAIN ..., 4-1
01E0Q057 0068 BIATF L c....cvveeeeeeeceeeeeeeeee oot e et n e e e en e e, 4-1
FRONT AXLE AS ...t ananeae 4-1
45C0004 003 FEEH B ... cvveeeeeeeeeeeeeeeeeee et 4-5
CLAMP AS ...ttt 4-5
A1C0605 001 BFEAE B ....ooeceeeeeeeeceeeeeeee ettt 4-8
BEVEL GEAR AS ...t s e enan e 4-8
01E0080 013 JEHFE R cv-vecveveeeeeeeeeeeeeeeee et s e en e, 4-11
REAR AXLE AS ...ttt en s n e 4-11
41C0606 001 BRIEAEF ..o 4-17
BEVEL GEAR AS ..ottt enan e 4-17
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41C0087 000 ZEIRBE .. oottt e ettt n et 4-20
DIFFERENTIAL ....coovieiie ettt s s en e nae e aan e enan e 4-20
01E0059 000 FERAFEIREB R .. cvvveeeeceeeee oot en e n s neneeans 4-22
TYREGRIMAS ..ot n s en s s s enes s nees 4-22
41C0090 000 FEHE R ..ottt 4-23
RIMAS ...t ettt et 4-23
0TE0081 001 B B B et en e en s neneeaes 4-24
BRAKE LINES.......cooiiiiieeeecee oottt s s aen s anan e 4-24
03E0038 002 FEFNHATEET ....oeceeeeeeceee ettt en e s 4-25
DRIVE SHAFT SYSTEM ...ttt enas s aeenaenans 4-25
51C0072 001 FREIE BN ......cvoveeececeeeeeeceeee et 4-28
MIDDLE DRIVE SHAFT ..ot en s s 4-28
24C0201 000 ZEIRIEBDUEFR ©.ovoeeceeeeeeeeeeee ettt en e 4-29
SHIFT CONTROL SYSTEM.....coooiiiieeeceeeeeeceetecee e enen s 4-29
05E0219 001 FREEZRL ...ttt en e nn e neneeans 4-30
GEARBOX & TORQUE CONVERTER AS .......oiuiiiieeceeie e 4-30
52C0209 004 BEHEBT ....ooooeeeceeeeeeeeceeeete ettt n e et enn et en s eneeans 4-33
TORQUE CONVERTER.......ocoiititeteieeceete e teesae et sasae et sae st e s s ns s e s anssassesennssaesns 4-33
04E0077 004 ZEIRFEZZE «.o.ooceoeeeeeeeeeeeeeee ettt e e en e n s 4-35
TRANSMISSION MOUNTING .....oovieeieceeeecee e naeeenees 4-35
11C0718 002 BETEIR ...oovovoeeeeceeee ettt ettt e et n et n st en s enen e 4-38
GEAR SHIFT PUMP ...ttt e, 4-38
42C0350 009 AETEF ...cvevereeeeeeee ettt ettt et e ettt ee ettt ettt a et ae e aeeens 4-39
LAY A N ST 1Y RS0 1 S 4-39
42C0350(A) BT R ..ottt ettt ettt ettt ettt an e 4-41
LAY A N ST 1Y R3] 1 S 4-41
42C0350(B) BT F ..veveeereeeeeeee ettt ettt ettt ettt ettt ettt ettt n e ae e aeeeas 4-43
LAY A N ST 1Y RS0 1 S 4-43
52C0071 001 BB BT ..ottt ettt n e 4-45
OVERRUN CLUTCH ....co.itiieeeeeceeeecee oot 4-45
42C0094 002 BIREITEZRAAMF ..o.ooeceeeeeeeeeeeeeee e 4-46
REVERSE PLANET CARRIER .........ocviiuiiee et ena e, 4-46
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42C0349 001 1T RIZR o oot 4-48
PLANETARY CARRIER ........ouiiiiieeeeeeeceeeecee et ene s s 4-48
42C0102 002 EFERYLEIE ..ot 4-51
DIRECT DRIVE GP.......oooeeeeeeeeeeee e, 4-51
42C0350(C)  BEIRA covovoveeeececeeeee et e e e et e ettt n et en e 4-53
TRANSMISSION ..ottt se et s s ene e en e s s eneeeenaesenees 4-53
52C0041 0071 BITHEE ..ooeeeeeeeeeeeet ettt ettt sttt tenas 4-55
FILLER TUBE ..ottt na s aen e enan e 4-55
12C2407 001 BEIRIEBIIE ..ottt n e 4-56
SHIFT CONTROL VALVE. ..o eeae e ena e enan e 4-56
12C2363 001 BEIRIEBIIE .....oooeceeeeececee ettt 4-57
SHIFT CONTROL VALVE........ooeeeeeceeeeeee oo eeeae e ens e enan e 4-57
TRIERS HYDRAULIC SYSTEM ..o 5-1
15E1301 000 JBE TR ..eeeeeeeceeee ettt ettt en e en e 5-1
HYDRAULIC SYSTEM .....oomiieieieeeeeeeeeeeeeeeeee et enaneas 5-1
10C1205 004 BETHEL.........ooeceeeeeececeeeeecee ettt en e 5-4
BUCKET TILTING CYLINDER ......oouiuiieieceeeeeeeeeeeeeecee e aenenenen. 5-4
00C2361 001 B ERRBEEE ......oveeeeeceeeeeeeee ettt n s s e 5-6
CONTROL VALVE LINES ..ot 5-6
10C0203 000 BIBETHEL.........oeeceeeeeeeeceeeeeee ettt en s 5-8
BOOM CYLINDER ......ooomviiticeeieeeeeeeeeeeeeeee e eeee et na e enaneas 5-8
00C2362 000 F& I FHELBIER ...vovveeeceeeeeeeceeee et n e 5-10
TILTING CYLINDER LINES ..ot ane e enan e 5-10
00C2964 000 FES B ......ooeceoeeeeeeeeeeeeeeeee ettt n e 5-12
PILOT  LINES .ottt n s enan e 5-12
12C3759 000 FEFHRBZEZE B cecvevveeeeeee oottt 5-14
PILOT VALVE MOUNTING AS .....ooooouieeeeeeeeeeeeeee e n e 5-14
12C0400 000 BETEIHR .....oovovoeeeeceeeeeeeeeeeee ettt e sttt s et s sttt en s s s en e en e 5-15
CHECK VALVE ........oooeeeeeeeeeeeeeeeeeee ettt aen e 5-15
12C1196 004 BB ..o.oveeeeeeceee ettt 5-17
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COMBINATION VALVE ...ttt ettt et e e et e e e e e e e e e e ea e e e e e e e e eeaeeeeennaan 5-17
1202574 000 JE G B oot 5-19
[ L I 1| I R 5-19
00 C 1732 000 B B B oottt e 5-21
COOLER LINES . ... ettt et ettt et e e ettt e e e e te e e e e e e e e e eaa e e e e eaeeeeeaaaeeeeesan 5-21
TICA0B7 002 ZR R B .o e e et e e e et 5-22
e UV R 5-22
2100488 001 JR I T . eee et s 5-24
[ B N L L@@ 11 I 17N 1 R 5-24
12C1008 001 B IBIHR ..o et e et e et e et e e et e e et 5-26
CHECK VALVE . ... ettt e ettt e ettt e e e et e e e et e e e e et e e e e eaaeeeeeaaeeeearaeeeeeran 5-26
12C3249 001 3 B HRE R .ot 5-27
CONTROL VALVE AS ...ttt ettt e e et e e et e e e e e e e e e e e e e eaeeeeeaaeeeeeenaan 5-27
T2C16711 003 0 BB ..ottt e e e e e e et e e e e ae—aaa 5-28
CONTROL VALVE ...ttt ettt e e et e e e e e e e e e e e e et e e e e eaaeeeeaaeeeeeenaan 5-28
00C 2214 000 BB B B oottt e 5-31
STEERING LINES . ... ..ottt e et e e e e e e e e e e e s e e e e e eaaeeeeeaeeeeeeeaan 5-31
10C0360 001 BB Bl THIEL ... eeeeeeee et e e et e e et e e e e et e e e e e e e e et e e e e e e e e e e e 5-33
STEERING CYLINDER . ...ttt ettt e e et e e e e e e et e e e e e e e e eaaeeeeeneaan 5-33
44C0961 002 FTTBIHLIE R ..o et e e e et e et 5-35
STEERING COLUMN AS ... oottt e e e ettt e e e et e e e e e e e e eaa e e e e eaaeeeeeeaneeeeennans 5-35
A4C0023 00T BRI EH ..ot e e e e e e r e e e e e e e e 5-38
= = RN R 1A i N 5-38
1203052 001 B T R B ..o ettt 5-39
RELIEF VALVE MOUNTING ...ttt et e et e e e e e e et e e e e e e e e eaaeeeeean 5-39
00C 1736 0071 BB B B B oottt e e et e e e 5-40
BOOM CYLINDER LINES ...ttt e e e e e e e e e e e e e e e eaeeeeeees 5-40
FIZNFRZE BRAKE SYSTEM ...t 6-1
20E0512 000 T ZE B BR ..ot 6-1
SERVICE BRAKE SYSTEM.... .ottt et e e e e e e e e e e e e e e e e e e e eannns 6-1
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13C0584 000 AR .....oeoeeeoeeeeeeeeeee e eeeee e ee e e e e 6-5
COMBINATION VALVE ...t ee e es e 6-5
13C0054 000 ZEABEEFR ........oeveeeeeeeeeeeeeeeeeeeeeeeeeeee e e e e eeee e ee e e e e e ees e ee e 6-7
AIR RESERVOIR AS.......veoeeeeeeeee e eeeee e eeeeeeeeee e eeee s ee e seee s seseeee e 6-7
21E0027 000 fEZEBIEITREE ..o ee oo ee e e e eeee e s ee e ee e ee e eenean 6-8
PARKING BRAKE SYSTEM........ooiveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeeeeeees e eeee e 6-8
13C0008 007 BIFIEE ... ee e e ee e 6-10
BRAKE ...ttt e e e e e e e e ee e 6-10
45C0020 007 FEHIFEBR c.ve.vveeeeeeeeeeeeeeeee e eeeeees e eee e e see e eee e 6-12
PARKING BRAKE AS........oveoieeoeeeeeeeeeeeeeeeeeeeeeee e eeseeeee e ee e ee e eeee s eee s eee e 6-12
TR THELE SHEET METAL SYSTEM ..o, 7-1
30E0B99 000 BIZEZBER ...v.ovveoeeeeeeeeeeeee e eeeeeeeeeeeee e eee e eee e ee e s ees s ee oo ee e ee e eeeeeee e 7-1
FRONT FRAME AS ...t eeeeee e ee e ee e ee e eee e 7-1
00COT47 001 BB B ... oeeeoeeeeeeeeeeeeee oo eee e eee e ee e eee e e s ee e e ee e ee e ee e eeee e 7-3
GREASE LINES ...t eee e ee e eee e eee e eee e ee e ee e eee e eeneas 7-3
30E0B98 000 JEZEZBER ..vvooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee e ee e ee e e ee e ee e eenens 7-5
REAR FRAME AS ...t eeeee oo eee e ee e e ee e 7-5
A3C0285 001 BREEBIR ....vveoeeeeeeeeeeeeeeeeeee e e e ee e ee e e e e ee e ee et 7-7
ARTICULATED HITCH ... ee e ee e eeee s eee e 7-7
32E1093 000 TAEEERB ......ooooeeeeeeeeeeeeeee oo s e e 7-9
EQUIPMENT ...t e e ee e 7-9
01E0053 002 SETBHEEFEE .......oveoeeeeeeee e eeeeee e eeeeeee e ee e e eee e e eee e 7-11
GREASE LINES ...t ee e 7-11
32E0369 001 47 BE (1.7 TLIT) coveoeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e s eee e e eee e 7-12
BUCKET AS ..ot e e ee e s e e e ee e e e e e ee s 7-12
22D0054 003 43h ...ttt e et 7-13
BUCKET ...t ee e e e e ee e e e ee e ee e 7-13
44C0819 000 EIBIEAITREE ovvooeveeeeeeeeee oo eeeee e s e eee s e e eee e eeeeas 7-15
POSITIONER AND KICKOUT SYSTEM .....oovooveeieeeeeeeeeeeeeeeeeeeeee e eese e 7-15
32E1517 000 THEEZE ......o...ooeoieeeeeeeeeeeeeee e 7-16



CLG835

WASHER . ..t e e e e e e e e e e e s e e e e e e e s e e 7-16
ERZENEBEH CABANDACCESSORIE ..o, 8-1
A1E0612 000 ZBIEZEHL AL ..ottt ettt r e re e 8-1
A B A S . e e e e e e e e e e e e e e e e e e e e e e e s 8-1
AT7C1290 002 ZE T utiuieteeuieieie ettt ettt te et sttt e st e st e st et e e seene e s e eneeneen e e e e e e eeeeneeeeeeeeneeneeneeneeneaneas 8-7
DOOR-LH et e e e e e e e e e enree s 8-7
ATC12971 002 AT ittt ettt et r et ne e e ne e 8-9
DOOR-RH .t e e s e e e e e e r e s e e s 8-9
ATC0T94 002 BB oottt ettt et r ettt neen e ne s 8-11
HAND REST ..ottt et e et e e e s e e e s nn e e e e e e e e e e s nnre e e s nnnneeas 8-11
34C1806 002 PR E L ..ovveveeeeieeieie ettt sttt sttt sttt neene e 8-12
DECORATION AS ..ttt et e et e e e s e e e s s n e e e e e e e e s e nnre e e e nnneeees 8-12
A47C19471 001 FBBUFEEBR ...oeoeieeeeeeeeee ettt ene s 8-13
CONTROL BOXAS ...ttt e e et e e e et e e s e e e e e s e e e s enreeesnnes 8-13
A1E0412 001 BEIAREL B ..o oveierieieeieeee ettt ene s 8-14
P L AT E A e e e e e e e e e e e e e e e e s ee e e ees 8-14
A1E0159 000 B B B g ittt ettt r e neene s 8-15
CAB GUARD AS ... ettt et e e e e e et e e e et e e s e e e e n e e e s 8-15
A1E0157 000 JEHRBREE L .vovereeeeeeeeee ettt 8-16
REARVIEW MIRROR AS ...ttt e 8-16
48C0316 001 JEZERHTBAR ...eveveeeeeieeete ettt sttt ene s 8-17
REAR FENDER-LH ..o e e e e 8-17
43E0061 003 BURHTBARELER ..ooveeveeeieeieeeeeete ettt ettt 8-18
FRONT FENDER AS.... ettt e e e s e e e e e enee s 8-18
48C0314 001 JEBETHTBAR ..ottt ene s 8-19
FENDER-RH ..ot e e e e e e e e e e s e e e es 8-19
43E0008 003 FHIEE B .....cveeeeeieeieiieie ettt sttt ettt be e ne e ene s 8-20
ST E P A e e e e e e n e e e 8-20
A3E0102 003 FREB ...oveeeeieeeeietieteeei ettt sttt ettt ettt e s e ene s s 8-21
LADDER . ...ttt e e e e e e e e e e e e e e e ees 8-21
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43E0005 004 FERBEE AL ...cooorvieiieccc 8-22
LADDER AS-RH.......couuiiimiiiiiiiiiciiseties e 8-22
44E0062 006 RBIHLEE AL .......oovoeeiieicceece e 8-23
ENGINE HOOD AS ...ttt 8-23
24C0034 001 FHBEBHAT........oommiiiiiicc e 8-27
LIFT MECHANISM ...ttt 8-27
46E0040 002 BIHUBE AL ....ooorvireiececcce e 8-29
SEAT AS ...ttt 8-29
22 RS AIR CONDITIONER ARRANGEMENT ( R134A ) ..o 9-1
23E0136 007 ZEYTRZE ..o 9-1
AIR CONDITIONING SYSTEM .....ccoovuuiiumiiimiimiiiieiesiseeises i 9-1
23E0030 001 ZEYWEZEHLIIIR ..o 9-4
COMPRESSOR BRACKET .......ouiiuiiimiimiiiieetsesis st 9-4
46C0645 001 FERBREIR ...ooovvorieiriiciecieeiec e 9-6
EVAPORATOR AS ...ttt 9-6
EERREE ELECTRICAL SYSTEM ..ottt 10-1
22E1587 000 EEATRZE ....coomiioiiieiiceeec e 10-1
ELECTRICAL SYSTEM.....ooiiuiiuiiimiiaeieieeeseses it 10-1
46C4395 001 BIZEZRLRER ..o 10-3
FRONT FRAME WIRING ..ottt 10-3
46C8014 000 JEZEZRLRER ... 10-5
REAR FRAME WIRING ..ottt 10-5
46C4396 003 EBHIARER ... 10-8
BATTERY WIRING .......oouiumiimiiaiieietas et 10-8
46C8015 000 BIEZLRER .......ooooiiccc e 10-11
CAB WIRING ...t 10-11
46C8016 001 ERBRERAIEBIR ..o 10-15
CONTROL BOX ...t 10-15
46CA4397 000 FTLME ... 10-18
LIGHT GROUP......iiiiieitiie et 10-18
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46C4295 000 A BIAT B ...ovooceereiccececcees e 10-19
FRONT FLOODLIGHT-RH ...ttt 10-19
46C4296 000 ZEBTAT B ....ovooceeeeicicieccceesse s 10-20
FRONT FLOODLIGHT-LH ...ttt 10-20
46C4041 000 FIAKBERIBIEBRIRLE ..o 10-21
WIPER SYSTEM ...ttt ettt 10-21
46C3483 000 THATERER ........ooovvereieiecieeeccse s 10-23
WORK LIGHT WIRING ...ttt 10-23
46C3693 004 BIE BERBIR ...ooovrveeeceeeec s 10-24
PLATFORM AS ...ttt 10-24
46C3692 000 BIE BB .......vvoceereieeieciiieeeeciseeses s 10-25
PLATFORM AS ...ttt 10-25
FREHHIE R STANDARD PART TABLE ...t 11-1
JREBE SCHEMATIC ... 12-1
50Y0020 000 EBAFRGEBIRR .....oooomiicecceeee e 12-1
ELECTRICAL SCHEMATIC ...t 12-1
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45E0739 006 #rlh4E#4 DECAL GROUP

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 74A3167 | 000 | B4R SAFETY SIGN 2
2 74A3153 | 000 | &R SAFETY SIGN 2
3 74A3165 | 000 | ZEHRNE SAFETY SIGN 2
4 74A3163 | 000 | ZEHRNE SAFETY SIGN 2
5 TAAAT77 | 000 | BERN WARNING DECAL 1
6 74A4774 | 000 | FFEHRNG SYMBOL 1
7 74A4780 | 000 | SEEARNG NOTICE DECAL 1
8 | 74A4769 | 000 | jEEARMY NOTICE DECAL 1
9 74A3168 | 000 | &R SAFETY SIGN 2
10 | 74A3183 | 000 | R£FRME SAFETY SIGN 1
11 | 74A4496 | 000 | ¥RIE DECAL 1
12 | 74A3049 | 000 | REFRNE SAFETY SIGN 1
13 | 74A2864 | 001 | 2B ARE SYMBOL 4
14 | 74A1658 | 000 | IBRKE SYMBOL 4
15 | 74A3161 | 000 | £ SAFETY SIGN 2
16 | 74A4506 | 000 | fER&ARNY DANGER DECAL 1
17 | 74A2819 | 000 | ¥R0E DECAL 1
18 | 74A4458 | 000 | WEMIRE SYMBOL 1
19 | 74A3166 | 000 | ¥R0E DECAL 1
20 | 74A4509 | 000 | fER&HRIG DANGER DECAL 1
21 | 74A3486 | 000 | #RIE DECAL 1
22 | 74A2842 | 000 | #RIE DECAL 1
23 | 74A5884 | 000 | #RIE DECAL 1
24 | 74A4459 | 000 | #RIE DECAL 1
25 | 34C1192 | 000 | #RMEAH DECAL GROUP 1
26 | 74A4512 | 000 | B&4RMG WARNING DECAL 1
27 | 74A4772 | 000 | FSHRIE SYMBOL 1
28 | 74A4457 | 000 | SesmbRis SYMBOL 1
29 | 74A2838 | 000 | #R0& DECAL 1
30 | 74A3178 | 000 | Z£#rls SAFETY SIGN 1
31 | 74A5887 | 000 | #R0& DECAL 1
32 | 74A4779 | 000 | BEHRIL WARNING DECAL 1
33 | 74A3184 | 001 | Z£#rls SAFETY SIGN 1
34 | 74A2808 | 001 | ALK SYMBOL 1
35 | 74A4773 | 000 | BFSH#RIL SYMBOL 1
36 | 74A4255 | 000 | #Rl4 DECAL 1
37 | 74A6474 | 000 | #Rl4 DECAL 1
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CLG835

45E1230 000 #:h#4E#H NAMEPLATE GP

RS

s s | . B\ #5

#es | " TS B | ERAME # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY 2"—’3 SERIAL NO. s NO.

IA | REPLAC

EABLE
1 74A1631 | 000 | BHEZEMSE DECORATION 2

- LUBRICATION

2 74A0555 | 001 | EHEEE CHART 1
3 10A6426 | 000 | 4&h% NAMEPLATE 1
4 09B0036 | 000 | HhES4am4T RIVET 8
5 74A1219 | 001 | BEEEMH%R DECORATION 1
6 37C0139 | 000 | 4ARLHEH HOOK 1
7 74A1220 | 001 | REREM%Z DECORATION 1
8 | 74A5112 | 000 | Ee#l4ghE PIN NAMEPLATE 1
9 74A5206 | 000 | fRES/4kEBESEEHE DECAL 1
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CLG835

00Y0021 000 4<m#lFR4: ENGINE SYSTEM

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 20C0115 | 000 | BIRE SHROUD 1 |z
2 | 20C0085 | 000 | HixEs4A RADIATOR GP 1
3 | 00B0O007 | 000 | 24 BOLT 6
4 03B0021 | 000 | $B&& NUT 6
5 | 06B0005 | 000 | & WASHER 6
6 | 06B0006 | 000 | [ WASHER 6
PROTECTION
7 | 45D0065 | 000 | BAIPE SHIELD 1
8 32A0945 | 000 | & HOSE 1
9 09C1313 | 000 | k% CLAMP 4
10 | 42D1487 | 000 | %% BRACKET 1
11 | 00B0273 | 000 | $R#¢ BOLT 8
12 | 06B0009 | 000 | B WASHER 8
13 | 06B0013 | 000 | M@ WASHER 8
14 | 21A0859 | 001 | X% PLATE 1
. ACCELERATOR
15 | 50C0028 | 001 | SHITJBEHR PEDAL 1
16 | 00B0010 | 000 | #&#¢ BOLT 5
17 | 06B0003 | 000 | &M@ WASHER 5
18 | 21C0111 | 002 | 4m%s FUEL TANK 1
19 | 17B0028 | 001 | 3iEiR BLOCK 4
20 | 01B0127 | 000 | #B# BOLT 2
21 | 06B0019 | 000 | &M@ WASHER 2
22 | 55A0300 | 001 | & BUSHING 2
23 | 09C0241 | 001 | =% CLAMP 2
24 | 32A1041 | 000 | EHE TUBE 1
25 | 00A0002 | 001 | L CONNECTOR 1
26 | 01A0001 | 001 | &k ELBOW 1
27 | 40C4079 | 000 | Rz DIESEL ENGINE 1
28 | 32A0084 | 000 | & HOSE 1
29 | 06B0024 | 000 | #E WASHER 2
30 | 03B0036 | 000 | &~} NUT 2
31 | 54C0476 | 000 | #kkh FLEXIBLE SHAFT 1
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CLG835

20C0115 000 5|X=E SHROUD

AERE
e BE | B #5
#s | 7 [TES B | . EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 82A0154 | 000 | B4R RUBBER PLATE
2 10A0729 | 000 | E% SEAL 3
3 | 00B0085 | 000 | 24 BOLT 11
4 | 06B0005 | 000 | [ WASHER 11
5 | 06B0006 | 000 | [ WASHER 11
6 | 03B0021 | 000 | $2f% NUT 11
7 | 82A0155 | 000 | F&X#R RUBBER PLATE 2
8 | 20A1706 | 001 | %% BRACKET 1
9 | 20A1707 | 001 | %% BRACKET 1
10 | 20A1708 | 000 | JE#R BOTTOM PLATE 1
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CLG835

21C0111 002 £45Hm% FUEL TANK

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 04D0224 | 004 | %tk HOUSING 1
2 | 04B0002 | 003 | 4247 SCREW 2
3 | 06B0117 | 000 | [ WASHER 4
4 | 00B0045 | 000 | g4 BOLT 4
5 | 06B0012 | 000 | [ WASHER 4
6 | 06B0015 | 001 | M WASHER 4
7 | 07B0003 | 000 | #4 SNAP RING 1
8 | 16C0004 | 002 | ESE BREATHER CAP 1 |z
9 | 20A2588 | 002 | ER DIPSTICK 1
10 | 12D0072 | 001 | &4 STRAINER 1
11 | 00B0026 | 000 | #&#¢ BOLT 1
12 | 06B0006 | 000 | B WASHER 1
13 | 10A0573 | 000 | B*x CLAMP 1
14 | 12B0238 | 000 | O JEM@ O-RING 1
15 | 53A0140 | 001 | k=& FLANGE COVER 1
16 | 00BO005 | 000 | #&#¢ BOLT 6
17 | 06B0002 | 000 | &M@ WASHER 6
18 | 03B0024 | 002 | #B&=E PLUG 1
19 | 12B0381 | 000 | O FEHmHHE O-RING 1
20 | 12B0239 | 000 | O @ O-RING 1
21 | 50D0060 | 001 | iBE PLUG 1
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CLG835

16C0004 002 %S 3 BREATHER CAP

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 02B0028 | 001 | g4 BOLT 1
2 | 53A0122 | 001 | & CAP 1
3 | 88A0111 | 001 | B4 SPONGE 1
4 12B0241 | 000 | O B O-RING 1
5 | 06B0024 | 000 | [ WASHER 1
6 | 12B0230 | 000 | O B O-RING 1
7 | 06B0086 | 000 | & WASHER 1
8 75A0094 | 001 | ¥ SPRING 1
9 | 03B0232 | 001 | #2® M6 NUT 1
10 | 01B0197 | 001 | #&#F SCREW ROD 1
11 | 03B0036 | 000 | $2F NUT 1
12 | 10A0240 | 001 | MR ELESTIC PLATE 1
13 | 13A0208 | 001 | F# HANDLE 1
14 | 53A0120 | 001 | & CAP 1
15 | 55A0290 | 001 | & BUSHING 1
16 | 08B0061 | 000 | % PIN 1
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CLG835

20C0085 000 #Hi#%884H RADIATOR GP

AERE

e BE | B #5

#s | 7 [TES B | . EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 20C0077 | 000 | SRIE hE#es OIL COOLER 1
2 20C0076 | 000 | ZAEESHRUASS 1

WATER

3 | 20C0075 | 000 | ZkgEanes RADIATOR 1
4 | 37A0105 | 000 | H*=F HANDRAIL 2
5 | 45D0064 | 000 | X458 HOOD 1
6 00B0044 1R BOLT 6
7 | 06B0001 | 000 | [ WASHER 6
8 | 06B0002 | 000 | [ WASHER 6
9 00D0455 | 000 | %% BRACKET 2
10 | 00B0035 | 000 | #&#¢ BOLT 14
11 | 06B0007 | 000 | B WASHER 14
12 | 06B0008 | 000 | &M@ WASHER 14
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CLG835

01E0057 006 Ri#FE R FRONT AXLE AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE

1 62A0058 | 002 | ¥4y HALF SHAFT 2
2 74A4621 | 000 | 4Bk NAMEPLATE 1
3 | 09B0002 | 000 | 44T RIVET 4
4 | 03B0212 | 002 | 4g%= PLUG 4
5 | 06B0055 | 000 | & WASHER 4
6 | 41C0605 | 001 | HFxtE3 BEVEL GEAR AS 1 |z
7 | 60A0011 | 002 | Efi%H DOWEL PIN 1
9 00B0025 | 000 | &% BOLT 12
10 | 06B0013 | 000 | @ WASHER 12
11 | 03B0406 | 003 | BRE BREATHER PLUG 1
12 | 45C0004 | 003 | R4HE K CLAMP AS 2 |z
13 | 24D0021 | 001 | ¥R5E4kEiD & SPINDLE 1
14 | 13B0251 | 001 | skt OIL SEAL 2
15 | 07B0066 | 000 | #4 SNAP RING 2

B 453 TAP.ROLLER
16 | 23B0046 | 000 :zzﬁz’gzﬂw BRG 2
17 | 71A0090 | 001 | ®®& HUB 2
18 | 12B0365 | 000 | O JEME O-RING 2
19 | 01B0362 | 001 | RiRiRHE RIM BOLT 20
20 | 03B0201 | 001 | CiRIRF NUT 20
21 | 03B0150 | 000 | &~} NUT 20
22 | 06B0019 | 000 | &M@ WASHER 20

. PLANETARY
23 | 70A0074 | 003 | ITE®ZE CARRIER 2
24 | 41A0076 | 003 | WA INNER GEAR 2
25 | 41A0077 | 002 | AFA%E SUN GEAR 2
26 | 53A0244 | 001 | & COVER 2
27 | 00B0019 | 000 | iR#¢ BOLT 12
28 | 06B0002 | 000 | M@ WASHER 12
29 | 07B0049 | 000 | #X SNAP RING 2
30 | 61A0019 | 002 | % SHAFT 2
31 | 53A0250 | 001 | EIZF ROUND NUT 2

— PLANETARY
32 | 41A0078 | 002 | {TEHE GEAR 6

. ROLLING
33 | 20B0042 | 001 | &4t NEEDLE 168
34 | 20B0037 | 000 | 4WER STEEL BALL 6
36 | 20A2273 | 002 | &K GASKET 12

_ PLANETARY
37 | 60A0288 | 003 | TEHN®EH GEAR SHAFT 6
38 | 04B0049 | 000 | $B4T SCREW 4
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CLG835

01E0057 006 Ri#FE R FRONT AXLE AS

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
= YN =

ITEM PSST VER FHE PART NAME QTY 1;“'—’3 SERIAL NO. P NO.

: : IA | REPLAC

EABLE
39 | 06B0006 | 000 | [ WASHER 4

B £ R T & TAP.ROLLER

40 | 23B0045 | 000 32219 BRG 2
41 | 52A0038 | 001 | #Izn#& BRAKE DISC 2
42 | 27A0052 | 001 | A= DUST COVER 2
43 | 00B0375 | 000 | i2#¢ BOLT 40
44 | 01B0211 | 002 | BItiRE g BOLT 8
45 | 03B0195 | 002 | I EE™ LOCKNUT 8
46 | 41B0014 | 001 | EfEREH®HM | GEAROIL 6
47 | 06B0214 | 002 | FE#HE HARD WASHER 40
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CLG835

45C0004 003 i & B CLAMP AS

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
= YN =
ITEM PﬁgT VER FHE PART NAME QTY 2‘53 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
00 §1P1038 RHEEI TOOL KIT 1
1 05C0007 | 005 | JHEER OIL PIPE AS 1
2 00A0040 | 002 | #k CONNECTOR 2
3 56A0045 | 002 | #M@E WASHER 4
DEFLATING
=
4 00A0041 | 002 | FR/SBERE VALVE SEAT 2
DEFLATING
=
5 00A0044 | 002 | HS¥ VALVE 2
6 71A0018 | 004 | k4H CLAMP 1
7 12B0481 | 000 | O EBHE O-RING 4
8 | 3500025 | 002 | EEERRSRMER ;FS"CT'ON LINING |,
9 50A0009 | 003 | SEZE PISTON 4
10 | 13B0108 | 003 | BB LE SEAL 4
11 | 13B0008 | 002 | BHLE DUST RING 4
12 | 00B0019 | 000 | i#¢ BOLT 16
13 | 06B0002 | 000 | &M@ WASHER 16
14 | 00A1965 | 003 | BiEL CONNECTOR 1
15 | 12B0245 | 000 | O FX& O-RING 2
16 | 00A0356 | 003 | EiELiRit BOLT 1
17 | 53A0042 | 002 | FimflE CYLINDER HEAD 1
18 | 01B0043 | 002 | ig#¢ BOLT 7
19 | 06B0014 | 000 | &M@ WASHER 7
20 | 04B0027 | 004 | LEZNUR4T LOCK SCREW 4
21 | 03B0053 | 000 | $BF& NUT 4
22 | 61A0045 | 003 | 444 PIN 4
23 | 53A0043 | 002 | LihErE CYLINDER HEAD 3
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CLG835

41C0605 001 #r=E4t&3) BEVEL GEARAS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2“53 SERIALNO. | ¥ NO.
IA | REPLAC
EABLE
1 04A0212 | 002 | %2 FLANGE 1
2 | 00B0O075 | 000 | g4 BOLT 4
3 | 06B0006 | 000 | [ WASHER 4
4 | 53A0243 | 000 | shEfEE OIL SEAL SEAT 1
5 | 12B0288 | 000 | O B O-RING 1
6 | 430132 | 003 | Topemmmstire | o - BEVEL 1
GEAR
BEARING
7 71A0094 | 000 | FhAREE SUPPORT 1
R TAP.ROLLER
8 | 23B0044 | 000 52&1?¥$m7¥< BRG 1
9 | 57A0171 | 001 | &% 0.05 SHIM 2
10 | 57A0172 | 001 | @& 0.10 SHIM 1
11 | 55A0491 | 004 | WHE BUSHING 1
12 | 57A0173 | 001 | %% 0.20 SHIM 2
13 | 81A0074 | 000 | &K SHIM 1
14 | 12B0375 | 000 | O FE@ O-RING 1
SPIRAL BEVEL
15 | 43A0133 | 002 | KiRFEsEiN% GEAR 1
16 | 01B0617 | 002 | #&#¢ BOLT 16
17 | 03B0717 | 000 | $2F NUT 16
18 | 06B0176 | 003 | B M@ WASHER 16
19 | 21A0040 | 002 | BiER FASTENER 2
20 | 02B0012 | 000 | i BOLT 2
21 | 06B0002 | 000 | &M@ WASHER 2
22 | 02B0141 | 000 | #B# BOLT 4
23 | 06B0271 | 005 | ZEEHE HARD WASHER 4
24 | 40B0006 | 001 | &% STEEL WIRE 2
25 | 41C0087 | 000 | =5%z8 DIFFERENTIAL 1 |z
26 | 03B0429 | 001 | AZIZR ADJUSTING NUT 2
B 458 TAP.ROLLER
27 | 2380043 | 000 ;ﬁ?ﬁm B 2
28 | 51C0090 | 000 | HEZERK CARRIER AS 1
B 458 TAP.ROLLER
29 | 2380019 | 000 ;zﬁgﬁm B 1
30 | 00B0025 | 000 | iR#¢ BOLT 10
31 | 06B0013 | 000 | &E WASHER 10
32 | 13B0169 | 002 | m¥t OIL SEAL 1
33 | 12B0105 | 000 | O 2@ O-RING 1
34 | 34C0608 | 002 | PiEER LOCKNUT 1
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CLG835

01E0080 013 J5#F 5 B REAR AXLE AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC

EABLE

1 01B0167 | 000 | g4 BOLT

2 03B0200 | 001 | BiZEBF LOCKNUT 8

3 71A0465 | 001 | FiEH X iEAR SUPPORT 1

4 | 53A0073 | 001 | & COVER 1

5 | 88A0157 | 001 | Lt#fEEpE THRUST SHIM 2

6 | 56A0155 | 001 | E&4k PLATE 1

7 | 00B0246 | 000 | 24 BOLT 4

8 | 06B0177 | 003 | [ WASHER 12

9 00B0057 | 000 | #B#¢ BOLT 6

10 | 06B0103 | 001 | FIFRME HARD WASHER 18

11 | 83A0113 | 001 | WHE BUSHING 1

12 | 35C0047 | 001 | BRHE SEAL RING 1

13 | 00A0260 | 002 | % PIN 2

14 | 61A0368 | 001 | Jax7&H SHAFT 1

15 | 00B0095 | 000 | #&#¢ BOLT 8

16 | 03B0212 | 002 | #B&=E PLUG 4

17 | 06B0055 | 000 | &M@ WASHER 4

18 | 60A0011 | 002 | E{v4Y DOWEL PIN 1

19 | 41C0606 | 001 | #FFEtE3D BEVEL GEAR AS 1 |z

20 | 13B0147 | 000 | BRHE SEAL RING 2

21 | 83A0108 | 001 | ®E BUSHING 1

22 | 07B0055 | 001 | #4[& SNAP RING 1

23 | 71A0464 | 001 | BIBZIXZE ;';ONT SUPPORT |4

24 | 62A0058 | 002 | ¥ HALF SHAFT 2

26 | 00B0188 | 000 | #B# BOLT 17

27 | 06B0214 | 002 | ZIEHE HARD WASHER 40

28 | 03B0406 | 003 | BSE BREATHER PLUG 1

29 | 74A4622 | 000 | k& NAMEPLATE 1

30 | 09B0002 | 000 | 44T RIVET 4

31 | 45C0004 | 003 | SR4HE MK CLAMP AS 2 |z

32 | 24D0131 | 001 | #r5cstih & H SPINDLE 1

33 | 13B0251 | 001 | m¥t OIL SEAL 2

34 | 07B0066 | 000 | #4 SNAP RING 2

R TAP.ROLLER

35 | 23B0046 | 000 iﬁi’?ﬂw ERG 2

36 | 71A0090 | 001 | %%} HUB 2

37 | 12B0365 | 000 | O FZHE O-RING 2

38 | 01B0362 | 001 | #H@iR4E RIM BOLT 20

39 | 03B0201 | 001 | CiRIRFE NUT 20

40 | 03B0150 | 000 | $2F NUT 20
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CLG835

01E0080 013 J5#F 5 B REAR AXLE AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
41 | 06B0019 | 000 | &E WASHER 20
— PLANETARY
42 | 70A0074 | 003 | {TE®ZE CARRIER 2
43 | 41A0076 | 003 | ItG%E INNER GEAR 2
44 | 41A0077 | 002 | APA%E SUN GEAR 2
45 | 53A0244 | 001 | & COVER 2
46 | 00B0019 | 000 | $24¢ BOLT 12
47 | 06B0002 | 000 | #E WASHER 12
48 | 07B0049 | 000 | 4B SNAP RING 2
49 | 61A0019 | 002 | SHAFT 2
50 | 53A0250 | 001 | EIZF ROUND NUT 2
e PLANETARY
51 | 41A0078 | 002 | {TEHE GEAR 6
* ROLLING
52 | 20B0042 | 001 | R4t NEEDLE 168
53 | 20B0037 | 000 | 4MEk STEEL BALL 6
55 | 20A2273 | 002 | &5 GASKET 12
e PLANETARY
56 | 60A0288 | 003 TEWERH GEAR SHAFT 6
57 | 04B0049 | 000 | $®4T SCREW 4
58 | 06B0006 | 000 | @ WASHER 4
B 453 TAP.ROLLER
59 | 23B0045 | 000 :22&1,;2%%73 BRG 2
60 | 52A0038 | 001 | #Izh#& BRAKE DISC 2
61 | 27A0052 | 001 | BF=E DUST COVER 2
62 | 00B0375 | 000 | iR#¢ BOLT 40
63 | 41B0014 | 001 | EARERERHE | GEAROIL 1
64 | 66A0013 | 001 | % PIN 2
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CLG835

41C0606 001 #r=Et&3) BEVEL GEARAS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2“52 SERIALNO. | ¥ NO.
IA | REPLAC
EABLE
1 04A0212 | 002 | %2 FLANGE 1
2 | 00B0O075 | 000 | g4 BOLT 4
3 | 06B0006 | 000 | [ WASHER 4
4 | 53A0243 | 000 | shEfEE OIL SEAL SEAT 1
5 | 12B0288 | 000 | O B O-RING 1
6 | 43A0144 | 003 | Topemmmstire | o - BEVEL 1
GEAR
BEARING
7 71A0094 | 000 | FhAREE SUPPORT 1
R TAP.ROLLER
8 | 23B0044 | 000 52&1?¥$m7¥< BRG 1
9 | 57A0171 | 001 | &% 0.05 SHIM 2
10 | 57A0172 | 001 | @& 0.10 SHIM 1
11 | 55A0491 | 004 | WHE BUSHING 1
12 | 57A0173 | 001 | %% 0.20 SHIM 2
13 | 81A0074 | 000 | &K SHIM 1
14 | 12B0375 | 000 | O FE@ O-RING 1
SPIRAL BEVEL
15 | 43A0145 | 002 | KIRFEsEISE GEAR 1
16 | 01B0617 | 002 | #&#¢ BOLT 16
17 | 03B0717 | 000 | $2F NUT 16
18 | 06B0176 | 003 | &M@ WASHER 16
19 | 21A0040 | 002 | BiER FASTENER 2
20 | 02B0012 | 000 | i BOLT 2
21 | 06B0002 | 000 | &M@ WASHER 2
22 | 02B0141 | 000 | #B# BOLT 4
23 | 06B0271 | 005 | ZEEHE HARD WASHER 4
24 | 40B0006 | 001 | &% STEEL WIRE 2
25 | 41C0087 | 000 | =5%z8 DIFFERENTIAL 1 |z
26 | 03B0429 | 001 | AZIZR ADJUSTING NUT 2
B 458 TAP.ROLLER
27 | 2380043 | 000 ;ﬁ?ﬁm B 2
28 | 51C0297 | 000 | % CARRIER 1
B 458 TAP.ROLLER
29 | 2380019 | 000 ;zﬁgﬁm B 1
30 | 00B0025 | 000 | iR#¢ BOLT 10
31 | 06B0013 | 000 | &E WASHER 10
32 | 13B0169 | 002 | m¥t OIL SEAL 1
33 | 12B0105 | 000 | O 2@ O-RING 1
34 | 34C0608 | 002 | PiEER LOCKNUT 1
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CLG835

41C0087 000 Z=iXE:F

DIFFERENTIAL
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!
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41C0087 000 #i%2F DIFFERENTIAL
ERE
=1 "=
S RS .
"= MR =1 \ ERANME #t | PART
ITEM P,\/TST VER FHEH PART NAME QTY gﬁg SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 56A0177 | 001 | $EiFRBE WEAR WASHER 4
2 43A0041 | 003 | 4th% BEVEL GEAR 4
3 63A0049 | 000 | +=%4 SPIDER 1
4 56A0176 | 002 | FHigitipl WEAR WASHER 2
w HALF SHAFT
5 43A0042 | 002 | ¥Hyih% GEAR 2
6 51C0091 | 001 | EZ&REEFAHK (DBIF',:FHOUS'NG 1
7 01B0361 | 000 | g4 BOLT 8
8 06B0176 | 003 | &M@ WASHER 8
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CLG835

01E0059 000 #2Ra%CHE 5 B

TYRE&RIM AS
/ 1
1 i
N %Q
v
01E0059 000 #RR¥EHE K TYRE&RIMAS
AERE
H| #8
BHs RS .
"= [7E:S 2| ERANME #t | PART
ITEM P'\';“ST VER FHEH PART NAME QTY {;'f SERIAL NO. i3 NO.
’ ’ IA | REPLAC
EABLE
41C0090 | 000 R E AR RIM AS 4 Z
2 34C0095 | 001 BREERK TYRE AS 4

4-22




CLG835

41C0090 000 %3R5 X

RIM AS

41C0090 000 % #E K RIMAS

ERE
=1 #5
BHS i3 .
#es | " FRA B ERLR # | PART
= YNy R
ITEM P,\/TST VER FHER PART NAME QTY 1:53 SERIAL NO. H NO.
' : IA | REPLAC
EABLE
1 ?1100090 L223EY RIM BASE 1
2 S$152501 R SIDE RING 1
L2504 BiE LOCK RING 1
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CLG835

01E0081 001 #fF L&

BRAKE LINES

(DD

01E0081 001 #f L E ¥ BRAKE LINES

RS

s s | . B\ #5

#es | " TS B | ERAMNE # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY 2"—’3 SERIAL NO. s NO.

IA | REPLAC

EABLE
1 01C0090 | 000 | Z=SMEE K OIL PIPE 1
2 16A1000 | 002 | =@k TEE 2
3 | 00B0020 | 000 | $g#¢ BOLT 2
4 06B0006 | 000 | T M@ WASHER 2
5 01C0091 | 000 | AHEER OIL PIPE 1
6 01C0093 | 000 | REHEERK OIL PIPE 1
7 01C0094 | 000 | FHEMBMELEMK OIL PIPE 1
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CLG835

03E0038 002 1Lz %% DRIVE SHAFT SYSTEM

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
ITEM P,\/?ST VER FHE PART NAME QTY 2"—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 04B0008 | 005 | 4&RFALUE4T SCREW 16
3 06B0176 | 003 | #M@E WASHER 18
BIEEN MR XA E | FRONT DRIVE
4 41C0089 | 001 15 SHAFT &BRG AS 1
5 00B0246 | 000 | g4 BOLT 2
7 06B0177 | 003 | &M@ WASHER 2
o MIDDLE DRIVE
8 51C0072 | 001 R 8] 1% B 4 SHAET 1 z
9 04B0007 | 005 | 7484 BOLT 8
10 | 03B0025 | 003 | ¥ L™ LOCKNUT 8
11 | 06B0115 | 000 | &:E WASHER 8
_ . | REAR DRIVE
=T ]
12 | 51C0076 | 001 Bl e L Sh 3 B B SHAFT 1
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CLG835

51C0072 001 H[El&3h 5

MIDDLE DRIVE SHAFT

|7 p oL
ﬁ__:'l t_:
.
"‘ T 7/ I;V'
} | @ | ) ) @
=1 |-' — "':L...K _%&-
e LJ
51C0072 001 H[El4&zh%h MIDDLE DRIVE SHAFT
EBRE
=1 "=
S RS .
"= MR =1 \ ERANME #t | PART
ITEM P,\/?ST VER FHEHR PART NAME QTY {;“ﬁg SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 04B0007 | 005 | &#. 484 BOLT 8
2 03B0025 | 003 | ™ LOCKNUT 8
O R FRONT DRIVE
3 51C0073 | 001 CIREFE =N SHAET AS 1
4 04B0008 | 005 | 4RF.4B4T SCREW 8
5 06B0013 | 000 | &M@ WASHER 8
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CLG835

24C0201 000 ZEIEIRM SEK
SHIFT CONTROL SYSTEM

‘I ‘ HHBE S
YOLBJ188

B 5 AL TR LR 5 i 000 B AT

€L00208701001 \\\\\\ 21A0150
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CLG835

05E0219 001 WNERSE
GEARBOX & TORQUE CONVERTER AS

=|

&
&
@}t

20
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s 16
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78 91011 12
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CLG835

05E0219 001 X ZEF St GEARBOX & TORQUE CONVERTER AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHEN PART NAME QTY 1;“'_’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 00A0114 | 002 | #&3k CONNECTOR 2
2 | 06B0189 | 000 | & WASHER 4
3 | 09C0864 | 000 | BE* CLAMP 1
4 | 00C0001 | 001 | ZE ELBOW 1
5 | 53C0544 | 002 | iEhEs OIL FILTER 1
SECONDARY
53C0563 | 000 | ¥&ES FILTER 1
ELEMENT
6 | 55A4014 | 001 | EfEE SLEEVE 1
7 | 06B0008 | 000 | [ WASHER 34
8 | 00B0011 | 000 | 24 BOLT 16
9 | 06B0002 | 000 | [ WASHER 12
10 | 05B0004 | 001 | #B#E STUD 12
11 | 03B0053 | 000 | $2F NUT 12
12 | 10A0010 | 001 | 4R PLATE 1
13 | 12D0002 | 001 | MR EK PLATE AS 1
14 | 00B0013 | 000 | #&#¢ BOLT 6
15 | 00B0128 | 000 | #&#¢ BOLT 12
16 | 07C0836 | 000 | TAEEREHAB/NE | HOSE 1
17 | 07C0558 | 000 | TAEJEHMABHE | HOSE
TORQUE
18 | 52C0209 | 004 | ZkEES CON\Q/ERTER 1 |2
19 | 07C0185 | 001 | TERBEIEHERHE | HOSE 2
20 | 07C1584 | 001 | BREHKK HOSE AS 1
21 | 31C0173 | 003 | #&k CONNECTOR 1
22 | 56A0004 | 001 | EI&R PLATE 1
23 | 03A0019 | 003 | &#Esk CONNECTOR 2
24 | 12B0144 | 000 | O LR A O-RING 2
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CLG835

52C0209 004 ZE4E=%
TORQUE CONVERTER

8L
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CLG835

52C0209 004 “r%E 8§ TORQUE CONVERTER

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 1;“'_’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 00B0O007 | 000 | #B4 BOLT 8
2 | 06B0006 | 000 | [ WASHER 8
3 | 11A3536 | 001 | &4k PLATE 1
4 | 82A0732 | 001 | wf#r LINER 1
5 | 70A0404 | 001 | & HOUSING 1
TORQUE
6 | 42C0475 | 001 | Z4ES CONSERTER 1
7 | 00B0012 | 000 | 24 BOLT 9
8 | 06B0002 | 000 | [ WASHER 9
9 03A0019 | 003 | &EEk CONNECTOR 2
10 | 12B0144 | 000 | O FEZHE O-RING 2
11 | 65A0001 | 001 | KRFF SPOOL 1
12 | 10B0002 | 001 | H%E SPRING 1
13 | 13A0011 | 001 | E#R PLATE 1
14 | 10B0001 | 001 | ¥ SPRING 1
15 | 21A0005 | 001 | W= VALVE CAP 1
16 | 65A0002 | 001 | KAFF VALVE STEM 1
17 | 12B0291 | 000 | O FZE O-RING 1
18 | 00A0002 | 001 | #Esk CONNECTOR 1
19 | 28C0093 | 002 | A& AH SHIM GP 1 |z
20 | 09B0002 | 000 | 44T RIVET 4
21 | 74A4759 | 000 | k& NAMEPLATE 1
22 | 05A0008 | 001 | #&sk PLUG 1
23 | 12B0379 | 000 | O LB A O-RING 1
24 | 12B0339 | 000 | O & H O-RING 1
25 | 00A0170 | 001 | shiBaciEsk CONNECTOR 1
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04E0077 004 ZiRFEFLLE
TRANSMISSION MOUNTING
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CLG835

04E0077 004 ZRFE LI TRANSMISSION MOUNTING

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2“'_’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 05B0030 | 000 | R4 STUD 2
2 03B0095 | 000 | #B& NUT 2
3 | 06B0015 | 001 | [ WASHER 2
4 | 82A0063 | 003 | K GASKET 1
5 | 04A0391 | 001 | ¥EARIERELZ | FLANGE 1
6 | 82A0056 | 002 | BET-E GASKET 1
7 | 40A0034 | 002 zzmmﬁmﬂm SHAFT GEAR 1
8 | 40A0027 | 003 | Hyth%e SHAFT GEAR 1
. . SHIFT CONTROL
9 | 12C2407 | 001 | TiE#E4IH VALVE 1
. GEAR SHIFT
10 | 11C0718 | 002 | TER PUMP 1
11 | 42C0350 | 009 | A4 TRANSMISSION 1
12 | 12A0004 | 001 | & SHIM 2
13 | 17B0017 | 001 | ERE®R CUSHION 2
14 | 00B0016 | 000 | #R#¢ BOLT 8
15 | 06B0014 | 000 | B WASHER 8
16 | 05D0001 | 001 | E$EmE SUPPORT 2
17 | 17B0019 | 001 | FTHE®R CUSHION 2
18 | 03B0205 | 001 | BiRIEF™ LOCKNUT 2
19 | 01B0298 | 000 | #&#¢ BOLT 2
20 | 06B0016 | 000 | #M@ WASHER 2
21 | 04A0012 | 005 | 3k FLANGE 1
22 | 52C0041 | 001 | tojheE FILLER TUBE 1
23 | 00B0002 | 000 | #B#¢ BOLT 2
25 | 22A1605 | 001 | HHFRHMEREZE | SUPPORT 1
26 | 41B0013 | 001 | 8 B hf&zhiH TRANSMISSION 45

OIL
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CLG835

11C0718 002 TER
GEAR SHIFT PUMP

06 @ 02
Q 03
04
01
11C0718 002 “ZEZR GEAR SHIFT PUMP
AERE
=1 H=
S RS .
#es | " FRA B | EANR # | PART
= i z
ITEM P,\/?ST VER FHER PART NAME QTY 2“53 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
01 | 05B0024 | 000 | 184 STUD 4
02 | 03B0173 | 000 | && NUT 4 125
03 | 06B0008 | 000 | &:E WASHER 4
04 | 06B0020 | 000 | &:E WASHER 4
05 | 80A0010 | 003 | ZEFttapr GASKET 1
06 | 00A3383 | 001 | &k CONNECTOR 1
07 | 06B0293 | 000 | &E WASHER 1
. GEAR SHIFT
08 | 11C0700 | 001 | THEFR PUMP 1
09 | 00B0064 | 000 | iR+ BOLT 6
10 | 06B0002 | 000 | &@E WASHER 8
11 | 01B0033 | 000 | ig#¢ BOLT 2

4-38




CLG835

42C0350 009 25 1% 4
TRANSMISSION

E | TE®RE
ey RS,
#s | (7S e ERS " | #5
= VN Wi
ITEM zgRT VER | ” & PART NAME QTY {Stﬁcq SERIAL NO. £ | REPLAC
) ) IA | EABLE

1 42((;2;350 TEE TRANSMISSION 1

2 42((;(8);350 TEE TRANSMISSION 1

3 42((;8;)’50 TEE TRANSMISSION 1

x RRELEER  BEAREESERPEBHRER.
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CLG835

Note: No assembly diagram is provided for this system. Please refer to the assembly diagrams of those components in the

table for assembly details.
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CLG835

42C0350(A) ZLiERF TRANSMISSION
e W% | B | TEHRE
#s | A BE | . ERANS " | ##s
ITEM Z/(A)F.{T VER BHERL PART NAME QTY g‘f’ SERIAL NO. # | REPLAC
IA | EABLE

1 80A0013 | 001 | BEf#d g GASKET 1

2 21B0005 | 000 | ERk#hi& 6012 BALL BEARING 1

3 21B0006 | 000 | EBR¥h#& 6311 BALL BEARING 1

4 | 80A0014 | 002 | HHE SEAL RING 1

5 | 00B0002 | 000 | 24 BOLT 28

6 | 06B0002 | 000 | [ WASHER 31

7 | 21B0023 | 003 | HZ NSK6210NR | BEARING 2

8 | 26B0002 | 000 | #EHEZKFHA 51111 | BALL BEARING 1

9 | 21B0007 | 000 | Bk 6016 BALL BEARING 1

10 | 80A0015 | 001 | JBEEF SEAR RING 1

11 | 40A0004 | 005 | W A—RiGE INPUT GEAR 1

12 | 40A0005 | 004 | WAZ=HRIGE INPUT GEAR 1

13 | 80A0016 | 001 | JHEEF SEAL RING 1

53 | 28C0089 | 003 | HZE&AH SHIM GP 1 z

54 | 60A0037 | 001 | EIFE4H4 PIN 2

55 | 38C0293 | 000 | FRO%28 RESPIRATOR 1

56 | 10D5494 | 000 | BSE BREATHER PIPE 1

57 | 04B0087 | 000 | #24T SCREW 2

58 | 05A0008 | 001 | #&k PLUG 1

59 | 12B0379 | 000 | O LB A O-RING 1

60 | 60A0038 | 002 | FIRHE PLUG 1

63 | 00B0018 | 000 | #B#¢ BOLT 13

64 | 01B0028 | 000 | #B#¢ BOLT 3

65 | 82A0025 | 002 | B GASKET 1

66 | 60A0040 | 001 | EI&E44 PIN 1

69 | 00B0020 | 000 | i¥#¢ BOLT 6

70 | 06B0006 | 000 | #E WASHER 23

71 | 43B0003 | 001 | ®k MAGNET 1

72 | 07B0012 | 000 | #% SNAP RING 1

73 | 53A0930 | 001 | BHEZS CAP 1

74 | 56A0032 | 001 | &5 SHIM 2

75 | 53C0027 | 000 | i&’hss OIL FILTER 1

76 | 21B0013 | 000 | BR#& 6010 BALL BEARING 1

77 | 04B0022 | 000 | $®4T SCREW 4

87 | 00A3383 | 001 | fk CONNECTOR 1

88 | 06B0293 | 000 | &M@ WASHER 1

89 | 06B0119 | 000 | #ME WASHER 1

90 | 05A0802 | 000 | #&k PLUG 1
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TRANSMISSION
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CLG835

42C0350(B) Zi®RF TRANSMISSION
e W% | B | TEHRE
#s | A BE | . ERANS " | ##s
ITEM Z/gF_{T VER BHERL PART NAME QTY g‘f’ SERIAL NO. # | REPLAC
IA | EABLE
6 | 06B0002 | 000 | M@ WASHER 8
OVERRUN
14 | 52C0071 | 001 | BHMESES CLUTCH 1 Z
15 | 07B0011 | 000 | #4 SNAP RING 1
o REVERSE PLANET
16 | 42C0094 | 002 | BIRITELREAH CARRIER 1 z
— PLANETARY
17 | 42C0349 | 001 | {TE®RZE CARRIER 1 Z
18 | 4200013 | 001 | EEEERA [ RC T oT OO
19 | 75A0009 | 001 | #% SPRING 15
20 | 60A0036 | 001 | BEHH PIN 15
38 | 80A0098 | 001 | ZHFtir GASKET 1
39 | 53A0171 | 005 | #= COVER 1
40 | 00BO121 | 000 | $24¢ BOLT 8
41 | 06B0008 | 000 | &M@ WASHER 16
42 | 53A0029 | 001 | sz COVER 1
43 | 42C0102 | 002 | EERSEH DIRECT DRIVE GP 1 z
44 | 00B0019 | 000 | &% BOLT 8
45 | 41A0013 | 007 | —H4Mi5E RING GEAR 1
1ST SPEED
46 | 42C0011 | 001 | —¥4ShELE MK CLUTCH PISTON 1
AS
47 | 42C0012 | 001 | —REEE K PISTON AS 1
48 | 52C0172 | 005 | %84k HOUSING 1
49 | 56A0030 | 004 | EIRS—#SMEHH DRIVEN DISK 8
50 | 37C0002 | 004 gﬁ —HESAE DRIVE DISK 8
51 | 52C0005 | 001 | BB REREAK | CARRIER AS 1
52 | 41A0009 | 006 | APFA% SUN GEAR 1
53 | 28C0089 | 003 | HZE&AH SHIM GP 1
61 | 03A0019 | 003 | &=k CONNECTOR 2
62 | 12B0144 | 000 | O o224 O-RING 2
67 | 10A0065 | 003 | EIEMR PLATE 1
68 | 43B0006 | 000 | MIkZE PLUG 2
78 | 56A1872 | 000 | EFE COLLAR 1
79 | 12B0040 | 000 | O FHE O-RING 1
80 | 03B0080 | 001 | #BZE PLUG 1
81 | 12B0351 | 000 | O R+ E O-RING 1
82 | 74A4381 | 001 | k& NAMEPLATE 1
83 | 09B0002 | 000 | 44T RIVET 4
84 | 55A0060 | 002 | HRE SPACER SLEEVE 1
85 | 28C0102 | 001 | AERE WASHER 1
86 | 28C0103 | 001 | AERE WASHER 1
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CLG835

52C0071 001 BHESSE

OVERRUN CLUTCH

07

52C0071 001 #E#ES8F OVERRUN CLUTCH

| s e | B e 2 | gamEte
lﬁ;/l PART \JiiEz:i EHEW PART NAME fﬁ( ] ISEEFIET&?N o. ﬁ REPLACEABL
NO. sC a | E

01 | 41A0122 | 006 | #AERiG%E GEAR 1

02 | 75A0011 | 001 | #% SPRING 3

03 | 53A0393 | 002 | E& CAP 1

04 | 61A0034 | 001 | ig#& BOLT 20

05 | 03B0035 | 000 | &~ NUT 20

06 | 06B0002 | 000 | T WASHER 20

07 | 21B0011 | 000 | ER%#H& 6211 BALL BEARING 1

08 | 21B0013 | 000 | BR#4#& 6010 BALL BEARING 1

09 | 47A0047 | 003 | AMERMEE CAM 1

10 | 56A0310 | 004 | FEESEF SPACER RING 1

11 | 60A0712 | 003 | &R ROLLER 18

12 | 07B0023 | 000 | #4 SNAP RING 1

13 | 55A0058 | 001 | FREEE SPACER SLEEVE 1

14 | 21B0001 | 000 | ER%h7& 6210 BALL BEARING 2

15 | 55A0059 | 001 | HIRE SPACER SLEEVE 1

16 | 44A0014 | 005 | AoiE)% A INPUT SHAFT 1
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CLG835

42C0094 002 FEIR4ITEZRA M

REVERSE PLANET CARRIER

42C0094 002 fFIt%1TESRAH REVERSE PLANET CARRIER

=1
s RS, ERENS
#e | hRAs BE ERANS ¥
= n 7o
TEM PART VER ZHEH PART NAME aTy e SERIAL NO. M REPLACEABL
NO. SC A E
REVERSE
01 | 62A0007 | 003 | fli4{TERE PLANET 1
CARRIER
e PLANETARY
02 | 41A0104 | 006 | {TER GEAR 4
03 | 57A0021 | 001 | &K SHIM 8
e REVERSE
04 | 60A0415 | 003 | BIR41TEH PLANET SHAFT 4
05 | 57A0022 | 001 | Lzh#E PLAIN WASHER 4
06 | 55A0064 | 001 | RRE SPACER SLEEVE 8
07 | 21B0013 | 000 | EK#h7& 6010 BALL BEARING 1
o ROLLING
08 | 20B0015 | 000 | &4t NEEDLE 88
09 | 00B0026 | 000 | #B#t BOLT 4
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CLG835

42C0349 001 1TERHE

PLANETARY CARRIER

05
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CLG835

42C0349 001 1TE%Z% PLANETARY CARRIER

=1
RS RS . EREHS
#e | WA | o WE . ERANS #
mem | PART VER SHEW PART NAME aTyY e SERIALNO. | # REPLACEABL
NO. SC A E
01 | 53A1160 | 001 | EiERiEiE#AE PLATE 1
02 | 21B0023 | 003 | B4~ NSK6210NR | BEARING 1
03 | 56A0029 | 002 | Ltzh# THRUST PLATE 1
04 | 60A0416 | 003 | —H41TEH PLANET SHAFT 4
05 | 57A0021 | 001 | &K SHIM 8
06 | 55A0064 | 001 | lRE SPACER SLEEVE 8
— PLANETARY
07 | 41A0104 | 006 | {TER GEAR 4
- ROLLING
08 | 20B0015 | 000 | &4t NEEDLE 88
— PLANETARY
09 | 41A0352 | 001 | {TE#RZ%E CARRIER 1
10 | 76A0009 | 001 | #4 SNAP RING 1
11 | 41A0010 | 006 | fBI4PLGEE GEAR RING 1
12 | 00B0640 | 002 | 12+ BOLT 4
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CLG835

42C0102 002 EHiZR4AH

DIRECT DRIVE GP
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CLG835

42C0102 002 E#EF44H#4 DIRECT DRIVE GP

_ | mas e BE| e B qupens
fr*;/l PART \%i BUHEH PART NAME iﬁf{ e S’E;F;Tifm_ ﬁ REPLACEABL
NO. sSC n | E

01 41A0045 | 004 | FPiEIHh%A A5 OUTPUT GEAR 1

02 02B0022 | 000 | B4t BOLT 12

03 06B0008 | 000 | @& WASHER 12

04 77A0014 | 000 | k% WIRE 6

DIRECT DRIVE

05 42C0009 | 001 | EEHYEELMK PISTON AS 1

06 21B0006 | 000 | EX%#A 6311 BALL BEARING 1

07 80A0020 | 001 | SefdER SEAL RING 1

. DIRECT DRIVE

08 39A0005 | 004 | EfEsdniL CLUTCH PISTON 1

09 21B0009 | 000 | ERE#A 6204 BALL BEARING 1

10 80A0019 | 001 | ShEER SEALRING 1

1 07B0010 | 000 | #4E SNAP RING 1

12 75A0008 | 002 | RpuE DISK SPRING 1

13 08B0018 | 000 | %4 PIN 3

14 52A0017 | 002 | EiENUSES CARRIER PLATE 1

15 60A0046 | 001 | EIfHEH PIN 6

16 56A0028 | 001 | E{EEMBIE DRIVEN PLATE 1

17 37C0001 | 002 | E#EEEFFER FRICTION PLATE 2

18 21B0010 | 000 | EK##AR 6022 BALL BEARING 1

19 62A0010 | 002 | [EiEtditd SHAFT 1

20 00B0075 | 000 | iRi¢ BOLT 12

21 06B0005 | 000 | @& WASHER 12

22 03B0021 | 000 | #2f% NUT 12

23 10A0063 | 002 | HIEH FASTENER 6

5-1 50A0003 | 002 | SEEK PISTON 1

52 80A0022 | 001 | ZREiE SEAL RING 1
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42C0350(C) ZiEFE

TRANSMISSION
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CLG835

42C0350(C) ZEiEFH TRANSMISSION
_ | mas e BE| e B qupens
fr*;/l PART 5’_{;; BUHEH PART NAME iﬁf{ e S’E;ET&?NO_ ﬁ REPLACEABL
NO. S.C n | E

21 07B0009 | 000 | 34 SNAP RING 2

22 1380169 | 002 | Skt OIL SEAL 2

23 12B0105 | 000 | O & O-RING 2

24 55A0061 | 003 | @& SPACERSLEEVE | 2

25 71A0117 | 003 | ShEiEE OIL SEAL SEAT 2

26 56A0027 | 001 | &E& WASHER 2

27 21B0008 | 000 | EKEHAR 6312 BALL BEARING 3

28 55A1094 | 002 | HZE BUSHING 1

29 62A0011 | 007 | %ithsdh OUTPUT SHAFT 1

OUTPUT  SHAFT

30 41A0044 | 006 | HrHHERigEe GEAR 1

31 01A0014 | 002 | SttSmE DRAIN PIPE 1

32 53A1169 | 000 | H= OIL SHIELD 1

33 34C0608 | 002 | BiRIZ™ LOCKNUT 2

35 12B0034 | 000 | O & O-RING 4

36 00B0025 | 000 | iRi¢ BOLT 4

37 06B0013 | 000 | BE WASHER 4

58 05A0008 | 001 | 3k PLUG 1

59 12B0379 | 000 | O F#rEiE O-RING 1
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CLG835

01

52C0041 001 MHE

FILLER TUBE

52C0041 001 fk%E FILLER TUBE

07

| e B ema 2| memens
ﬁ;ﬂ PART \m/’gi EHEN PART NAME 3&;;} v S’EEFF;T&?N o. ﬁ REPLACEABL
NO. sC n | E
01 12B0287 | 000 | O & O-RING 1
02 72A0010 | 003 | FE#R PLATE 1
03 00B0017 | 000 | iRi¢ BOLT 4
04 06B0008 | 000 | BE WASHER 4
05 10D0624 | 001 | & PIPE 1
06 63C0001 | 002 | IWEEZEAK FILLER CAP 1
07 00B0021 | 000 | iRi¢ BOLT 1
08 06B0003 | 000 | &MHE WASHER 1
09 06B0024 | 000 | &A@ WASHER 1
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CLG835

12C2407 001 ZEE#Z2HKE SHIFT CONTROL VALVE

12C2407 001 ZRiR$ZEHI

SHIFT CONTROL VALVE

| mes I BE| e B | gmmmps

ﬁ'——;ﬂ PART 3&;2 EHEZ PART NAME gﬂf} ez ISEEFIH;T&’L?N 0. ﬁ REPLACEABL
NO. SC A E
N N SHIFT CONTROL

01 12C2363 | 001 AR PR VALVE 1 Z
02 01A0432 000 Bl CONNECTOR 1
03 | 00A0034 | 002 | sk CONNECTOR 2
04 00A4757 | 000 Bl CONNECTOR 1
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R 2 R
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SHIFT CONTROL VALVE
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CLG835

12C2363 001 ZEE#ZHE SHIFT CONTROL VALVE

_ | mas e BE| e B qupens
fr*;/l PART \%E BUHEH PART NAME iﬁf{ e S’E;ET&?NO_ ﬁ REPLACEABL
NO. sC n | E
01 70A0038 | 003 | W@& VALVE BODY 1
02 02B0001 | 000 | 424 BOLT 2
03 12B0379 | 000 | O £l O-RING 2
04 65A0003 | 001 | RIEMFT SPOOL 1
. CLUTCH CUTOFF
05 65A0011 | 001 | FIZEmEIAT VALVE 1
06 75A0016 | 001 | % SPRING 1
07 20B0012 | 000 | 4MER STEEL BALL 2
08 75A0015 | 001 | % SPRING 2
09 65A0012 | 001 | DEIEAT SPOOL 1
10 12B0353 | 000 | O & O-RING 2
1 00B0053 | 000 | = PLUG 1
12 12B0040 | 000 | O & O-RING 1
13 55A0075 | 001 | & SLEEVE 1
14 13B0130 | 000 | ZHE SEALRING 1
15 07B0016 | 000 | #4E SNAP RING 1
16 15C0002 | 000 | ZCHREE VALVE SEAT 1
17 12B0406 | 000 | O FarEiME O-RING 2
18 78A0005 | 001 | Stk AR VALVE BODY 1
19 65A0013 | 001 | “SHHF AIR VALVE ROD 1
20 78A0041 | 001 | HHRIEE VALVE SEAT 1
21 56A0039 | 001 | & SHIM 1
22 75A0017 | 002 & SPRING 1
23 03B0061 | 001 | $2f% NUT 1
24 61A0042 | 001 | ER=E PLUG 1
25 12B0095 | 000 | O FE O-RING 1
26 00A0037 | 001 | #&k CONNECTOR 1
27 20B0006 | 000 | 4MER STEEL BALL 1
28 56A0040 | 001 | MR PLATE 1
29 03B0024 | 002 | 4= PLUG 1
30 12B0381 | 000 | O £l O-RING 2
31 61A0043 | 000 | B3R SLIDER 1
32 56A0041 | 001 | AEE RING 1
33 75A0018 | 002 | #%¥ SPRING 1
34 75A0019 | 002 | #%¥ SPRING 1
35 53A0038 | 000 | ¥R SPRING HOLDER | 1
36 12B0036 | 000 | O & O-RING 1
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CLG835

15E1301 000 #EFRS HYDRAULIC SYSTEM

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
ITEM P,\/?ST VER FHE PART NAME QTY gﬁg SERIAL NO. P NO.
: : IA | REPLAC
EABLE
o3 BUCKET TILTING
1 10C1205 | 004 | #3}5mfT CYLINDER 1 z
TILTING
NE =
2 00C2362 | 000 | #LHETER CYLINDER LINES 1
3 00C1732 | 000 | HIHER COOLER LINES 1
4 00C2964 | 000 | £S5 &EX% PILOT LINES 1
5 11C1067 | 002 | REMAK PUMP AS 1
N, HYDRAULIC OIL
6 21C0488 | 001 | &IE/mEE TANK 1
7 | 12c3249 | 001 | HEEER ESNTROL VALVE |
8 00C2214 | 000 | BEHER STEERING LINES 1
9 00C1736 | 001 | ZHEMEIER BOOM CYLINDER 1
LINES
10 | 00C2361 | 001 | S EEER CONTROL VALVE 1
LINES
11 | 10C0203 | 000 | BhEMiL BOOM CYLINDER 2 |z
12 | 43D0960 | 000 | WiZ COVER 1
13 | 00B0075 | 000 | i&#¢ BOLT 4
14 | 06B0006 | 000 | &E WASHER 4
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CLG835

10C1205 004 #&=3|3MfET
BUCKET TILTING CYLINDER
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CLG835

10C1205 004 #% 358l BUCKET TILTING CYLINDER

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY gﬁg SERIALNO. | ¥ NO.
IA | REPLAC
EABLE
1 01B0309 | 000 | g4 BOLT 2
2 | 06B0019 | 000 | [ WASHER 8
3 | 34C0113 | 000 | BALEE DUST RING 1
5 | 13B0126 | 001 | BREZHHE LIP TYPE SEAL 1
6 | 34C0030 | 001 | Hfisst SEAL 1
7 | 80A0110 | 001 | X&FF SUPPORT RING 1
8 | 12B0108 | 000 | O R O-RING 1
9 | 53A1214 | 000 | fIz CYLINDER HEAD 1
10 | 13D0092 | 000 | #I4k CYLINDER BODY 1
11 | 14D0213 | 002 | SHEHF PISTON ROD 1
12 | 34C0033 | 001 | #&3kE SEAL RING 2
13 | 12B0048 | 000 | O FE@ O-RING 1
14 | 80A0116 | 001 | XA&¥IF SUPPORT RING 1
15 | 50A0049 | 001 | &ZE PISTON 1
16 | 03B0383 | 001 | BEBIZEF LOCKNUT 1
17 | 00BO005 | 000 | #&#¢ BOLT 8
18 | 81A0010 | 001 | & SHIM 2
19 | 11A0054 | 001 | & COVER 2
20 | 55A0404 | 001 | WE BUSHING 2
21 | 35C0013 | 001 | BHE SEAL RING 4
22 | 01B0308 | 000 | i¥#¢ BOLT 6
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00C2361 001 % Bi iR & &
CONTROL VALVE LINES
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CLG835

00C2361 001 7 ELHE R CONTROL VALVE LINES

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 06B0008 | 000 | M@ WASHER 20
2 | 00B0035 | 000 | g4 BOLT 16
3 | 72A0630 | 002 | E#R PLATE 4
4 07C2364 | 002 | HEERK HOSE AS 1
5 | 12B0250 | 000 | O FE& O-RING 5
6 | 06B0002 | 000 | M WASHER 12
7 | 00B0019 | 000 | 24 BOLT 6
8 | 23A9309 | 000 | E#x PLATE 1
9 09C0016 | 001 | &% CLAMP 1
10 | 03B0053 | 000 | $B&F NUT 6
11 | 88A0208 | 001 | U JEig# U-BOLT 2
12 | 07C3717 | 000 | MEERK HOSE AS 1
13 | 09C0146 | 002 | X CLAMP 1
14 | 03B0003 | 000 | #&F NUT 2
15 | 10D8574 | 000 | MEEK TUBE AS 1
16 | 10D8573 | 000 | MEERK TUBE AS 1
17 | 13A4976 | 000 | X#X SUPPORT 1
18 | 29A2766 | 001 | Bix PLATE 1
19 | 44C0022 | 001 | ME#EEL JOINT 1
20 | 10D6106 | 000 | MEHFK TUBE AS 1
21 | 00B0033 | 000 | #B# BOLT 4
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10C0203 000 34 & JHiiL

BOOM CYLINDER
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CLG835

10C0203 000 )& hiEl BOOM CYLINDER

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2“'_’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
00 251005 HERIIBES TOOLKIT 1
1 10B0014 | 000 | ##F GREASE FITTING 1
2 11D0016 | 002 | fHHERK PIN 1
3 | 56A0050 | 004 | B&E BUSHING 1
4 | 00B0O183 | 000 | g4 BOLT 1
5 | 01B0233 | 000 | g4 BOLT 6
6 | 06B0014 | 000 | [ WASHER 8
7 | 34C0113 | 000 | BALEE DUST RING 1
8 01B0307 | 000 | &% BOLT 2
9 13B0126 | 001 | BEZRHE LIP TYPE SEAL 1
10 | 00B0075 | 000 | #R#¢ BOLT 4
11 | 81A0003 | 001 | & SHIM 2
12 | 11A0003 | 001 | & COVER 2
13 | 34C0030 | 001 | Hyisst SEAL 1
14 | 12B0107 | 000 | O JEME O-RING 1
15 | 80A0110 | 001 | X&¥F SUPPORT RING 1
16 | 53A0192 | 001 | 1% CYLINDER HEAD 1
17 | 13D0202 | 002 | fIik CYLINDER BODY 1
18 | 14D0052 | 003 | SEEH PISTON ROD 1
19 | 34C0032 | 001 | #&3kE SEAL RING 2
20 | 12B0048 | 000 | O FZE& O-RING 1
21 | 80A0111 | 000 | XA SUPPORT RING 1
22 | 50A0047 | 000 | SEE PISTON 1
23 | 03B0383 | 001 | BEHIERF LOCKNUT 1
24 | 55A0404 | 001 | ®E BUSHING 1
25 | 35C0013 | 001 | BEE SEAL RING 2
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00C2362 000 # 3}l E
TILTING CYLINDER LINES
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CLG835

00C2362 000 3 mFIE R TILTING CYLINDER LINES

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE

1 00B0019 | 000 | g4 BOLT 16

2 | 06B0002 | 000 | [ WASHER 24

3 | 72A0628 | 001 | E#R PLATE 4

4 | 06B0006 | 000 | & WASHER 2

5 | 19A3140 | 000 | B* CLAMP 1

6 | 00B0O007 | 000 | 24 BOLT 2

7 | 44C0022 | 001 | MEHEL JOINT 2

8 88A0208 | 001 | U iz U-BOLT 2

9 | 03B0053 | 000 | 32 NUT 4

10 | 06B0001 | 000 | B WASHER 4

11 | 00B0031 | 000 | #&#¢ BOLT 4

12 | 06B0008 | 000 | B WASHER 4

13 | 06B0007 | 000 | B WASHER 4

14 | 23A8317 | 000 | Z#R PLATE 2

15 | 10D8571 | 000 | MEEK TUBE AS 1

16 | 10D8572 | 000 | NEERK TUBE AS 1

17 | 00B0064 | 000 | #&#¢ BOLT 4

18 | 07C2164 | 002 | HMEERK HOSE AS 1

19 | 12B0294 | 000 | O JEH® O-RING 5
20 | 10D5123 | 000 | W& SR TUBE AS 1
21 | 07C2165 | 002 | #EEMK HOSE AS 1
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00C2964 000 &5 &%
PILOT LINES
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CLG835

00C2964 000 S E R PILOT LINES

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
s ~ PILOT VALVE
1 12C3759 | 000 | ASERERELK MOUNTING AS 1 |2
2 | 05C3684 | 001 | MEERK HOSE AS 1
3 66C0957 | 000 | FEERK HOSE AS 1
4 12C2574 | 000 | %&S5miE PILOT OIL FILTER | 1
5 05C3683 | 001 | HEERK HOSE AS 1
6 | 23A9319 | 000 | &R PLATE 1
7 | 00B0012 | 000 | 24 BOLT 2
8 | 06B0002 | 000 | [ WASHER 2
9 09C0016 | 001 | &X* CLAMP 2
10 | 12C0400 | 000 | @@ CHECK VALVE 1 |2z
11 | 05C3379 | 002 | MEERK HOSE AS 2
12 | 05C3380 | 002 | MEERK HOSE AS 2
13 | 31C0184 | 002 | $#X CONNECTOR 1
14 | 30C0226 | 002 | $#X CONNECTOR 1
15 | 31C0102 | 002 | ZfEsk ELBOW 1
16 | 31C0147 | 002 | ¥k CONNECTOR 1
17 | 06C7121 | 001 | REERK HOSE AS 1
18 | 06C7123 | 002 | BEERK HOSE AS 1
19 | 06C6532 | 002 | BEERK HOSE AS 1
. COMBINATION
20 | 12C1196 | 004 | A&H VALVE 1 |2
21 | 30C0224 | 002 | #Ek CONNECTOR 1
22 | 32C0122 | 004 | =i@EfEL TEE 1
23 | 30C0319 | 001 | gk CONNECTOR 1
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CLG835

12C3759 000 &SRETE LA
PILOT VALVE MOUNTING AS

$Ht A
ARTE it
B i
6 1T 8
A
12C3759 000 & W@Z=EE A PILOT VALVE MOUNTING AS
ABRE
E| #=2
LS RS .
#e | "~ R B | ERNE # | PART
= 7 Z
ITEM P'\'?‘ORT VER FHEH PART NAME QTY 2('? SERIAL NO. [::3 NO.
' ' IA | REPLAC
EABLE
1 30C0350 | 002 sk CONNECTOR 1
2 31C0326 | 001 S ELBOW 1
3 12C3768 | 000 SR PILOT VALVE 1
4 30C0232 | 003 sk CONNECTOR 5
5 00B0005 | 000 124¢ BOLT 4
6 06B0002 | 000 #E WASHER 4
7 00B0359 | 000 124¢ BOLT 4
8 06B0003 | 000 BE WASHER 4
MOUNTING
it
9 11A9338 | 000 TR PLATE 1
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CLG835

12C0400 000 (o) i
CHECK VALVE

12C0400 000 @ CHECK VALVE

AERE

s s | . B\ #5

#es | " TS B | ERAME # | PART

ITEM P,\/?OR_T VER BHER PART NAME QTY 1;“'_’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1| 78A0023 | 000 | W@k VALVE BODY 1
2 | 12B0342 | 000 | O EHBHE O-RING 2
3 | 65A0034 | 000 | @& SPOOL 1
4 | 75A0075 | 000 | %% SPRING 1
5 | 00A1109 | 000 | sk CONNECTOR 1
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CLG835

12C1196 004 ‘A5
COMBINATION VALVE
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CLG835

12C1196 004 &K COMBINATION VALVE

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 03B0066 | 002 | 483 PLUG 5
2 12B0046 | 000 | O FEHHE O-RING 5
3 | 12B0291 | 000 | O B HE O-RING 2
4 | 03B0068 | 001 | 48 PLUG 1
5 | 00A0047 | 001 | KRS SPOOL 1
6 | 75A0025 | 002 | AEXRE SPRING 1
7 | 65A0017 | 001 | 43 POPPET 1
8 | 51A0053 | 001 | HREE VALVE SEAT 1
9 | 56A0047 | 001 | &K SHIM 1
10 | 75A0024 | 001 | EfU#¥%E RETURN SPRING 1
11 | 75A0172 | 002 | AE#E SPRING 1
12 | 57A0064 | 001 | AE&KE SHIM 4
13 | 57A0065 | 001 | A&E&KE SHIM 6
14 | 78A0030 | 003 | K4k VALVE BODY 1
15 | 12B0351 | 000 | O FEHmHHE O-RING 2
16 | 03B0064 | 001 | #R=E PLUG 1
17 | 65A0036 | 001 | H& SPOOL 1
18 | 12B0339 | 000 | O FEHHHE O-RING 2
19 | 01B0142 | 000 | $E# BOLT 2
20 | 06B0008 | 000 | M@ WASHER 2
21 | 06B0007 | 000 | M@ WASHER 2
22 | 00A0154 | 000 | L CONNECTOR 2
23 | 03B0344 | 001 | Efrigz= PLUG 1
24 | 75A0106 | 001 | Efud% RETURN SPRING 1
25 | 65A0042 | 002 | BEES SPOOL 1
26 | 56A0142 | 001 | WEE VALVE SEAT 1
27 | 86A0086 | 001 | i PLUG 3
28 | 03B0345 | 001 | PR{viRZ=E PLUG 1
29 | 84A0127 | 001 | #iE PLUG 1
30 | 00A2222 | 000 | #&3k CONNECTOR 1
31 | 74A2446 | 000 | #h& NAMEPLATE 1
32 | 09B0002 | 000 | #04T RIVET 4
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CLG835

12C2574 000 %5 idiE
PILOT OIL FILTER
I ] 3 L 5 6

\\
g=—1-
N
2

12C2574 000 %:SMiE PILOT OIL FILTER

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/TS_T VER BHE PART NAME QTY gﬁg SERIALNO. | # NO.

IA | REPLAC

EABLE
1 33A0277 | 001 | & BUSHING 2
2 | 06B0003 | 000 | &M@ WASHER 4
3 | 00B0046 | 000 | 24 BOLT 2
4 | 30C0848 | 001 | &z CONNECTOR 2
5 | 02D1205 | 000 | XKEE 1
6 | 53C0167 | 001 | &£&hmiE PILOT OIL FILTER | 1
53C0197 | 000 | %S FILTER ELEMENT 1
7 | 06B0002 | 000 | &M@ WASHER 2
8 00B0O005 | 000 | #B#¢ BOLT 2
9 | 06B0001 | 000 | &M@ WASHER 2
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CLG835

00C1732 000 WFAERK
COOLER LINES

00C1732 000 #{AEEE COOLER LINES

RS

s s | . B\ #5

#es | " TS B | ERAME # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY 1;“'_’2 SERIAL NO. s NO.

IA | REPLAC

EABLE
1 06C7125 | 002 | BEHK HOSE AS 1
2 06C7126 | 002 | BiEE K HOSE AS 1
3 | 09C0069 | 002 | &% CLAMP 1
4 00A0114 | 002 | ##L CONNECTOR 2
5 | 06B0189 | 000 | &M WASHER 4
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CLG835

11C1067 002 3R &K
PUMP AS

19) (8]
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CLG835

11C1067 002 R E B PUMP AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY gﬁg SERIALNO. | % NO.
IA | REPLAC
EABLE
1 11C0055 | 000 | WHER GEAR PUMP 1
2 | 01B0158 | 000 | g4 BOLT 4
3 | 06B0002 | 000 | [ WASHER 12
4 | 12B0250 | 000 | O B O-RING 1
5 | 04A1529 | 000 | sk FLANGE 1
6 | 12B0297 | 000 | O R O-RING 1
7 | 10D0577 | 002 | MEHK PIPE AS 1
8 | 12B0199 | 000 | O @& O-RING 2
9 | 03B0093 | 002 | $8= PLUG 2
10 | 11C0191 | 000 | H#ER GEAR PUMP 1
11 | 06B0008 | 000 | B WASHER 12
12 | 00B0035 | 000 | #&#¢ BOLT 12
13 | 72A0003 | 001 | E#R SPLIT FLANGE 3
14 | 10D5703 | 001 | MEEK TUBE AS 1
15 | 12B0302 | 000 | O JEHE O-RING 3
16 | 15B0017 | 000 | MWL R CLAMP 4
17 | 34C0009 | 000 | WiHEE SUCTION HOSE 2
18 | 15D0735 | 000 | EiEk CONNECTOR 1
19 | 30C0254 | 003 | ##k CONNECTOR 1
20 | 12B0291 | 000 | O F&HH O-RING 1
21 | 04A1540 | 000 | & FLANGE 1
22 | 10D6977 | 000 | 4NEE MK TUBE AS 1
23 | 01B0083 | 000 | i¥#¢ BOLT 4
24 | 12B0181 | 000 | O FZE& O-RING 1
25 | 04A1512 | 000 | & FLANGE 1
26 | 01B0268 | 000 | i¥#¢ BOLT 4
27 | 06B0006 | 000 | #E WASHER 4
28 | 30C0350 | 002 | #Ek CONNECTOR 1
29 | 01B0093 | 000 | i¥#¢ BOLT 4
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CLG835

21C0488 001 & H%E
HYDRAULIC OIL TANK
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CLG835

21C0488 001 #iFEHmF HYDRAULIC OIL TANK

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
NPT LEVEL
1 44C0017 | 002 | SRACHBIT INDICATOR 1
2 16C0003 | 001 | ANSEBESERK BREATHER AS 1
4 | 04D0092 | 001 | %54k 1
5 | 00B0O007 | 000 | 24 BOLT 4
6 | 06B0006 | 000 | [ WASHER 4
7 | 56A0079 | 000 | BEfe GASKET 1
8 | 15D0762 | 000 | 3% FLANGE 1
9 | 06B0002 | 000 | [ WASHER 24
10 | 00B0012 | 000 | #&#¢ BOLT 24
11 | 53C0015 | 001 | EHES FILTER ELEMENT 1
N SUCTION
12 | 53C0016 | 000 | WsmiEs s ELEMENT 1
13 | 15D0171 | 000 | W&jmsk2< FLANGE 1
14 | 75A0057 | 001 | ¥ SPRING 2
15 | 02D0091 | 000 | SR XPE BOARD 2
16 | 03B0024 | 002 | #B&= PLUG 1
17 | 12B0381 | 000 | O & H O-RING 1
18 | 00B0025 | 000 | $24¢ BOLT 8
19 | 06B0009 | 000 | B[ WASHER 8
20 | 06B0013 | 000 | M@ WASHER 8
21 | 30C0254 | 003 | $#k CONNECTOR 1
22 | 30C0199 | 002 | #Ek CONNECTOR 1
23 | 00BOO11 | 000 | B4 BOLT 8
24 | 06B0008 | 000 | M@ WASHER 8
25 | 12C1008 | 001 | 2@ CHECK VALVE 1 |z
26 | 12B0268 | 000 | O FZHE O-RING 2
27 | 72A0631 | 001 | E4R PLATE 2
28 | 04A1686 | 000 | k= FLANGE 1
29 | 31C0176 | 002 | ZiEsk ELBOW 2
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CLG835

12C1008 001 E[o) (&
CHECK VALVE

10
12C1008 001 #.[@# CHECK VALVE
ERE
S W | B #5
#s | fRAs B | EANE # | PART
ITEM P'\'?‘ST VER BHE PART NAME QTY gﬁs SERIAL NO. {:3 NO.
IA | REPLAC
EABLE
1 07B0005 | 000 = SNAP RING 1
2 78A0002 | 002 R VALVE BLOCK 1
3 55A0056 | 001 BE VALVE BUSHING 1
4 65A0488 | 000 & SPOOL 1
5 39A0314 | 002 E=EE PIPE 1
6 75A0173 | 002 HE SPRING 1
7 76A0008 | 003 IR SNAP RING 1
8 03B0032 | 000 25 NUT 1
9 08B0010 | 000 & PIN 1
10 65A0203 | 000 24T SCREW ROD 1
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CLG835

12C3249 001 %3 i bR S B,

/ 3

CONTROL VALVE AS

12C3249 001 4rEChR S CONTROL VALVE AS

ERE

e Bs |, Bl #5

#s | o fRAS - B | EANE # | PART

ITEM P,ﬁgT VER BB PARTNAME | o7y 1;“—‘3 SERIALNO. | # | NO.

IA | REPLAC

EABLE
1| 30c0671 | 001 | sk CONNECTOR 3

2 | 12c1611 | 003 | HER CONTROLVALVE | 1 |z

3 | 30C0231 | 003 |k CONNECTOR 4
4 | 050587 | 000 | #Ek PLUG 1
5 | 1280355 | 000 | O B O-RING 1
6 | 30C0335 | 001 |k CONNECTOR 1
7 | 006280 | 000 | sk CONNECTOR 2
8 | 05A0584 | 000 | gz PLUG 2
9 | 1281203 | 001 |O®E O-RING 2
10 | 01B0217 | 000 | #gig BOLT 3
11 | 06B0008 | 000 | WASHER 3
12 | 06B0007 | 000 | WASHER 3
13 | 12B0491 | 001 | O FE O-RING 2
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12C1611 003 Z i i
CONTROL VALVE

1 ) % 1 gy~ ~ Z8.
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CLG835

12C1611 003 4rBi®@ CONTROL VALVE

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 70A0346 | 000 | iz COVER 2
2 | 53A0870 | 000 | ¥R SPRING HOLDER 4
3 | 75A0448 | 000 | #¥ SPRING 1
4 64A0491 | 000 | RNAEIRET HEX SCREW 2
5 | 75A0449 | 000 | ™% SPRING 1
6 | 55A2445 | 001 | EfuE SLEEVE 1
7 | 55A2444 | 001 | EBfLE SLEEVE 1
8 75A0447 | 000 | ¥ SPRING 1
9 | 12B1209 | 000 | O @& O-RING 2
10 | 78A0277 | 002 | W4k VALVE BODY 1
11 | 12B1206 | 000 | O FE@ O-RING 2
12 | 70A0348 | 000 | = COVER 1
13 | 12B1208 | 001 | O K@ O-RING 1
14 | 05A0581 | 001 | sk PLUG 1
15 | 04B0120 | 000 | $B4T SCREW 8
16 | 65A0320 | 000 | P EHRFF CONTROL VALVE 1
ROD
17 | 65A0321 | 000 | P EHRFF CONTROL VALVE 1
ROD
18 | 12B1205 | 000 | O JEH@ O-RING 2
19 | 70A0347 | 000 | = COVER 2
20 | 12C1615 | 000 | &£ W SAFETY VALVE 1
21 | 05A0586 | 000 | &k PLUG 4
22 | 12B0199 | 000 | O FZE& O-RING 4
23 | 12B1203 | 001 | O FoE& O-RING 2
24 | 75A0450 | 000 | #% SPRING 2
25 | 12B1207 | 001 | O FbE& O-RING 1
26 | 05A0582 | 001 | #&% PLUG 1
27 | 70A0349 | 000 | i COVER 1
28 | 05A0584 | 000 | iR PLUG 2
29 | 65A0324 | 000 | B CHECK VALVE 2
30 | 74A4124 | 001 | k& NAMEPLATE 1
31 | 09B0002 | 000 | 44T RIVET 4
32 | 05A0587 | 000 | ¥k PLUG 6
33 | 12B0355 | 000 | O 2@ O-RING 6
34 | 12C1616 | 000 | &Z£W SAFETY VALVE 1
35 | 12C1614 | 000 | &£W SAFETY VALVE 1
36 | 12C1613 | 000 | &£W SAFETY VALVE 1
37 | 12B0250 | 000 | O FZHE O-RING 1
38 | 05A0585 | 000 | ¥&k PLUG 1
39 | 04B0049 | 000 | 84T SCREW 8
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CLG835

00C2214 000 #*[mE R STEERING LINES

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
. STEERING

1 10C0360 | 001 | ¥%[ESdHiEL CYLINDER 2 |z

2 | 06B0002 | 000 | &M@ WASHER 13

3 | 00B0O064 | 000 | 24 BOLT 3

4 15D0886 | 000 | kiR BLOCK 1

5 06C7110 | 001 | FEERK HOSE AS 1

6 06C7111 | 001 | FHEERK HOSE AS 1

7 | 09C0361 | 001 | B* CLAMP 1

8 | 00D8157 | 000 | X%8 BRACKET 1

9 | 06B0008 | 000 | [ WASHER 2

10 | 00B0011 | 000 | #R#¢ BOLT 2

) STEERING

11 | 44C0961 | 002 | FEHLER COLUMN AS 1 |z

12 | 06C8174 | 001 | MEERK HOSE AS 1

13 | 06C7115 | 001 | BREERK HOSE AS 1

14 | 06C8470 | 000 | MEERK HOSE AS 1

15 | 30C0254 | 003 | #&k CONNECTOR 2

16 | 06C8471 | 000 | MEHERK HOSE AS 1

N RELIEF VALVE

17 | 12C3052 | 001 | @EmEEE MOUNTING 1 |2

18 | 00BO005 | 000 | #&#¢ BOLT 4

19 | 04A1533 | 001 | k= FLANGE 2

20 | 06B0006 | 000 | #: M@ WASHER 8

21 | 00B0O0O70 | 000 | R4 BOLT 8

22 | 12B0064 | 000 | O FZHE O-RING 2

23 | 30C0199 | 002 | fEk CONNECTOR 2

24 | 06C7112 | 002 | BREHK HOSE AS 1

25 | 06C7113 | 001 | BREHK HOSE AS 1

26 | 06C7114 | 001 | BEERK HOSE AS 2

27 | 31C0661 | 002 | Arim4EsL CONNECTOR 2

28 | 04A1534 | 001 | & FLANGE 2

29 | 00B0004 | 000 | iR#¢ BOLT 8

30 | 12B0181 | 000 | O FE O-RING 2
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CLG835

10C0360 001 * [l STEERING CYLINDER

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
KNUCKLE
1 25B0006 | 000 | ><¥7%i7& GE40ES BEARING 2
2 | 76A0213 | 001 | 4k BLOCK 4
3 | 13B0010 | 000 | BALEE DUST RING 1
4 | 53A0539 | 000 | fIZ CYLINDER HEAD 1
5 | 13B0125 | 001 | B ZHE LIP TYPE SEAL 1
6 | 34C0029 | 001 | Hfi%dt SEAL 1
7 | 80A0277 | 000 | XF&FIF SUPPORT RING 1
8 | 12B0117 | 000 | O R O-RING 1
9 00B0075 | 000 | B4 BOLT 2
10 | 10A0395 | 001 | & SHIM 1
11 | 11A0289 | 001 | & COVER 1
12 | 14D0093 | 000 | SEEH PISTON ROD 1
13 | 13D0279 | 000 | #I4k CYLINDER BODY 1
14 | 12B0062 | 000 | O FEHE O-RING 1
15 | 34C0624 | 000 | FLAHEH SEAL RING 1
16 | 50A0180 | 000 | &ZE PISTON 1
17 | 80A0278 | 000 | X&¥f SUPPORT RING 2
18 | 20J0001 | 000 | 4#WEK STEEL BALL 1
19 | 04B0246 | 000 | 84T SCREW 1
20 | 00B0O005 | 000 | iR#¢ BOLT 2
21 | 81A0003 | 001 | & SHIM 1
22 | 11A0003 | 001 | & COVER 1
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CLG835

44C0961 002 J7mEHLE B STEERING COLUMN AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
STEERING
1 35C0087 | 001 | AE%E WHEEL 1
2 | 00A0255 | 002 | fulisk CONTACT 1
3 | 56A0106 | 000 | FIF SNAP RING 1
4 | 76A0040 | 000 | #4 SNAP RING 2
5 | 56A0105 | 000 | & WASHER 1
6 | 21B0012 | 000 | EBR#h& 1000905 BALL BEARING 1
STEERING
7 44C0023 | 001 | ¥ [E1%H SHAFT 1 z
8 | 10D0329 | 001 | EE BUSHING 1
9 | 04B0290 | 000 | 24T SCREW 2
10 | 84A0099 | 001 | =k PLATE 1
11 | 21B0020 | 000 | Bk#h#& 1000806 BALL BEARING 1
12 | 08B0109 | 000 | %4 PIN 1
13 | 73A0029 | 000 | IF SPANNER 1
14 | 02D0167 | 000 | 7R 1
15 | 04B0022 | 000 | 84T SCREW 4
16 | 06B0002 | 000 | B[ WASHER 8
17 | 06B0001 | 000 | &M@ WASHER 4
18 | 24C0038 | 001 | AASEELR AIR SPRING AS 1
19 | 84A0100 | 001 | E#x PLATE 1
20 | 02D0168 | 001 | X BRACKET 1
21 | 02D0169 | 002 | REXE 1
22 | 00B0017 | 000 | iR#¢ BOLT 8
23 | 06B0008 | 000 | M@ WASHER 8
24 | 30C0412 | 000 | L CONNECTOR 4
25 | 44C0048 | 000 | %:[m8% METERING PUMP 1
26 | 83A0123 | 000 | #&EE RUBBER RING 1
27 | 00B0012 | 000 | iR#¢ BOLT 4
28 | 83A0060 | 000 | 1&EXE RUBBER RING 1
29 | 08B0068 | 000 | 4% PIN 1
30 | 08B0004 | 000 | 4% PIN 1
31 | 66A0015 | 001 | 44 PIN 2
32 | 00B0022 | 000 | iR#¢ BOLT 2
33 | 13A0218 | 000 | #& PLATE 2
34 | 61A0132 | 000 | 4% PIN 2
35 | 55A0305 | 000 | #HE BUSHING 2
INSULATING
36 | 80A0046 | 001 | 44&EF RING 1
37 | 61A0061 | 001 | 4R RING 1
38 | 04B0198 | 000 | 84T SCREW 1
39 | 06B0097 | 000 | #&MHE WASHER 1
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CLG835

44C0023 001 #5144
STEERING SHAFT

1 /i
Ar—
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3 k 21 b
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J\L (6
44C0023 001 #mE% STEERING SHAFT
AERE
=1 "5
S BRE .
"= MR =1 \ ERANME #t | PART
ITEM P,\/?ORT VER FHEHR PART NAME QTY 2‘52 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
STEERING
1 16D0048 | 001 | ¥ SHAFT 1
STEERING
2 16D0049 | 001 | THem s SHAFT 1
3 61A0133 | 000 | ZE4 PIN 1
4 88A0135 | 000 | t+= SPIDER 1
5 66A0016 | 000 | 444F PIN 1
6 61A0134 | 000 | EfF SLEEVE 2
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CLG835

12C3052 001 BRI L%
RELIEF VALVE MOUNTING

J

T

! |
NGl ‘ 1
Dl milini]
o O
(8) (9)
— 8
H o]
|
12C3052 001 % Z %% RELIEF VALVE MOUNTING
ERE
=1 H®5
BHS i3 .
5 VTN = B . ERAMA | PART
ITEM P,\/T(F;T VER FHE PART NAME QTY {;ﬂ’g SERIAL NO. H NO.
: : IA | REPLAC
EABLE
1 31C0176 | 002 | ZHek ELBOW 2
2 12C2004 | 000 | ¥R RELIEF VALVE 1
3 01B0141 | 000 | 184 BOLT 2
4 06B0002 | 000 | M@ WASHER 2
5 03B0053 | 000 | i&& NUT 2
6 06B0001 | 000 | M@ WASHER 2
7 23A9335 | 000 | &R PLATE 1
8 05A0195 | 000 | 183 PLUG 2
9 12B0339 | 000 | O EHHE O-RING 4 |0
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CLG835

00C1736 001 z)&EMEIE R BOOM CYLINDER LINES

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE

1 15B0064 | 001 | &% CLAMP 4

2 | 00B0007 | 000 | 24 BOLT 8
3 | 06B0006 | 000 | [ WASHER 24
4 10D6087 | 000 | NEEK TUBE AS 1

5 | 00B0017 | 000 | 24 BOLT 3
6 | 06BO008 | 000 | [ WASHER 3
7 06C4195 | 001 | FHEERK HOSE AS 1

8 06C4194 | 001 | HEER HOSE AS 1

9 | 04B0174 | 000 | 3247 SCREW 16
10 | 12B0181 | 000 | O FEB O-RING 4
11 | 06C7137 | 002 | MEERK HOSE AS 4
12 | 00B0019 | 000 | #&4¢ BOLT 16
13 | 06B0002 | 000 | B WASHER 16
14 | 72A0627 | 001 | E#R PLATE 4
15 | 10D6083 | 000 | MEERK TUBE AS 2
16 | 12B0114 | 000 | O JE® O-RING 4
17 | 10D6085 | 000 | MEEK TUBE AS 1

18 | 10D6084 | 000 | MEERK TUBE AS 1
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CLG835

20E0512 000 17&E#IZ1E% SERVICE BRAKE SYSTEM

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
. COMBINATION

1 13C0584 | 000 | A&H VALVE 1

2 | 05C0150 | 001 | ®8-1P BEHRE HOSE 1

3 | 01B0244 | 003 | EiELiRie BOLT 2

4 12B0356 | 000 | O & O-RING 4

5 | 03A0067 | 002 | &z CONNECTOR 2

6 66C0953 | 000 | FHEERK HOSE AS 1

7 | 06B0117 | 000 | [ WASHER 10

8 | 02C0221 | 001 | MEHEK TUBE AS 1

9 66C0954 | 000 | FHEER HOSE AS 1

10 | 06B0053 | 000 | B[ WASHER 5

11 | 00A0050 | 001 | #Esk CONNECTOR 2

12 | 31C0522 | 001 | ek ELBOW 2

D12.7-1P RERE
13 | 04C0077 | 001 | " 0 EERE HOSE 1
14 | 13C0004 | 001 | SHIZHRE K 1 z
s MOUNTING

15 | 11A0505 | 003 | #IZhIRZLER PLATE 1

16 | 00BO005 | 000 | #R#¢ BOLT 4

17 | 06B0002 | 000 | &M@ WASHER 4

18 | 03C0054 | 001 | BRE NYLON HOSE 1

19 | 04C0171 | 002 | MEERK HOSE AS 1

20 | 13C0067 | 003 | tnH2§EAK BOOSTER AS 2

21 | 00B0038 | 000 | iR#¢ BOLT 10

22 | 06B0013 | 000 | &M@ WASHER 10

23 | 06B0009 | 000 | M@ WASHER 10

24 | 23A1073 | 000 | BipOHESXZE BRACKET 1

25 | 05C0091 | 002 | #IEHE HOSE 1

26 | 37B0004 | 001 | BRfL#F NYLON STRAP 8

27 | 06B0006 | 000 | M@ WASHER 6

28 | 00B0020 | 000 | #B#¢ BOLT 4

29 | 03B0021 | 000 | &~ NUT 4

30 | 02A0261 | 000 | =&z TEE 1

31 | 12B0242 | 000 | O R HE O-RING 2

32 | 03B0215 | 001 | BiZIER LOCKNUT 3

X COMBINATION

33 | 15D0159 | 001 | A&dEk CONNECTOR 1

34 | 00D0449 | 000 | EtnhEE=%E BRACKET 1

35 | 06B0024 | 000 | &M WASHER 2

36 | 20A1514 | 002 | &% CLAMP 2

37 | 06B0003 | 000 | M WASHER 4

38 | 00B0021 | 000 | i&#¢ BOLT 4
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CLG835

20E0512 000 17&E#IZ1E% SERVICE BRAKE SYSTEM

EBRE
=) “H5
S RS .
#es | " fRA B | EANR # | PART
= N =
ITEM PSST VER FHE PART NAME QTY 1;“'—’3 SERIAL NO. | NO.
: : IA | REPLAC
EABLE
MOUNTING
ook
39 | 22A5104 | 001 | REMR PLATE 1
40 | 06B0008 | 000 | [ WASHER 2
41 | 00B0OO11 | 000 | #8#¢ BOLT 2
42 | 13C0054 | 000 | SRR Q'SR RESERVOIR 1 |z
P12.7-1P BEEFE
43 | 04C0080 | 001 | "0 HOSE 1
44 | 02A0182 | 001 | =@#Esk TEE 1
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CLG835

13C0584 000 A5
COMBINATION VALVE

NS

] ]

13C0584 000 1 & COMBINATION VALVE

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
ITEM P,\/?ST VER FHE PART NAME QTY 2"—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 06B0053 | 000 | #“ME WASHER 2
2 31C0522 | 001 | ZEsL ELBOW 2
X COMBINATION
4H A I1®
3 13C0026 | 001 | &M@ VALVE 1
4 00B0031 | 000 | igf BOLT 2
5 06B0008 | 000 | M@ WASHER 2
6 06B0007 | 000 | M@ WASHER 2
MOUNTING
=P
7 12A7451 | 000 | &% PLATE 1
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CLG835

7o

13C0054 000 Zz

=

AIR RESERVOIR AS

13C0054 000 = SiEL K AIR RESERVOIRAS

W SRR

AERE

s s | . B\ #5

#es | " TS B | ERAMNE # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY gﬁg SERIALNO. | NO.

IA | REPLAC

EABLE

- s WATER DRAIN

1 13C0109 | 001 | FEIHKR VALVE 1
3 | 00A0027 | 001 | ¥k CONNECTOR 3
4 | 27A0024 | 001 | HEL PLUG 1
5 | 21A0727 | 000 | EER PLATE 2
6 | 20A0952 | 000 | Wk BODY 1
7 | 00B0019 | 000 | #B#¢ BOLT 4
8 | 06B0001 | 000 | &M@ WASHER 4
9 | 06B0002 | 000 | &M@ WASHER 4
10 | 13A0281 | 000 | X#H&#R PLATE 2
11 | 20A0964 | 000 | Fk CAP 1
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CLG835

21E0027 000 =ZE4%Izh %% PARKING BRAKE SYSTEM

AERE
e BE | B #5
#s | 7 [TES B | . EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 04A0009 | 001 | k== FLANGE 1
2 13C0008 | 001 | #Izhz8 BRAKE 1 |2
3 54C0030 | 000 | Hr{R%kHh FLEXIBLE SHAFT 1
4 02B0029 1R BOLT 2
5 | 06B0002 | 000 | [ WASHER 2
6 | 23A0839 | 002 | X#x BRACKET 1
7 | 03C0018 | 002 | BE& NYLON HOSE 1
8 | 03C0009 | 001 | BRE NYLON HOSE 1
9 | 45C0020 | 007 | F4IZHERK igRK'NG BRAKE 1 z
10 | 00B0075 | 000 | #R#¢ BOLT 4
11 | 00BO006 | 000 | B WASHER 4
12 | 88A0023 | 002 | FHIEF RING 1
13 | 60A0102 | 002 | #F PIN 1
14 | 06B0001 | 000 | B WASHER 1
15 | 08B0028 | 000 | % PIN 1
16 | 72A0036 | 001 | HIFF LINKAGE 1
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CLG835

13C0008 001 #3188 BRAKE

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 38C0007 | 001 | #IZhFEEAR BRAKE SHOE AS 2

1-1 | 12D0027 | 002 | #iIzh B BRAKE SHOE

1-2 | 85A0021 | 001 | EE#EEW S FRICTION LINING 1
1-3 | 09B0021 | 000 | 44T RIVET 12
2 | 45C0001 | 001 | FHEFFERK QSJUST'NG ROD 1
3 | 10B0021 | 001 | % SPRING 1
4 | 00D0086 | 002 | EEAREEK PLATE AS 1
5 70A0012 | 001 | #Izh& BRAKE DRUM 1
6 00B0017 | 000 | #B#¢ BOLT 8
7 | 06B0008 | 000 | & WASHER 8
8 | 03B0021 | 000 | $2f% NUT 1
9 | 06B0006 | 000 | [ WASHER 1
10 | 00B0070 | 000 | #R#¢ BOLT 1
11 | 62A0015 | 001 | BTk LINKAGE SHAFT 1
12 | 11A0055 | 001 | JE#R BOTTOM PLATE 1
13 | 21A0043 | 001 | %% BRACKET 1
14 | 03B0095 | 000 | #&F NUT 2
15 | 06B0015 | 001 | &M@ WASHER 2
16 | 05B0011 | 001 | REZIRHF SCREW ROD 2
17 | 10B0023 | 001 | ¥%E SPRING 2
18 | 10A0075 | 001 | iR PLATE 1
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CLG835

45C0020 007 FHlIzh S PARKING BRAKE AS

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM PSS_T VER BHE PART NAME QTY 2“'_’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 13C0058 | 001 | FRIEK 1
2 | 20A0996 | 004 | ZiR PLATE 1
3 | 00B0012 | 000 | 824 BOLT 2
4 | 06B0002 | 000 | [ WASHER 2
5 03B0053 | 000 | #B& NUT 2
6 | 21A0739 | 003 | #X PLATE 1

7 | 31C0537 | 003 | WiAHEL CONNECTOR 2 |z

10 | 00B0153 | 000 | #R#¢ BOLT 2
11 | 06B0017 | 000 | @ WASHER 5
12 | 03B0032 | 000 | #&F NUT 2
13 | 00D2154 | 003 | %% BRACKET 1
14 | 13C0059 | 001 | #&4AME 1
15 | 00B0152 | 000 | $R#¢ BOLT 3
16 | 08B0085 | 002 | % PIN 1
17 | 08B0005 | 000 | 4 PIN 1
18 | 55A0369 | 002 | & BUSHING 1
19 | 10A0450 | 003 | #& PLATE 1
20 | 06B0007 | 000 | &M@ WASHER 1
21 | 03B0035 | 000 | &~} NUT 1
22 | 01B0293 | 002 | E&#84T SCREW 1
23 | 06B0066 | 000 | M@ WASHER 3
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CLG835

30E0699 000 Fii%FZR 5K FRONT FRAME AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 30D0966 | 002 | BIZEZE FRONT FRAME 1
2 00C0147 | 001 | EMER GREASE LINES 1 z
3 | 14A0126 | 000 | F#x STOP PLATE 2
4 | 60A0068 | 000 | JEEEMEI4H STEERING PIN 2
5 | 06B0008 | 000 | [ WASHER 4
6 | 00B0011 | 000 | 24 BOLT 4
7 11D0085 | 001 | #:3HET4H PIN 1
8 | 06B0006 | 000 | & WASHER 4
9 00B0075 | 000 | &% BOLT 4
10 | 43D0051 | 002 | BI= COVER 1
11 | 10B0051 | 000 | s@#F GREASE FITTING 5
12 | 00B0055 | 000 | #&#¢ BOLT 5
13 | 06B0016 | 000 | B WASHER 5
14 | 06B0019 | 000 | &M@ WASHER 5
15 | 11D0084 | 001 | BHEHEIEY PIN 4
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CLG835

00C0147 001 I MER GREASE LINES

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 00A0224 | 001 | $Ek CONNECTOR 2
2 00C0076 | 001 | ZEMISHE OIL PIPE 1
3 00C0077 | 001 | AfHE OIL PIPE 1
7 15D0364 | 001 | BizzEE#Esk CONNECTOR 2
8 10B0051 | 000 | ##F GREASE FITTING 2
9 | 00B0O007 | 000 | 24 BOLT 2
10 | 06B0006 | 000 | & WASHER 2
11 | 06B0005 | 000 | B[ WASHER 2
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CLG835

30E0698 000 J5&FZ E B REAR FRAME AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 10B0014 | 000 | SHh#R GREASE FITTING 2
2 | 60A0068 | 000 | JEEEMEI4H STEERING PIN 2
3 | 14A0126 | 000 | F#x STOP PLATE 2
4 | 06B0008 | 000 | & WASHER 4
5 | 00B0011 | 000 | 24 BOLT 4
6 | 30D0964 | 005 | B&EZE REAR FRAME 1
7 34C1144 | 000 | HBIEFESAH (BB/:,TTERY COVER 1
8 | 10A0605 | 000 | $#k PLATE 1
9 | 06B0006 | 000 | & WASHER 8
10 | 06B0005 | 000 | B WASHER 8
11 | 00B0075 | 000 | $R#¢ BOLT 8
12 | 23A1175 | 000 | EFAXHE BRACKET 1
13 | 06B0007 | 000 | B WASHER 4
14 | 00B0017 | 000 | $R#¢ BOLT 4
15 | 21A0914 | 001 | &R COVER 1
16 | 14A0027 | 001 | BRAI#R STOP PLATE 1
17 | 06B0002 | 000 | &M@ WASHER 1
18 | 55A0028 | 001 | &# GASKET 1
19 | 03B0053 | 000 | #&F NUT 1
20 | 00B0029 | 000 | iR#& BOLT 1
21 | 11D0176 | 000 | Z 3|44 TRACTION PIN 1
22 | 60A0160 | 001 | 4 PIN 2
23 | 08B0017 | 000 | 44 PIN 2
24 | 17A0243 | 000 | 3EF LINKAGE 1
25 | 60A0178 | 001 | #&4%H PIN 1
26 | 08B0005 | 000 | %A PIN 1
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CLG835

43C0285 001 &#EE K ARTICULATED HITCH

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 00B0017 | 000 | g4 BOLT 4
2 | 06B0008 | 000 | & WASHER 20
3 | 14A0161 | 000 | #4#R BAFFLE 2
4 | 00B0011 | 000 | 24 BOLT 16
5 | 53A0057 | 002 | HiEE BEARING COVER 1
6 | 57A0053 | 001 | AERHZE SHIM 2
- KNUCKLE
7 | 25B0004 | 000 | K<FHi& GEGOES BEARING 2
8 60A0186 | 001 | LIS PIN 1
9 10B0051 | 000 | ##F GREASE FITTING 2
10 | 14A1172 | 000 | E#R PLATE 1
11 | 53A0056 | 002 | Hi&EE BEARING COVER 1
12 | 56A0060 | 000 | @ WASHER 1
13 | 60A0078 | 002 | THIZHH SUPPORT 1
14 | 56A0172 | 001 | B4R PLATE 1
15 | 06B0103 | 001 | FEHE HARD WASHER 3
16 | 00B0259 | 000 | #&#¢ BOLT 3
17 | 28C0133 | 000 | AE#RK SHIM 2
18 | 06B0176 | 003 | &M@ WASHER 4
19 | 00B0238 | 000 | #&#¢ BOLT 4
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CLG835

32E1093 000 T4F¥E EQUIPMENT

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
6 | 34C0034 | 001 | HE SEAL RING 4
7 | 55A0283 | 000 | WE BUSHING 2
8 11D0063 | 001 | B PIN 1
9 | 35C0003 | 001 | BEE SEAL RING 2
10 | 55A0280 | 001 | EBHWE BUSHING 1
11 | 21D0743 | 000 | EH'E BOOM 1
12 | 55A0282 | 001 | W& BUSHING 2
13 | 10B0014 | 000 | ;@#F GREASE FITTING 3
14 | 00B0055 | 000 | $R#¢ BOLT 3
15 | 55A0281 | 001 | WE BUSHING 4
16 | 06B0016 | 000 | @ WASHER 3
17 | 21D0035 | 001 | #&& LEVER 1
18 | 16D0073 | 000 | HIFF LINKAGE 1
19 | 35C0013 | 001 | BHE SEAL RING 14
20 | 11D0065 | 001 | HrFT4H PIN 1
21 | 11D0773 | 000 | Hr#T4H PIN 1
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CLG835

01E0053 002 ;HE g &%
GREASE LINES

01E0053 002 ji#;EAEE ¥ GREASE LINES

AERE

4= S . =) =

#s | fRAs B | . EANE # | PART

ITEM P,\?ORT VER BHE PART NAME QTY gﬁé& SERIAL NO. | ¥ NO.

IA | REPLAC

EABLE
1 10B0014 | 000 | SHh#F GREASE FITTING 2
2 15D0363 | 001 | SRk CONNECTOR 1
6 01C0080 | 000 | EhE OIL PIPE 1
7 01C0079 | 000 | BISHE OIL PIPE 1
8 03B0035 | 000 | #B& NUT 1
9 | 01A0137 | 001 | #Ek CONNECTOR 1
10 | 00A0224 | 001 | &k CONNECTOR 3
11 | 00B0007 | 000 | $R#¢ BOLT 1
12 | 06B0006 | 000 | B[ WASHER 1
13 | 06B0005 | 000 | B[ WASHER 1




CLG835

32E0369 001 B (1.7 3L5)

BUCKET AS

Y
| = T

32E0369 001 %355 (1.7 iLJ57) BUCKET AS

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/TS_T VER BHE PART NAME QTY gﬁg SERIALNO. | # NO.

IA | REPLAC

EABLE

1 22D0054 | 003 | 43} BUCKET 1 |z

2 | 00B0O093 | 000 | 24 BOLT 2
3 | 06B0012 | 000 | &M@ WASHER 2
4 11D0064 | 001 | T4 PIN 2
5 | 00B0055 | 000 | 24 BOLT 1
6 | 06B0016 | 000 | &M@ WASHER 1
7 11D0065 | 001 | PI4T4H PIN 1
8 | 56A0095 | 001 | &K SHIM 4
9 10B0014 | 000 | ##F GREASE FITTING 3
10 | 06B0015 | 001 | &M@ WASHER 2
11 | 06B0019 | 000 | B[ WASHER 1
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22D0054 003 3t

BUCKET
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CLG835

22D0054 003 #*3} BUCKET

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 16A0592 | 000 | ZE4IHI4R EDGE-LH 1
2 16A0593 | 000 | HtTHIAR EDGE-RH 1
3 | 14A0878 | 000 | &AhiR PLATE 1
4 13A0315 | 000 | #itk PLATE 4
5 | 23A0911 | 000 | 3}E4R PLATE 1
6 | 23A0582 | 002 | f&insEiR PLATE 2
7 | 23A0912 | 000 | Bh#R PLATE 1
8 | 14A0476 | 000 | itk PLATE 2
10 | 16A0340 | 001 | =A4R ANGLE 1
11 | 16A0341 | 001 | HAIKR ANGLE 1
12 | 17A0339 | 000 | ELIHEIHK CUTTING EDGE 1
13 | 12A0288 | 000 | fMEE4R PLATE 2
14 | 02D0311 | 002 | JEKEE BASE 2
15 | 16A0200 | 002 | BHEEIEAR WEAR PLATE 2
16 | 14A0486 | 000 | 584X PLATE 2
17 | 16A0346 | 000 | T X&4HR PLATE 2
18 | 55A0279 | 003 | E#% LUG 4
19 | 16A0344 | 000 | KZA&MR PLATE 2
20 | 16A0343 | 001 | Z&4MR PLATE 2
21 | 55A0278 | 001 | E#& LUG 2
22 | 18A0177 | 000 | X7#&4R PLATE 2
23 | 72A0151 | 001 | thik TOOTH 7
24 | 72A0058 | 001 | th&E TIP 3
25 | 14A0215 | 001 | =% PIN 7
26 | 72A0059 | 001 | thE TIP 4
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CLG835

44C0819 000 HEIE MRS
POSITIONER AND KICKOUT SYSTEM
1

2 3 L

44C0819 000 HzE R4 POSITIONER AND KICKOUT SYSTEM

EHRE
s s | . B\ #5
#es | " TS B | ERAME # | PART
ITEM P,\/?S_T VER BHER PART NAME QTY 2“52 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 | 00D5405 | 000 | % COVER 1
2 | 00B0017 | 000 | ig#& BOLT 2
3 | 06B000S | 000 | &M WASHER 2
4 | 06B0007 | 000 | &M@ WASHER 2
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CLG835

32E1517 000 FHEZE
WASHER

32E1517 000 {ZE#EE WASHER

AERE
s s | . B\ #5
#es | " TS B | ERAME # | PART
ITEM P,\/?OR_T VER BHER PART NAME QTY 2‘52 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 | 34C2435 | 000 | AERE WASHER 12
28C0114 | 002 | {HZE K SHIM
28C0148 | 001 | AERE WASHER
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CLG835

41E0612 000 I EE B CABAS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 23D2682 | 000 | BHE CAB 1
2 | 87A0795 | 000 | RIHKIE GLASS 1
3 | 87A0796 | 000 | ZRTIKEE GLASS 1
4 87A0797 | 000 | AHIHE GLASS 1
5 | 83A0974 | 001 | ¥iRE COVER 2
6 | 47C1941 | 001 | #=&IFEER igNTROL BOX 1
7 | 46D0404 | 000 | E#R COVER 1
8 | 00B0020 | 000 | %24 BOLT 12
9 | 06B0006 | 000 | B[ WASHER 12
10 | 06B0005 | 000 | B WASHER 12
11 | 84A0682 | 000 | &SI AE GROMMET 1
12 | 04B0099 | 000 | $B4T SCREW 6
13 | 47C1290 | 002 | &7 DOOR-LH 1 |z
14 | 47C1291 | 002 | &7 DOOR-RH 1 |z
15 | 84A1216 | 001 | 'ER% SEAL 2
16 | 47C0194 | 002 | F# 8 HAND REST 1 |z
17 | 87A0799 | 000 | FAKIEE GLASS 1
18 | 87A0798 | 000 | FEIKIE GLASS 1
19 | 87A0800 | 000 | /EHHIE GLASS 1
20 | 35C0725 | 002 | WEHR CUSHION 2
21 | 03B0053 | 000 | #B& NUT 2
N RUBBER
22 | 81A0263 | 001 | #&Ex#& WASHER 2
23 | 47C1294 | 004 | EIIEMH LATCH 1
24 | 47C1295 | 004 | AIIEMH LATCH 1
25 | 86A0332 | 002 | Efufiz CAP 2
26 | 84A1222 | 001 | HItr GASKET 2
SHOCK
27 | 47C0447 | 002 | ®ESS ABSORBER 4
28 | 56A0209 | 002 | B[ WASHER 4
29 | 01B0451 | 000 | i8#¢ BOLT 4
30 | 56A0305 | 002 | &iEiE WASHER 4
, REARVIEW
31 | 47C0117 | 001 | CH6350 j5H4& MIRROR 1
32 | 34C1806 | 002 | AMHHFER DECORATION AS 1 z
33 | 86A0336 | 001 | #1844 HOOK 2
34 | 04B0293 | 000 | $B4T SCREW 4
35 | 00B0019 | 000 | iR#¢ BOLT 4
36 | 06B0001 | 000 | #&MH WASHER 4
37 | 06B0002 | 000 | &M WASHER 6
38 | 41D0085 | 000 | *F HANDRAIL 2
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41E0612 000 HE3F =S
CAB AS
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CLG835

41E0612 000 I EE B CABAS

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.

IA | REPLAC

EABLE
39 | 42B0005 | 000 | FAFIRIERX SEAL 1
40 | 10A5501 | 000 | E& A SHIM 4
41 | 88A0852 | 001 | 4N LOCK BUCKLE 2
42 | 04B0786 | 000 | 84T SCREW 4
43 | 17B0139 | 001 | %Az PAD 2
44 | 04B0075 | 000 | 24T SCREW 4
45 | 82A1426 | 000 | HbiRiz FLOOR MAT 1
46 | 83A1216 | 000 | ¥iRE COVER 5
47 | 36D0079 | 004 | 5= REAR COVER 1
48 | 42B0004 | 000 | FAFRIE&H PRIMER 1
49 | 82A0168 | 001 | HRERPRAIIR BLOCK 40
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47C1290 002 Z|7]
DOOR-LH
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CLG835

47C1290 002 /=[] DOOR-LH

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 23D1629 | 000 | £I] DOOR-LH 1
2 | 47C1035 | 003 | ZE[]4 DOOR LOCK 1
6 | 88A0853 | 002 | ITEA%N BUCKLE 1
7 | 04B0665 | 000 | $24T SCREW 2
8 | 10A5501 | 000 | & p SHIM 1
9 | 47C1292 | 000 | #HPEAH WINDOW GP 1
11 | 00B0085 | 000 | $24¢ BOLT 16
12 | 06B0006 | 000 | B[ WASHER 16
13 | 06B0005 | 000 | @ WASHER 16
14 | 25C0410 | 000 | &4k HINGE 2
15 | 84A1217 | 002 | BRE RUBBER PLUG 6
16 | 35A1302 | 002 | EI'KEKF HANDRAIL 1
17 | 85A1595 | 001 | ENAMH= DECORATION 1
18 | 85A1596 | 001 | A= DECORATION 1
19 | 04B0281 | 000 | 84T SCREW 7
20 | 88A0860 | 000 | EEIR{TE JACKET 7
21 | 85A1594 | 001 | EIRMH— DECORATION 1
. EXPANDED
22 | 85A0118 | 002 | R&AK4T RIVET 4
. EXPANDED
23 | 85A0119 | 002 | RAK4T RIVET 4
24 | 35A1303 | 002 | EIEHKF HANDRAIL 1
25 | 10V0072 | 000 | M#F GREASE FITTING 2
26 | 86A0258 | 001 | SR E BOOT 2
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CLG835

47C1291 002 417 DOOR-RH

AERE
e BE | B #5
#s | 7 [TES B | . EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 23D1669 | 000 | Al DOOR-RH 1
2 | 88A0853 | 002 | IIEABIH BUCKLE 1
3 | 10A5501 | 000 | E&p SHIM 1
4 | 04B0665 | 000 | 4247 SCREW 2
5 | 47C1037 | 003 | &% DOOR LOCK 1
9 | 47C1292 | 000 | #HPEAH WINDOW GP 1
11 | 35A1305 | 002 | AIEEKF HANDRAIL 1
12 | 00B0085 | 000 | #&#¢ BOLT 16
13 | 06B0006 | 000 | B[ WASHER 16
14 | 06B0005 | 000 | &M@ WASHER 16
., EXPANDED
15 | 85A0118 | 002 | REZBK4T RIVET 4
., EXPANDED
16 | 85A0119 | 002 | REZRK4T RIVET 4
17 | 85A1597 | 001 | AITTAMHE— DECORATION 1
18 | 35A1304 | 002 | AIEKEKF HANDRAIL 1
19 | 84A1217 | 002 | BRE RUBBER PLUG 6
20 | 25C0427 | 000 | &4k HINGE 2
21 | 10V0072 | 000 | m#F GREASE FITTING 2
22 | 86A0258 | 001 | SBMFHE BOOT 2
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CLG835

47C0194 002 F&HE
HAND REST

47C0194 002 F#2Z HAND REST

AEHRE

s s | . B\ #5

#es | " TS B | ERAMNE # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY 2“52 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 | 35C0595 | 000 | Fi HAND PAD 1
2 | 00B0010 | 000 | ig#& BOLT 2
3 | 21A1585 | 003 | F#ze BRACKET 1
4 | 00B0336 | 000 | ig#& BOLT 2
5 | 06B0218 | 000 | &M WASHER 2
6 | 06B0006 | 000 | &M WASHER 2




CLG835

34C1806 002 Mt & MK
DECORATION AS

3
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R Y e e 4 B R M O
] 3 L5 6 ]
34C1806 002 Nim#E 25 DECORATION AS
AERE
=1 H=
S RS .
"= WA =1 \ ERANME #t | PART
ITEM P,\/?ST VER FHEH PART NAME QTY 2"—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 34C1804 | 000 | EARMIEER DECORATION AS 1
DOME

2 85A2390 | 000 | TRA4H#E DECORATION AS 1

3 88A0851 | 000 | TR+ HI4T LOCK 20

4 85A1598 | 001 IR 2R DECORATION 1

5 04B0075 | 000 | 84T SCREW 2

6 47C1480 | 000 | ¥#548 SPONGE 1

CONICAL
7 47C1467 | 000 | FHEH BUMPER 1
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CLG835

47C1941 001 #EHEIFE K
CONTROL BOX AS

47C1941 001 #=#HIFE S CONTROL BOX AS

AERE

45 ms | . 2| #5

#s | fRAS B | EANE # | PART

ITEM P,\/?S_T VER FHER PARTNAME | oy 2“53 SERIALNO. | # | NO.

IA | REPLAC

EABLE
1 | 34C2638 | 000 | #=4IFEEA igNTRO" BOX 1
2 | 86A0083 | 001 | I#R PLATE 1
3 | 04B0256 | 000 | 4R4T SCREW 4
4 | 00B0085 | 000 | iR#¢ BOLT 5
5 | 06B0005 | 000 | #:& WASHER 5
6 | 06B0006 | 000 | HE WASHER 5
7 | 47C0381 | 000 | HAIXE& ASHTRAY 1
8 | 04B0182 | 000 | 4R4T SCREW 2
9 | 10A3992 | 000 | ##R PLATE 1
10 | 00B0023 | 000 | #R4¢ BOLT 4
11 | 06B0024 | 000 | %[ WASHER 4
12 | 06B0003 | 000 | % WASHER 4
13 | 03B0036 | 000 | iR#& NUT 4
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CLG835

41E0412 001 ElRE X
PLATE AS

AR

VIEW A

Ar— 7
I
// i i I Il
oo ‘ = ¥
[l o L
/ T i ‘ 6 5 4
Fol o |
) | [ ‘ ! ‘
| | |
% a . VH | |
//// H‘ } } ! ‘
(L || | |
i | ‘
| :
‘[ — — il
\ b W%-—J?
1 i
41E0412 001 H#x &S PLATE AS
aERE
=) H5
oS R .
"= MR =1 \ ERANME #t | PART
ITEM PﬁgT VER BHER PARTNAME | oy 2‘53 SERIALNO. | # | NO.
' : IA | REPLAC
EABLE
1 | 35D0654 | 001 | ZEER PLATE-LH 1
2 | 35D0459 | 000 | EEER PLATE 1
3 | 35D0655 | 002 | HEIR PLATE-RH 1
4 | 00B0075 | 000 | iZi¢ BOLT 11
5 | 06B0006 | 000 | #:E WASHER 11
6 | 06B0086 | 000 | M WASHER 11
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CLG835

41E0159 000 EREH=H
CAB GUARD AS

A A A 1
\
/ 3 ly
T ‘ J
7
N | o
|
|
|
|
|
|
|
|
|
|
® | +
( i Al
41E0159 000 Z3 =4 E= CAB GUARD AS
ERE
=1 "5
RS R .
"= MR =1 \ ERANME #t | PART
ITEM P,\/?ST VER FHEHR PART NAME QTY 2"—’3 SERIAL NO. # NO.
. : IA | REPLAC
EABLE
1 86A0307 | 000 | R¥EZE COVER 1
2 00B0014 | 000 | B4 BOLT 4
3 | 06B0087 | 000 | &M WASHER 4
4 81A0063 | 003 | fk&: PAD 4
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CLG835

41E0157 000 FME&E S A
REARVIEW MIRROR AS
(9 Uy B

41E0157 000 /5#4E K REARVIEW MIRROR AS

ERE
s s | . B\ #5
#es | " TS B | ERAME # | PART
ITEM P,\/?S_T VER BHER PART NAME QTY 1;“52 SERIALNO. | # NO.
IA | REPLAC
EABLE
. REARVIEW
1 | 47C0110 | 001 | B4 MIRROR 2
2 | 23D0322 | 000 | EEMBEXE BRACKET 1
3 | 00B0O019 | 000 | ig#& BOLT 4
4 | 06B0001 | 000 | M@ WASHER 4
5 | 06B0002 | 000 | &M WASHER 4
6 | 23D0323 | 000 | EEMEZLE BRACKET 1
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CLG835

48C0316 001 [FEHE R
REAR FENDER-LH

q E;_ ] & L % b i
r T '
1 11
, L
I
1
/ / o 1 %
48C0316 001 j5A# etk REAR FENDER-LH
TERE
=} 5
BHs BRSS .
5 [TEN = B BERANE | PART
ITEM P,\/T(F;T VER BHER PARTNAME | oy 1;:53 SERIALNO. | #£ | NO.
' ' IA | REPLAC
EABLE
1 | 00B0048 | 000 | g4 BOLT 5
2 | 06B0001 | 000 | M WASHER 5
3 | 06B0002 | 000 | #:f WASHER 5
4 | 40D0218 RERRAR FENDER 1
5 | 36D0158 | 000 | pOjhI]E FILLER CAP 1
6 | 00B0020 | 000 | #R#¢ BOLT 1
7 | 06B0005 | 000 | #:ME WASHER 1
8 | 06B0006 | 000 | #:E WASHER 1
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CLG835

43E0061 003 "I et 5 AL
FRONT FENDER AS

1

u‘;q‘%;
s ‘
PA
43E0061 003 {4 etk E X FRONT FENDER AS
aERE
e e | . B 5
#s | fRAs B | EANE # | PART
ITEM P'\'TST VER FHEMH PART NAME QTY gﬁg SERIAL NO. [::3 NO.
IA | REPLAC
EABLE
1 40D0112 BRI EAR FENDER-LH 1
2 40D0113 A BIRER FENDER-RH 1
3 06B0013 | 000 # WASHER 8
4 06B0009 | 000 #E WASHER 8
5 00B0025 | 000 124¢ BOLT 8
6 10A0690 | 001 #iR PLATE 2
7 00B0085 | 000 124¢ BOLT 6
8 06B0006 | 000 BE WASHER 6
9 06B0005 | 000 BE WASHER 6
10 03B0021 | 000 2~} NUT 6
1 82A0141 | 000 B AR RUBBER PLATE 2
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CLG835

48C0314 001 EHEHE MR

FENDER-RH

48C0314 001 j5H# etk FENDER-RH

RS
s s | . B\ #5
#es | " TS B | ERAMNE # | PART
ITEM P,\/?S_T VER BHER PART NAME QTY 2‘53 SERIAL NO. s NO.
IA | REPLAC
EABLE
1 00B0048 | 000 | 84 BOLT 5
2 06B0001 | 000 | &M@ WASHER 5
3 | 06B0002 | 000 | &M@ WASHER 5
4 40D0406 | 000 | EHEER FENDER 1
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CLG835

STEP AS

==l
[T
|

43E0008 003 JHIEE S BX STEP AS

43E0008 003 RFE & 5

|
o |o
|
|
|
|

<

AERE

s s | . B\ #5

#es | " TS B | ERAMNE # | PART

ITEM P,\/TS_T VER BHER PART NAME QTY gﬁg SERIAL NO. s NO.

IA | REPLAC

EABLE
1 21A2694 | 001 | B STEP 1
2 84A1230 | 002 | FHF ADHESIVE TAPE 2
3 11A0470 | 001 | 4R PLATE 4
4 00B0048 | 000 | $B# BOLT 4
6 03B0053 | 000 | i&& NUT 4
7 00B0O002 | 000 | $B#¢ BOLT 4
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CLG835

43E0102 003 k%5

LADDER

| | i
| m—
-_[ __e__,i ‘,
| | |
HHE—0——0—}r
| |
Eis ul 3
(6
43E0102 003 #:# LADDER
AERE
=1 H=
S RS .
#es | " FRA B | EANR # | PART
= YN =
ITEM P,\/?ORT VER FHE PART NAME QTY 1;“'—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 00B0017 | 000 | iR4 BOLT 4
2 06B0008 | 000 | M@ WASHER 4
3 06B0007 | 000 | M@ WASHER 4
4 41D0384 | 000 | H#¢ LADDER 1
5 00B0029 | 000 | g BOLT 8
6 11A0223 | 002 | k4R PLATE 4
7 03B0053 | 000 | i&& NUT 8
8 84A1229 | 001 | B#H ADHESIVE TAPE 2
9 21A2696 | 001 | RPE STEP 1
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CLG835

43E0005 004 H$k#EE B

LADDER AS-RH

éz é
| |
| |
| \1
TN
| ——-—4—]
| | i
18
| | 19
| |
I I
RS ]
i 1
43E0005 004 ### 5  LADDER AS-RH
EBRE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
ITEM P,\/TST VER FHER PART NAME QTY gﬁg SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 21A2696 | 001 | BPE STEP 1
2 84A1299 | 000 | ¥k PLUG 2
3 00B0029 | 000 | g4 BOLT 8
4 11A0223 | 002 | k4R PLATE 4
5 03B0053 | 000 | i&& NUT 8
6 41D0227 | 001 | A% LADDER-RH 1
7 00B0035 | 000 | igf BOLT 4
8 06B0008 | 000 | @ WASHER 4
9 06B0007 | 000 | @ WASHER 4

8-22




CLG835

44E0062 006 & 3N H1E 5 MK

ENGINE HOOD AS
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CLG835

44E0062 006 & an#lEE K ENGINE HOOD AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC

EABLE

1 03B0053 | 000 | #B& NUT 18

2 | 06B0002 | 000 | [ WASHER 18

3 | 06B0001 | 000 | [ WASHER 18

4 | 43D0601 | 000 | TA[] DOOR 1

5 | 00B0012 | 000 | 24 BOLT 12

6 | 42D0712 | 000 | &AM DOOR-RH 1

8 | 37C0012 | 001 | &= ENGINE HOOD 1

9 | 48C0045 | 002 | TEFEH TOOL KIT LOCK 3

10 | 42D0710 | 001 | &I DOOR 1

11 | 10A0271 | 000 | BEI& COVER 1

12 | 04B0005 | 000 | $B4T SCREW 3

13 | 00B0059 | 000 | #&#¢ BOLT 6

14 | 06B0015 | 001 | B WASHER 6

15 | 06B0012 | 000 | &M@ WASHER 6

16 | 11D0267 | 001 | A% PIN 1

17 | 24C0034 | 001 | FE&EHH LIFT MECHANISM 1 |z

18 | 00B0102 | 000 | #&#¢ BOLT 4

19 | 06B0006 | 000 | B[ WASHER 15

20 | 15A0285 | 000 | EE#R BLOCK 2

21 | 24C0100 | 000 | #&F HANDLE 1

22 | 00B0O085 | 000 | #B#¢ BOLT 11

23 | 06B0086 | 000 | M@ WASHER 11

24 | 35D0479 | 000 | AE#R PLATE-RH 1

25 | 35C0097 | 000 | H# % L=6300 SEAL 1

26 | 35D0478 | 000 | EE#R PLATE-LH 1

27 | 42D0711 | 000 | ZEMI] SIDE DOOR-LH 1

28 | 11D0268 | 001 | ZEXA&A%E PIN 1

29 | 06B0003 | 000 | @ WASHER 1

30 | 11D0080 | 000 | 4% PIN 1

31 | 55A0949 | 000 | HE BUSHING 2

33 | 10B0014 | 000 | m#F GREASE FITTING 2

34 | 00B0054 | 000 | i84¢ BOLT 2

35 | 06B0024 | 000 | M WASHER 2

36 | 34C1306 | 002 | 4% DOOR LOCK 3

37 | 85A1444 | 003 | BER CUSHION 6

38 | 85A3631 | 000 | #&4 SPONGE 1

39 | 85A3634 | 000 | #E4 SPONGE 1

40 | 27A0294 | 001 | 04T NAIL 1
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CLG835

44E0062 006 & an#lEE K ENGINE HOOD AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC

EABLE

1 03B0053 | 000 | #B& NUT 18

2 | 06B0002 | 000 | [ WASHER 18

3 | 06B0001 | 000 | [ WASHER 18

4 | 43D0601 | 000 | TA[] DOOR 1

5 | 00B0012 | 000 | 24 BOLT 12

6 | 42D0712 | 000 | &AM DOOR-RH 1

8 | 37C0012 | 001 | &= ENGINE HOOD 1

9 | 48C0045 | 002 | TEFEH TOOL KIT LOCK 3

10 | 42D0710 | 001 | &I DOOR 1

11 | 10A0271 | 000 | BEI& COVER 1

12 | 04B0005 | 000 | $B4T SCREW 3

13 | 00B0059 | 000 | #&#¢ BOLT 6

14 | 06B0015 | 001 | B WASHER 6

15 | 06B0012 | 000 | &M@ WASHER 6

16 | 11D0267 | 001 | A% PIN 1

17 | 24C0034 | 001 | FE&EHH LIFT MECHANISM 1 |z

18 | 00B0102 | 000 | #&#¢ BOLT 4

19 | 06B0006 | 000 | B[ WASHER 15

20 | 15A0285 | 000 | EE#R BLOCK 2

21 | 24C0100 | 000 | #&F HANDLE 1

22 | 00B0O085 | 000 | #B#¢ BOLT 11

23 | 06B0086 | 000 | M@ WASHER 11

24 | 35D0479 | 000 | AE#R PLATE-RH 1

25 | 35C0097 | 000 | H# % L=6300 SEAL 1

26 | 35D0478 | 000 | EE#R PLATE-LH 1

27 | 42D0711 | 000 | ZEMI] SIDE DOOR-LH 1

28 | 11D0268 | 001 | ZEXA&A%E PIN 1

29 | 06B0003 | 000 | @ WASHER 1

30 | 11D0080 | 000 | 4% PIN 1

31 | 55A0949 | 000 | HE BUSHING 2

33 | 10B0014 | 000 | m#F GREASE FITTING 2

34 | 00B0054 | 000 | i84¢ BOLT 2

35 | 06B0024 | 000 | M WASHER 2

36 | 34C1306 | 002 | 4% DOOR LOCK 3

37 | 85A1444 | 003 | BER CUSHION 6

38 | 85A3631 | 000 | #&4 SPONGE 1

39 | 85A3634 | 000 | #E4 SPONGE 1

40 | 27A0294 | 001 | 04T NAIL 1
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CLG835

24C0034 001 F1E&#1# LIFT MECHANISM

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2“'_’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
KNUCKLE
1 25B0010 | 000 | <F5%h& GE10E BEARING 1
2 16D0044 | 000 | S @EFF GUIDE ROD 1
3 | 70A0035 | 000 | ik HOUSING 1
4 | 80A0094 | 000 | HMEIF RING 1
5 | 62A0030 | 000 | #B#F SCREW ROD 1
6 55A0293 | 000 | $B& NUT 1
7 | 04B0165 | 000 | 4247 SCREW 1
8 | 55A0294 | 001 | WHE BUSHING 2
9 | 61A0116 | 000 | SHAFT 1
10 | 10B0051 | 000 | s@#F GREASE FITTING 1
11 | 26B0003 | 000 | # HEKHHH 8102 BALL BEARING 2
BEARING

12 | 55A0295 | 000 | HFRE BUSHING 1
13 | 56A0101 | 000 | & SHIM 1
14 | 03B0003 | 000 | $2F NUT 2
15 | 53A0125 | 000 | 3= CAP 1
16 | 04B0166 | 000 | #R4T SCREW 1
17 | 09B0020 | 000 | EEFR FLAT KEY 1
18 | 43A0017 | 000 | KHEEU% BEVEL GEAR 1
19 | 43A0018 | 000 | /MEUi% PINION 1
21 | 55A0296 | 000 | #WE BUSHING 1
22 | 11A0217 | 000 | SE% KEY 1
23 | 04B0163 | 000 | 4B4T SCREW 2
24 | 07B0061 | 000 | M@ SNAP RING 1
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CLG835

46E0040 002 w|HL#E B SEAT AS

ERE

e BE | B #5

#s | 7 [TES B | . EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2“53 SERIALNO. | # | NO.

IA | REPLAC

EABLE
1 | 47C0289 | 002 | B SEAT 1
2 | 00B0336 | 000 | ¥&#¢ BOLT 8
3 | 06B0006 | 000 | WASHER 8
4 | 06B0250 | 000 | M WASHER 9
6 | 00D0267 | 002 | %% BRACKET 1
7 | 37co011 | 000 | TE% TOOL KIT 1
8 | 26A0096 | 001 | & BUSHING 1
9 | 04B0257 | 000 | 84T SCREW 1
10 | 13A3842 | 002 | & PLATE 1
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CLG835

23E0136 007 w=i{@FR %t AIR CONDITIONING SYSTEM

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 86A0084 | 001 | KX A VENT 4
2 | 00B0O075 | 000 | g4 BOLT 20
3 | 06B0086 | 000 | & WASHER 10
4 | 06B0006 | 000 | & WASHER 20
5 | 46C0815 | 000 | RABEESRNE | HOSE 1
6 | 46C0823 | 000 | EHEERKEE | HOSE 1
7 46C0335 | 003 | KED16 HOSE 1
8 | 06C0023 | 003 ié%ﬁiéﬁiwﬂ = HOSE AS 1
9 | 46C0645 | 001 | MEBER EVAPORATORAS | 1 |Z
10 | 20A3265 | 001 | &E#x PLATE 2
11 | 37B0004 | 001 | B NYLON STRAP 10
12 | 06B0005 | 000 | B WASHER 10
13 | 46C0301 | 000 | B*x CLAMP 2
14 | 11B0047 | 001 | K& HOSE 1
15 | 00D2325 | 001 | fi&miE 4R BRACKET 1
R REFRIGERANT
16 | 46C0862 | 001 | f# KRR RECEIVER AS 1
17 | 46C0208 | 000 | &% CLAMP 1
18 | 00B0022 | 000 | #&#¢ BOLT 2
19 | 06B0003 | 000 | &M@ WASHER 3
20 | 06B0024 | 000 | &M@ WASHER 3
21 | 46C0110 | 001 | E4E#HL COMPRESSOR 1
22 | 00BO169 | 000 | #B4 BOLT 1
23 | 03B0036 | 000 | #B& NUT 1
o COMPRESSOR
24 | 23E0030 | 001 | Z=EEHEHN L BRACKET 1 z
25 | 84A0098 | 001 | MR=AKH V-BELT 1
26 | 46C2552 | 000 | EHHEHEEESE | HOSE 1
27 | 46C0822 | 000 | HEEEZEMHBEE | HOSE 1
28 | 46C0308 | 000 | AEEESE K CONDENSER AS 1
o b s WATER INTAKE
29 | 46C0486 | 001 | BRIk VALVE 2
X SOLENOID
30 | 46C0824 | 001 | EBHLMRE F(E) VALVE AS 1
31 | 03B0021 | 000 | $&&} NUT 2
32 | 09C0126 | 001 | MEX DOUBLE CLAMP 2
33 | 46C2755 | 001 | Z=i@i4ImE 4R A/C PANEL 1
34 | 86A0127 | 002 | AHRA VENT 2
35 | 46C0311 | 000 | FIRTEE COVER 1
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CLG835

23E0030 001 TREZ 2R COMPRESSOR BRACKET

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 00B0002 | 000 | g4 BOLT 7
2 | 06B0002 | 000 | [ WASHER 7
3 03B0053 | 000 | #B& NUT 6
4 12A0380 | 000 | ¥R PLATE 1
5 | 06B0001 | 000 | &M@ WASHER 1
6 | 56A0058 | 001 | B F(Z) GASKET 9
7 12A0381 | 000 | ¥4 SUPPORT PLATE 2
8 01B0286 | 000 | &% BOLT 1
9 | 06B0015 | 001 | & WASHER 1
10 | 03B0095 | 000 | #2F NUT 1
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46C0645 001 ZEK =7 E K

46C0645 001 7 kK885 5 EVAPORATOR AS

EVAPORATOR AS

W

r—
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= HT\
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(I

AERE
s s | . B\ #5
#es | " TS B | ERAME # | PART
ITEM P,\/?S_T VER BHER PART NAME QTY 2“53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 | 86A0127 | 002 | AHERO VENT 2
2 | 46C2263 | 000 | EERH BLOWER UNIT 1
3 | 46C2267 | 000 | #iATE 1
4 | 46C2268 | 000 | HIEEK h HEATING CORE 1
5 | 46C2266 | 000 | 4ke5Ee RELAY 1
6 | 37C0465 | 000 | ER OE ELEMENT 1
. EXPANSION
7 | 46C2265 | 000 | B¥RKiR VALVE 1
8 | 46C2264 | 000 | BFRE#EE THERMOSTAT 1
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CLG835

B85 R4t ELECTRICAL SYSTEM

22E1587 000 BSR4

ELECTRICAL SYSTEM
- FRONT FRAME
2 46C4395 | 001 Bl ER4R B WIRING 1 z
REAR FRAME
3 46C8014 | 000 | BEZLLRK WIRING 1 z
. BATTERY
4 46C4396 | 003 | EBMALLER WIRING 1 z
5 46C8015 | 000 | B =K CAB WIRING 1 z
6 46C4397 | 000 | 4T4E# LIGHT GROUP 1 z
J=E
7 46C4041 | 000 ;i“’k BRRA R WIPER SYSTEM 1 z
2L
. WORK LIGHT
8 46C3483 | 000 | TRUT4% WIRING 1 z
9 46C3693 | 004 | FIAREERK PLATFORM AS 1 Z
F o ZRELERE  EARRESERPET4EER,
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Note: No assembly diagram is provided for this system. Please refer to the assembly diagrams of those
components in the table for assembly details.

10-2



CLG835

46C4395 001 HIZEZRL K
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CLG835

46C4395 001 HiZEZRL%EE FRONT FRAME WIRING

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 06B0005 | 000 | @ WASHER 4
2 | 00B0020 | 000 | 424 BOLT 2
3 | 09C0117 | 000 | 4% 26 CLIP 2
4 | 00B0021 | 000 | 24 BOLT 2
5 | 06B0003 | 000 | [ WASHER 2
6 | 21A1026 | 001 | X#x SUPPORT 1
7 | 00B0012 | 000 | 24 BOLT 2
8 | 06B0001 | 000 | &M@ WASHER 5
9 | 06B0002 | 000 | [ WASHER 5
s MOUNTING
10 | 21A6448 | 000 | &ER PLATE 1
11 | 20A9297 | 003 | #&E#R INSERT 2
12 | 00D5373 | 000 | %% BRACKET 1
13 | 46C4364 | 001 | #BIEFF<E K SWITCH AS 2
14 | 37B0004 | 001 | BRIL# NYLON STRAP 60
15 | 08C5451 | 001 | BIZFZRELR HARNESS 1
16 | 00B0019 | 000 | #&#¢ BOLT 2
17 | 06B0006 | 000 | B[ WASHER 2
18 | 00BO007 | 000 | #&#¢ BOLT 5
19 | 38B0187 | 002 | WU HORN 1
20 | 03B0021 | 000 | &~} NUT 2
21 | 20A1851 | 001 | &% CLIP 1
s MOUNTING
22 | 00D5381 | 000 | Z¥E#R PLATE 1
23 | 00B0301 | 000 | #B#¢ BOLT 1
24 | 00D5377 | 000 | X% BRACKET 1
25 | 06B0007 | 000 | M@ WASHER 2
26 | 06B0008 | 000 | M@ WASHER 2
27 | 00B00O11 | 000 | iR#¢ BOLT 2
28 | 83A0216 | 001 | #FLE GROMMET 1
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CLG835

46C8014 000 J5&F %4 REAR FRAME WIRING

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM PSS_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 08C6060 | 000 | EEHRLEF HARNESS 1
2 | 06B0001 | 000 | [ WASHER 8
3 | 06B0002 | 000 | [ WASHER 8
4 | 00B0056 | 000 | g4 BOLT 2
s MOUNTING
5 | 21A5717 | 000 | R%E#R PLATE 1
6 05B0072 | 001 | ML STUD BOLT 4
7 03B0053 | 000 | #B& NUT 4
8 | 08C0638 | 000 | FEZEEHEBL CABLE 1
PRESSURE
9 | 30B0121 | 003 | EHF* SWITCH 1
10 | 30B0065 | 001 | iBEEtER:ES TEMP SENSOR 2
11 | 37B0004 | 001 | BEH%H NYLON STRAP 60
12 | 06B0017 | 000 | B WASHER 1
13 | 06B0066 | 000 | B[ WASHER 1
14 | 13A0765 | 001 | 3EEH FLANGE 1
N RUBBER
15 | 82A0222 | 001 | iR WASHER 1
16 | 00B0335 | 000 | #&#¢ BOLT 6
17 | 46C4447 | 000 | BRESAH ALARM GP 1
18 | 83A0085 | 001 | BEIFAE GROMMET 2
o FUEL LEVEL
19 | 30B0487 | 000 | jhifuf:miss SENSOR 1
20 | 00B0028 | 000 | iR#& BOLT 5
AIR PRESSURE
21 | 30B0058 | 001 | SEtREs SENSOR 1
PRESSURE
22 | 30B0135 | 001 | EAFF% SWITCH 1
PRESSURE
23 | 30B0130 | 000 | EAHFF% SWITCH 1
24 | 37B0776 | 002 | {REe#% FUSE 1
25 | 37B0935 | 001 | {REe#% FUSE 1
26 | 37B0915 | 001 | REE&E FUSE BOX 3
27 | 37B0749 | 001 | EEH PLATE 1
28 | 37B0708 | 002 | 1RBa# FUSE 2
29 | 37B0709 | 002 | RBe# FUSE 1
30 | 06B0097 | 000 | M@ WASHER 6
31 | 06B0022 | 000 | &M@ WASHER 6
32 | 04B0198 | 000 | 84T SCREW 6
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CLG835

46C4396 003 HiffiZ i BATTERY WIRING

RS
s s | . B\ #5
#es | " TS B | ERAME # | PART
ITEM P,\/?S_T VER BHER PART NAME QTY 2"—’3 SERIAL NO. s NO.

IA | REPLAC

EABLE
1 83A0142 | 001 | H##.B GROMMET 2
2 08C0735 | 001 %m%wgﬁ*&ﬁ CABLE 1

XEYE
3 | 37B0108 | 003 | E®ith BATTERY 2
4 08C0485 | 001 | Btz CABLE 1
DISCONNECT
5 | 46C4460 | 000 | SAfRFARRESER | SWITCH 1
MOUNTING
. EARTHING
6 | 08C3617 | 000 | ¥EMb4EHS CABLE 1
7 05B0072 | 001 | XXLiB4: STUD BOLT 2
8 | 06B0001 | 000 | &M WASHER 4
9 | 06B0002 | 000 | &M@ WASHER 4
10 | 03B0053 | 000 | $&& NUT 2
N E_

11 | 08C0747 | 003 i;ﬁ’i;ﬁ&b’b CABLE 1
12 | 08C0595 | 000 | FEaIEENIELREBLY | CABLE 1
13 | 00B0017 | 000 | #g#¢ BOLT 1
14 | 06B0008 | 000 | M WASHER 1
15 | 06B0007 | 000 | M@ WASHER 3

10-9




CLG835

10-10



CLG835

46C8015 000 4k E L &
CAB WIRING

26 25 23

v &
N e it}
220 161 il w9 0N 2 BB wN\NU YN

AN

(=)
o Py

/

3k 33 32 ;31 09

10-11



CLG835

46C8015 000 I =4 & CAB WIRING

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2"—’3 SERIALNO. | # NO.
IA | REPLAC
EABLE

1 83A0273 | 001 | 7B GROMMET 1

2 | 08C6061 | 000 | BRELR CAB HARNESS 1

3 | 83A0148 | 002 | 7B GROMMET 1

4 | 37B0004 | 001 | Bl NYLON STRAP 40

5 | 34B0655 | 002 | &R COVER 12

6 | 83A0262 | 000 | 7B GROMMET 1

- FRONT
7 | 34B0701 | 001 | BIKITFF = FLOODLIGHT SW 1
COMBINATION

8 | 34B0077 | 001 | A&F* SWITCH 1

9 | 04B0292 | 000 | 24T SCREW 2

10 | 34B0118 | 001 | e START SWITCH 1

11 | 37B0010 | 001 | #L#F CABLE TIE 1

12 | 83A0192 | 001 | P& BOOT 1

13 | 83A0271 | 000 | 7B GROMMET 1

14 | 32B0246 | 000 | #&RIT INDICATOR 1

15 | 00B0252 | 000 | $&#¢ BOLT 2

16 | 03B0296 | 000 | #&F NUT 2

17 | 10A9601 | 000 | #&% PLATE 1

18 | 46C8016 | 001 | HESEHEHE CONTROL BOX 1 z

19 | 04B0099 | 000 | HB4T SCREW 4

20 | 06B0022 | 000 | &M@ WASHER 6

21 | 06B0097 | 000 | &M@ WASHER 6

22 | 83A0388 | 000 | H&EIHILE GROMMET 1

23 | 00B0010 | 000 | #B#¢ BOLT 8

24 | 06B0024 | 000 | T M@ WASHER 8

25 | 06B0003 | 000 | M@ WASHER 8

26 | 04B0293 | 000 | 4B4T SCREW 5

27 | 46C1883 | 001 | YK EFK INSTRUMENT AS 1

28 | 83A0274 | 001 | HFFLE GROMMET 1

29 | 35B0038 | 001 | itmdss TIMER 1

30 | 74A0388 | 001 | itRiES=EERIE | DECAL 2

31 | 37B0061 | 003 | MiREs LIGHTER 1

32 | 36D0618 | 000 | Z#x COVER 1

33 | 04B0256 | 000 | $®4T SCREW 4

34 | 06B0139 | 000 | #MH WASHER 4

REAR WIPER
35 | 34B0644 | 001 | EEEIFF* SWITCH 1
a FRONT WASHER
36 | 34B0696 | 001 | BUMIKFF* SWTICH 1
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CLG835

46C8015 000 I =4 & CAB WIRING

AERE
=1 H=
S RS .
#es | " fRA B | EANR # | PART
= YN =
ITEM PSST VER FHE PART NAME QTY 2"—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
. FRONT WIPER
37 | 34B0697 | 001 CIGSEIRAES SWITCH 1
HAZARD
38 | 34B0698 | 001 | BE&E(TFF>x FLASHER 1
SWITCH
REAR
39 | 34B0699 | 001 | EARITFF* FLOODLIGHT 1
SWITCH
WORK LIGHT
40 | 34B0650 | 001 | T4 T SWITCH 1
POSITION LIGHT
41 | 34B0O700 | 001 | /MTIFFx SWITCH 1
42 | 06B0001 | 000 | [ WASHER 1
43 | 06B0002 | 000 | &MH WASHER 1
44 | 03B0053 | 000 | &R NUT 1
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CLG835

46C8016 001 EBEEHIEFE

CONTROL BOX

10-15

1
@ 5= A / B | 03E | DNGLISHNAME | | #ig |  ENGLISHNAME
- ; 1 |Batkn | STARTINDICATOR | Fi3 | was | LIFT CONTROL
b [4| e o] F2 |87 | BRAKE LIGHT FI | s#g | BACKUP ALARM
3| POSITIONLIGHT | FI5 | ft& #ih GAGE, HEAT
HHHH FL AT FRONT FLOOD LIGHT | Fp | 6\ | HORN
AERLATRIRTAIRLATAIE:S L F5 |[BAT REARFLOOD LIGHT | F17 | Wit KICK OUT
1 RIRRIRIR[RIR[RIR]R Fo |REZE | PAYLOAD SYSTEM | FI8 | A& | LIGHTER
| 5 TR WORK LIGHT F19 [ fdal | RADID
% F8 [#A MG [ DOMELIGHT/FAN | F20 | et | LUBRICATION SYSTEM
9 l#a0 [ BEACON F21] T | PREHEAT AR DRYER
/ FI0 | &L B% | WIPER/DEFROSTER | F22| ok | HEAT
FREE AL 3| g STARTING
T START SWITCH
F5 | s | ENGLISH NAME
Ki | 8%k | BACKUP ALARM
K2 | #7KF | BUCKET POSITIONER
K3 | @R | BOOM LIFTICKOUT
Ki | #EK | BRAKING LIGHT
K5 | BatR# | STARTING PROTECTION
Ko | IR FLASHER
KT | fat STARTING
KB | KRR | HEAT
K9 | mif POWER
KIO | BHfis | HEAT
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CLG835

46C8016 001 HigR&EH#ZFIE CONTROL BOX

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY 2“'_’3 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 31B0059 | 001 | #R&gkenss CONTROL RELAY | 6
2 | 37B0044 | 003 | B XREE FUSE 4
3 86A0159 | 001 | {RBEER CLAMP 1
4 | 37B0030 | 002 | B =XIRE FUSE 12
5 | 31B0094 | 001 | #kepss RELAY 2
6 | 37B0062 | 002 | B =XIREE FUSE 3
7 | 36B0073 | 002 | 20A KRB FUSE 2
8 | 31B0005 | 001 | INY¢4kenss FLASH RELAY 1
9 | 36B0397 | 001 | 4KenBS4HE SOCKET 1
10 | 36B0654 | 000 | #sk PLUG 1
11 | 36B0284 | 003 | fA&EE SOCKET 1
12 | 36B0652 | 002 | #sk PLUG 1
13 | 36B0651 | 002 | fA&EE SOCKET 1
14 | 36B0302 | 004 | f&EE SOCKET 1
15 | 36B0371 | 001 | #&L(JK) PLUG 1
16 | 36B0372 | 001 | HHEE(EB) SOCKET 1
17 | 46C6183 | 002 | #4KEBERE MR RELAY AS 1
18 | 36B0018 | 001 | BEIfzdEsk CONNECTOR 2
19 | 37B0776 | 002 | {RE&% FUSE 2
20 | 37B0935 | 001 | {REe#% FUSE 2
21 | 46C2560 | 000 | BEENFERLER HOUSING&HARN 1

ESS
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CLG835

46C4397 000 fT4H#
LIGHT GROUP

Lo
0
o
I [ D
| % 5
46C4397 000 /J4A# LIGHT GROUP
ERE
E| #5
RS RS .
#Hs TS - B | . ERANE | PART
ITEM P,\/?ST VER RIER PARTNAME 1 gy 2“_’3 SERIALNO. | #£ | NO.
' ' IA | REPLAC
EABLE
1 | 32B0152 | 000 | TWST DOME LIGHT 4
POSITION
2 | 32B0038 | 000 | AHEMT LIGHT-LH 1
POSITION
3 | 32B0037 | 000 | EFNMT LIGHT-LH 1
2, FRONT
4 | 46C4295 | 000 | AHEIITRMK FLOODLIGHT-RH | | | Z
5 | 46C4296 | 000 | EFIITRM FRONT 1 |2z

FLOODLIGHT-LH
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CLG835

46C4295 000 ABIT SR
FRONT FLOODLIGHT-RH

=
4_i, ‘
N I
<]
|
@)
A
o 0
@ D 0
46C4295 000 7 #1tT H.B FRONT FLOODLIGHT-RH
AERE
=1 H=
S RS .
#es | " fRA B | EANR # | PART
= R 0
ITEM P,\/?ST VER FHER PART NAME QTY 2“53 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 00D5294 | 000 | {T%& LIGHT BOX 1
2 32B0099 | 002 | AARBIKRIT-H FRONT LIGHT-RH 1
3 11A5038 | 000 | /E&4R COVER 1
4 00B0022 | 000 | g4 BOLT 4
5 06B0003 | 000 | &M@ WASHER 4
6 06B0024 | 000 | &M@ WASHER 4
7 00D5296 | 000 | %% BRACKET 1
8 00B0386 | 000 | iR+ BOLT 3
9 06B0007 | 000 | @ WASHER 3
10 | 06B0008 | 000 | &:@E WASHER 3
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CLG835

46C4296 000 ZEHILT BB
FRONT FLOODLIGHT-LH

3

.

o

(8 (9 D
46C4296 000 BT B FRONT FLOODLIGHT-LH
TERE
=) “&5
HHes RS .
#es | " fRA B | EANR # | PART
ITEM P,\/?ST VER FHER PART NAME QTY 2"—’3 SERIALNO. | # NO.
: : IA | REPLAC
EABLE
1 | 00D5295 | 000 | 4T%6 LIGHT BOX 1
COMBINATION
4B A XA/ AHT -
2 | 32B0098 | 002 | AARBIAIT-E LIGHTLH 1
3 | 11A5038 | 000 | JSE4R COVER 1
4 | 00B0022 | 000 | g4 BOLT 4
5 | 06B0003 | 000 | #E WASHER 4
6 | 06B0024 | 000 | B WASHER 4
7 | 00D5297 | 000 | %z BRACKET 1
8 | 00B0386 | 000 | g4 BOLT 3
9 | 06B0007 | 000 | B WASHER 3
10 | 06B0008 | 000 | &E WASHER 3
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CLG835

46C4041 000 FEkBERiELER RS
WIPER SYSTEM

46C4041 000 #|/KBEFRFRERRS WIPER SYSTEM

ERE
=1 "=
S RS .
#es | " fRA B | EANR # | PART
ITEM P,\/?ST VER FHE PART NAME QTY 2"—’3 SERIAL NO. P NO.
: : IA | REPLAC
EABLE
1 46C4040 | 001 | BIFEIKBFERK EEONT WIPER 1
2 00B0075 | 000 | iE4¢ BOLT 4
3 06B0005 | 000 | &M@ WASHER 4
4 06B0006 | 000 | M@ WASHER 4
5 03B0021 | 000 | &% NUT 4
N WATER
=5
6 46C0708 | 002 | /KT H B RESERVOIR AS 1
7 03B0014 | 000 | 84T SCREW 3
8 06B0003 | 000 | &M@ WASHER 3
9 03B0036 | 000 | && NUT 3
10 | 46C0641 | 001 | JF&EIKBBER REAR WIPER AS 1
11 | 83A0130 | 001 | HHE GROMMET 1
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CLG835
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CLG835

46C3483 000 THUAT 4%
WORK LIGHT WIRING

T

FAER

TO CAB HARNESS

REAR FLOODLIGHT-LH

BB

REAR FLOODLIGHT-RH

Ak

VIEW A

BEE)
_\ ({f; ROTATING BEACON(OPTIONAL)

2t
WORK LGHT-LH

i
TORADID

jate)

WORK LIGHT-RH

BERRAR

T0 CAB HARNESS

46C3483 000 TiikT£# WORK LIGHT WIRING

EHRE

s s | . B\ #5

#es | " TS B | ERAME # | PART

ITEM P,\/?S_T VER BHER PART NAME QTY 2“53 SERIALNO. | # NO.

IA | REPLAC

EABLE
1 | 83A0136 | 001 | B GROMMET 3
2 | 37B0004 | 001 | BH##l# NYLON STRAP 10
3 | 08C3001 | 000 | T4T43% HARNESS 1
4 | 32B0066 | 002 | BT DOME LIGHT 1
5 | 08C3002 | 000 | ER%F HARNESS 1
6 | 83A0134 | 001 | P 7LME GROMMET 2
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CLG835

46C3693 004 HIARELE K
PLATFORM AS

—

£
os
i
3l

A

=3

46C3693 004 Hi&ZR&ELE K PLATFORM AS

AERE

e BE | B #5

#s | fRAs B | EANE # | PART

ITEM P,\/?S_T VER BHE PART NAME QTY gﬁg SERIALNO. | # NO.

IA | REPLAC

EABLE
1 46C2435 | 000 | NREBIRELK BASE 1

2 | 46C3692 | 000 | AI& H K PLATFORM AS 1 |z

3 | 46C3548 | 001 | XFE BRACKET 1
4 | 00B0022 | 000 | g4 BOLT 8
5 | 06B0003 | 000 | &M@ WASHER 10
6 | 06B0139 | 000 | &M@ WASHER 8
7 | 84A1349 | 001 | K% SEAL 1
9 | 06B0024 | 000 | &M@ WASHER 2
10 | 00B0010 | 000 | #B4¢ BOLT 2
11 | 00D4234 | 001 | %% BRACKET 1
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CLG835

46C3692 000 ®HI A BB
PLATFORM AS
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CLG835

46C3692 000 HiA

H B PLATFORM AS

AERE
e BE | B #5
#s | fRAs B | EANE # | PART
ITEM P,\/?S_T VER BHE PART NAME QTY 2‘53 SERIALNO. | # NO.
IA | REPLAC
EABLE
1 86A0768 | 000 | BIA PLATFORM 1
2 | 86A0769 | 001 | ZMEHR PLATE-LH 1
3 | 04B0292 | 000 | 24T SCREW 8
4 | 85A1754 | 000 | Z$iiE4 SPONGE 1
5 | 86A0810 | 000 | AER PANEL-RH 1
6 | 86A0771 | 000 | E#R COVER 2
7 | 85A1751 | 000 | BB SPONGE 4
8 09B0034 | 000 | 04T RIVET 16
9 85A1752 | 000 | BREELE SPONGE 2
10 | 85A1753 | 000 | BiiEE SPONGE 1
11 | 86A0774 | 000 | R AIR DUCT 1
12 | 86A0772 | 000 | K& AIR DUCT 1
13 | 04B0045 | 000 | 84T SCREW 5
14 | 85A1755 | 000 | BiiEE SPONGE 1
15 | 86A0773 | 000 | K& AIR DUCT 1
16 | 86A0775 | 000 | & AIR DUCT 1
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CLG835

U8 %% STANDARD PART TABLE

F5S | =4s ®e BHEWR MR

NO. | PARTNO | CODE DESCRIPTION SIZE

1 00A1247 | GB3289.27-82 | _ CONNECTOR 25x10

2 00A1248 | GB3289.27-82 | _ CONNECTOR 20x10

3 00A1249 | GB3289.26-82 | . CONNECTOR 40

4 00A1250 | GB3289.26-82 | _ . CONNECTOR 25

5 00A1251 | GB3289.26-82 | _ . CONNECTOR 20

6 00A1252 | GB3289.26-82 | . . CONNECTOR 65

7 00B0002 | GB5783-86 - BOLT M10x35-8.8-Zn.D
8 00B0004 | GB5783-86 - BOLT M10x50-8.8-Zn.D
9 00B0005 | GB5783-86 - BOLT M10x20-8.8-Zn.D
10 00B0007 | GB5783-86 - BOLT M8x16-8.8-Zn.D
11 00B0010 | GB5783-86 - BOLT M6x20-8.8-Zn.D
12 00B0011 | GB5783-86 - BOLT M12x25-8.8-Zn.D
13 00B0012 | GB5783-86 - BOLT M10x25-8.8-Zn.D
14 00B0013 | GB5783-86 - BOLT M12x40-8.8-Zn.D
15 00B0014 | GB5783-86 - BOLT M16x40-8.8-Zn.D
16 00B0016 | GB5783-86 - BOLT M18x40-8.8-Zn.D
17 00B0017 | GB5783-86 - BOLT M12x30-8.8-Zn.D
18 00B0018 | GB5782-86 - BOLT M10x70-8.8-Zn.D
19 00B0019 | GB5783-86 - BOLT M10x30-8.8-Zn.D
20 00B0020 | GB5783-86 - BOLT M8x30-8.8-Zn.D
21 00B0021 | GB5783-86 - BOLT M6x12-8.8-Zn.D
22 00B0022 | GB5783-86 - BOLT M6x16-8.8-Zn.D
23 00B0023 | GB5783-86 - BOLT M6x25-8.8-Zn.D
24 00B0024 | GB5783-86 - BOLT M5x35-8.8-Zn.D
25 00B0025 | GB5783-86 - BOLT M14x35-8.8-Zn.D
26 00B0026 | GB5783-86 - BOLT M8x12-8.8-Zn.D
27 00B0027 | GB5782-86 - BOLT M14x90-8.8-Zn.D
28 00B0028 | GB5783-86 - BOLT M5x12-8.8-Zn.D
29 00B0029 | GB5783-86 - BOLT M10x40-8.8-Zn.D
30 00B0030 | GB5783-86 - BOLT M8x55-8.8-Zn.D
31 00B0031 | GB5783-86 - BOLT M12x20-8.8-Zn.D
32 00B0033 | GB5782-86 - BOLT M12x70-8.8-Zn.D
33 00B0034 | GB5782-86 - BOLT M20x65-8.8-Zn.D
34 00B0035 | GB5783-86 - BOLT M12x35-8.8-Zn.D
35 00B0036 | GB5783-86 - BOLT M4x12-8.8-Zn.D
36 00B0038 | GB5783-86 - BOLT M14x30-8.8-Zn.D
37 00B0042 | GB93-87 o WASHER 22

38 00B0045 | GB5783-86 - BOLT M16x50-8.8-Zn.D
39 00B0046 | GB5783-86 - BOLT M6x45-8.8-Zn.D
40 00B0048 | GB5783-86 - BOLT M10x45-8.8-Zn.D
41 00B0052 | GB5783-86 - BOLT M8x22-8.8-Zn.D
42 00B0054 | GB5783-86 - BOLT M6x10-8.8-Zn.D
43 00B0055 | GB5783-86 - BOLT M20x40-8.8-Zn.D
44 00B0056 | GB5783-86 - BOLT M10x16-8.8-Zn.D
45 00B0057 | GB5783-86 BOLT M14x45-8.8-Zn.D

A AA




CLG835

FrAEHM KR STANDARD PART TABLE

F5 | =¢s ®E BUHEH M

NO. PART NO | CODE DESCRIPTION SIZE

46 00B0058 GB5783-86 n BOLT M12x45-8.8-Zn.D

47 00B0059 GB5783-86 R BOLT M16x35-8.8-Zn.D

48 00B0060 GB5783-86 n BOLT M20x50-8.8-Zn.D

49 00B0064 GB5783-86 i BOLT M10x55-8.8-Zn.D

50 00B0065 GB5783-86 i BOLT M6x%35-8.8-Zn.D

51 00B0070 | GB5783-86 _ BOLT M8x45-8.8-Zn.D

52 00B0075 GB5783-86 R BOLT M8x20-8.8-Zn.D

53 00B0083 GB5783-86 R BOLT M18x40-10.9-Zn.D
54 00B0084 GB70-85 e SCREW M10x35-10.9-Zn.D
55 00B0085 GB5783-86 i BOLT M8x25-8.8-Zn.D

56 00B0087 GB5783-86 i BOLT M12x50-10.9-Zn.D
57 00B0090 | GB5783-86 _ BOLT M12x130-8.8-Zn.D
58 00B0093 GB5783-86 an BOLT M16x30-8.8-Zn.D

59 00B0094 GB5783-86 R BOLT M16x45-8.8-Zn.D

60 00B0095 GB5783-86 n BOLT M16x45-10.9-Zn.D
61 00B0097 GB5782-86 i BOLT M27x60-10.9-Zn.D
62 00B0098 GB5783-86 i BOLT M4x10-8.8-Zn.D

63 00B0100 | GB5786-86 o BOLT M12x1.5x35-8.8-Zn.D
64 00B0101 | GB70-85 — SCREW M12x40-8.8-Zn.D

65 00B0102 GB5783-86 R BOLT M8x35-8.8-Zn.D

66 00B0103 GB5783-86 n BOLT M14x50-10.9-Zn.D
67 00B0104 GB5782-86 i BOLT M20x60-8.8-Zn.D

68 00B0105 GB5783-86 i BOLT M22x55-8.8-Zn.D

69 00B0106 | GB5786-86 o BOLT M20x1.5x50-12.9-Zn
70 00B0109 GB5783-86 R BOLT M18x35-8.8-Zn.D

71 00B0115 GB5783-86 R BOLT M12x140-8.8-Zn.D
72 00B0118 GB5782-86 n BOLT M24x70-8.8-Zn.D

73 00B0120 GB5786-86 i BOLT M14x1.5x30-8.8-Zn.D
74 00B0121 GB5786-86 i BOLT M12x1.5x35-10.9-Zn.D
75 00B0122 | GB5783-86 _ BOLT M5x40-8.8-Zn.D

76 00B0123 GB5783-86 i BOLT M24x50-8.8-Zn.D

77 00B0128 GB5783-86 R BOLT M12x50-8.8-Zn.D

78 00B0128 GB5783-86 n BOLT M12x50-8.8-Zn.D

79 00B0152 GB5783-86 i BOLT M5x%10-8.8-Zn.D

80 00B0153 GB5783-86 i BOLT M5%16-8.8-Zn.D

81 00B0159 | GB5783-86 _ BOLT M18x55-10.9-Zn.D
82 00B0160 GB5783-86 R BOLT M20x45-10.9-Zn.D
83 00B0162 GB5783-86 R BOLT M8x10-8.8-Zn.D

84 00B0163 GB5783-86 n BOLT M20x45-8.8-Zn.D

85 00B0164 GB5786-86 i BOLT M10x1x35-10.9-Zn.D
86 00B0165 GB5786-86 i BOLT M16x1.5x90-10.9-Zn.D
87 00B0168 | GB5783-86 _ BOLT M20x50-12.9-Zn.D
88 00B0169 GB5783-86 R BOLT M6x%30-8.8-Zn.D

89 00B0174 GB5785-86 R BOLT M24x2x130-8.8-Zn.D
90 00B0175 GB5783-86 BOLT M18x50-8.8-Zn.D

AFE LA
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CLG835

FrAEHM KR STANDARD PART TABLE

FS | m@s | RS BHEH A

NO. PART NO | CODE DESCRIPTION SIZE

91 00B0178 GB32.1-88 o BOLT M10x40-8.8-Zn.D
92 00B0179 GB32.1-88 n BOLT M10x45-8.8-Zn.D
93 00B0180 GB32.1-88 i BOLT M10x50-8.8-Zn.D
94 00B0181 GB32.1-88 i BOLT M10x60-8.8-Zn.D
95 00B0182 | GB32.1-88 o BOLT M12x60-8.8-Zn.D
96 00B0183 GB5783-86 R BOLT M18x45-8.8-Zn.D
97 00B0185 GB5782-86 R BOLT M24x60-8.8-Zn.D
98 00B0188 GB5783-86 n BOLT M14x40-10.9-Zn.D
99 00B0189 GB5786-86 i BOLT M20x1.5x50-10.9-Zn.D
100 00B0190 GB5786-86 i BOLT M12x1.5x40-10.9-Zn.D
101 | 00B0191 | GB5782-86 o BOLT M8x75-8.8-Zn.D
102 00B0198 GB5782-86 R BOLT M8x70-8.8-Zn.D
103 00B0199 GB5782-86 R BOLT M8x80-8.8-Zn.D
104 00B0202 GB5783-86 n BOLT M14x55-10.9-Zn.D
105 00B0203 GB5782-86 i BOLT M14x60-10.9-Zn.D
106 00B0204 GB5782-86 i BOLT M14x70-10.9-Zn.D
107 | 00B0205 | GB5782-86 _ BOLT M14x80-10.9-Zn.D
108 00B0206 GB5782-86 R BOLT M14x90-10.9-Zn.D
109 00B0207 GB5782-86 R BOLT M14x100-10.9-Zn.D
110 00B0208 GB5782-86 n BOLT M14x120-10.9-Zn.D
111 00B0209 GB5782-86 i BOLT M16x65-10.9-Zn.D
112 00B0210 GB5782-86 i BOLT M16x70-10.9-Zn.D
113 00B0211 GB5782-86 R BOLT M16x90-10.9-Zn.D
114 | 00B0212 | GB5782-86 R BOLT M16x100-10.9-Zn.D
115 00B0213 GB5782-86 R BOLT M16x%120-10.9-Zn.D
116 00B0214 GB5782-86 n BOLT M16x130-10.9-Zn.D
117 00B0215 GB5782-86 i BOLT M16x140-10.9-Zn.D
118 00B0216 GB5782-86 i BOLT M18x60-10.9-Zn.D
119 00B0217 GB5782-86 R BOLT M18x70-10.9-Zn.D
120 00B0218 GB5782-86 R BOLT M18x90-10.9-Zn.D
121 00B0219 GB5782-86 R BOLT M20x90-10.9-Zn.D
122 00B0220 GB5782-86 n BOLT M20%x110-10.9-Zn.D
123 00B0221 GB5782-86 i BOLT M20x120-10.9-Zn.D
124 00B0222 GB5782-86 i BOLT M20x130-10.9-Zn.D
125 00B0223 GB5782-86 R BOLT M20%140-10.9-Zn.D
126 00B0224 GB5782-86 an BOLT M20x%180-10.9-Zn.D
127 00B0225 GB5783-86 R BOLT M4x16-8.8-Zn.D
128 00B0227 GB5783-86 n BOLT M18x55-8.8-Zn.D
129 00B0228 GB5782-86 i BOLT M22x65-8.8-Zn.D
130 00B0230 GB5782-86 i BOLT M14x65-8.8-Zn.D
131 | 00B0231 | GB5783-86 N BOLT M20x35-8.8-Zn.D
132 00B0231 GB5783-86 R BOLT M20x35-8.8-Zn.D
133 00B0232 GB5783-86 R BOLT M14x50-8.8-Zn.D
134 00B0234 GB5783-86 n BOLT M20x50-10.9-Zn.D
135 00B0236 GB5783-86 BOLT M10x20-10.9-Zn.D

AFR LA
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CLG835

FrAEHM KR STANDARD PART TABLE

F5S | =¢s = THEH M

NO. PART NO | CODE DESCRIPTION SIZE

136 00B0237 GB5783-86 o BOLT M10x35-10.9-Zn.D
137 00B0238 GB5783-86 n BOLT M12x30-10.9-Zn.D
138 00B0239 GB5783-86 R BOLT M12x40-10.9-Zn.D
139 00B0239 GB5783-86 R BOLT M12x40-10.9-Zn.D
140 | 00B0241 | GB5783-86 _ BOLT M14x20-8.8-Zn.D

141 00B0242 GB5782-86 n BOLT M14x80-8.8-Zn.D

142 00B0243 GB5783-86 n BOLT M16x35-10.9-Zn.D
143 00B0244 GB5783-86 n BOLT M16x40-10.9-Zn.D
144 00B0245 GB5783-86 R BOLT M16x50-10.9-Zn.D
145 00B0246 GB5783-86 R BOLT M16x55-10.9-Zn.D
146 | 00B0247 | GB5783-86 _ BOLT M16x55-8.8-Zn.D

147 00B0249 GB5783-86 n BOLT M24%x120-12.9-Zn.D
148 00B0250 GB5783-86 n BOLT M24x120-8.8-Zn.D
149 00B0251 GB5783-86 n BOLT M4x20-10.9-Zn.D

150 00B0252 GB5783-86 R BOLT M4x20-8.8-Zn.D

151 00B0253 GB5783-86 R BOLT M5x%35-10.9-Zn.D

152 | 00B0254 | GB5783-86 _ BOLT M6x16-10.9-Zn.D

153 00B0255 GB5783-86 n BOLT M6x25-10.9-Zn.D

154 00B0256 GB5783-86 n BOLT M8x16-10.9-Zn.D

155 00B0257 GB5783-86 n BOLT M8x%20-10.9-Zn.D

156 00B0259 GB5786-86 R BOLT M14x1.5x30-10.9-Zn.D
157 00B0260 GB5786-86 R BOLT M16x1.5%x45-10.9-Zn.D
158 | 00B0266 | GB5783-86 N BOLT M3x12-8.8-Zn.D

159 00B0272 GB5785-86 rin BOLT M24x2x100-8.8-Zn.D
160 00B0273 GB5783-86 n BOLT M14x40-8.8-Zn.D

161 00B0274 GB5782-86 n BOLT M24x65-8.8-Zn.D

162 00B0275 GB5783-86 R BOLT M14x55-8.8-Zn.D

163 00B0283 GB5783-86 R BOLT M6x%40-8.8-Zn.D

164 | 00B0297 | GB5783-86 N BOLT M8x50-8.8-Zn.D

165 00B0301 GB5783-86 n BOLT M10%x12-8.8-Zn.D

166 00B0305 GB5783-86 n BOLT M25x50-8.8-Zn.D

167 00B0317 GB5783-86 n BOLT M5%15-8.8-Zn.D

168 00B0319 GB5782-86 R BOLT M14x60-8.8-Zn.D

169 00B0321 GB5785-86 R BOLT M18x1.5%x90-8.8-Zn.D
170 | 00B0322 | GB5786-86 _ BOLT M10x1x30-8.8-Zn.D
171 00B0323 GB5783-86 rin BOLT M16x25-8.8-Zn.D

172 00B0328 GB5782-86 n BOLT M33%220-10.9-Zn.D
173 00B0331 GB5783-86 n BOLT M10x30-10.9-Zn.D
174 00B0333 GB5783-86 R BOLT M6x50-8.8-Zn.D

175 00B0335 GB5783-86 R BOLT M5x%20-8.8-Zn.D

176 | 00B0336 | GB5783-86 N BOLT L
177 | 00B0337 | GB5783-86 . BOLT L
178 00B0338 GB5786-86 n BOLT M18x1.5x90-10.9-Zn.D
179 00B0341 GB5783-86 n BOLT M10x25-10.9-Zn.D
180 00B0342 GB5786-86 BOLT M14x1.5x35-8.8-Zn.D

AFH LA
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CLG835

FrAEHM KR STANDARD PART TABLE

F5S | =¢s = THEH A

NO. PART NO | CODE DESCRIPTION SIZE

181 00B0348 GB5783-86 o BOLT M22x55-10.9-Zn.D
182 00B0349 GB5786-86 n BOLT M12x1.5%25-8.8-Zn.D
183 00B0350 GB5783-86 R BOLT M12x70-8.8-Zn.D
184 00B0352 GB5783-86 R BOLT M16x70-10.9-Zn.D
185 | 00B0353 | GB5786-86 _ BOLT M12x1.5x55-10.9-Zn.D
186 00B0356 GB5783-86 n BOLT M20%x40-10.9-Zn.D
187 00B0357 GB5782-86 n BOLT M16%180-10.9-Zn.D
188 00B0358 GB5786-86 n BOLT M24X2X70-10.9-Zn.D
189 | 00B0359 | GB5783-86 s BOLT e
190 00B0360 GB5786-86 R BOLT M16x1.5x50-10.9-Zn.D
191 | 00B0361 | GB5783-86 _n BOLT M18x110-8.8-Zn.D
192 00B0363 GB5783-86 n BOLT M36x80-8.8-Zn.D
193 00B0364 GB/T5783-2000 n BOLT M20x70-8.8-Zn.D
194 00B0365 GB5783-86 n BOLT M10x100-8.8-Zn.D
195 00B0366 GB5783-86 R BOLT M14x35-10.9-Zn.D
196 00B0371 GB5783-86 R BOLT M18x180-10.9-Zn.D
197 | 00B0375 | GB5783-86 — BOLT M14x45-10.9-Zn.D
198 00B0377 GB5786-86 n BOLT M10%x1x20-10.9-Zn.D
199 00B0379 GB5783-86 n BOLT M16x80-8.8-Zn.D
200 00B0381 GB5783-86 n BOLT M12x20-10.9-Zn.D
201 00B0382 GB5783-86 R BOLT M30x80-8.8-Zn.D
202 00B0386 GB5783-86 R BOLT M12x35-10.9-Zn.D
203 | 00B0401 | GB5789-86 N BOLT M20x40-8.8-Zn.D
204 | 00B0402 | GB5783-86 R BOLT M18x45-10.9-Zn.D
205 00B0403 GB27-88 n BOLT M24%x120-8.8-Zn.D
206 00B0405 GB5783-86 n BOLT M18x80-10.9-Zn.D
207 00B0426 GB5783-86 R BOLT M10x20-10.9-DK
208 00B0427 GB5783-86 R BOLT M12x30-10.9-DK
209 | 00B0428 | GB5783-86 N BOLT M12x35-10.9-DK
210 00B0429 GB5783-86 n BOLT M12x40-10.9-DK

211 00B0430 GB5783-86 n BOLT M12x50-10.9-DK
212 00B0431 GB5783-86 n BOLT M14x40-10.9-DK
213 00B0432 GB5783-86 R BOLT M14x50-10.9-DK
214 00B0433 GB5783-86 R BOLT M16x35-10.9-DK
215 | 00B0434 | GB5783-86 _ BOLT M16x40-10.9-DK
216 | 00B0435 | GB5783-86 R BOLT M16x45-10.9-DK
217 00B0436 GB5783-86 n BOLT M16x50-10.9-DK
218 00B0437 GB5783-86 n BOLT M16x55-10.9-DK
219 00B0438 GB5783-86 R BOLT M16x70-10.9-DK
220 00B0439 GB5783-86 R BOLT M20x55-10.9-DK

221 | 00B0440 | GB5783-86 _ BOLT M22x55-10.9-DK
222 00B0441 GB5786-86 n BOLT M20x1.5x50-12.9-DK
223 00B0442 GB5783-86 n BOLT M16x60-8.8-Zn.D
224 00B0443 GB5783-86 n BOLT M24x100-8.8-Zn.D
225 00B0444 GB5783-86 R BOLT M8x65-8.8-Zn.D
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226 00B0445 GB5786-86 e BOLT M30x2x180-8.8-Zn.D
227 00B0446 GB5786-86 rn BOLT M30x2x150-8.8-Zn.D
228 00B0447 GB5786-86 R BOLT M8x1%35-8.8-Zn.D
229 00B0448 GB5786-86 R BOLT M20x1.5x130-10.9-O
230 | 00B0449 | GB5786-86 - BOLT M12x1.25x40-8.8-Zn.D
231 00B0450 GB5783-86 rn BOLT M24x70-10.9-DK

232 00B0455 GB5786-86 rn BOLT M10x1.25x25-8.8-Zn.D
233 00B0456 GB5786-86 rn BOLT M14x1.5x40-8.8-Zn.D
234 00B0457 GB5786-86 R BOLT M10x%1.25x30-8.8-Zn.D
235 00B0458 GB5783-86 R BOLT M10x35-10.9-DK

236 | 00B0460 | GB5786-86 - BOLT M12x1.5x50-10.9-Zn.D
237 00B0465 GB5786-86 rn BOLT M20x1.5x55-10.9-Zn.D
238 00B0471 GB5786-86 rn BOLT M12x1.25x25-8.8-Zn.D
239 00B0473 GB5786-86 rn BOLT M30x2x70-8.8-Zn.D
240 00B0480 GB5786-86 R BOLT M20x%1.5x65-10.9-Zn.D
241 00B0483 GB5786-86 R BOLT M10%1.25x35-10.9-Zn.D
242 00B0484 GB5786-86 rn BOLT M10x1.25x20-8.8-Zn.D
243 00B0513 GB5783-86 rn BOLT M12x25-10.9-Zn.D

244 00B0516 GB5786-86 rn BOLT M12x1.25x30-8.8-Zn.D
245 00B0517 GB5783-86 rn BOLT M10x25-10.9-DK

246 00B0520 GB5783-86 R BOLT M10x30-10.9-DK

247 00B0524 GB5783-86 R BOLT M10%x40-10.9-Zn.D

248 | 00B0525 | GB5783-86 — BOLT M12x45-10.9-Zn.D

249 00B0529 GB5783-86 ran BOLT M33x60-10.9-Zn.D

250 00B0530 GB5783-86 rn BOLT M10x16-10.9-Zn.D

251 00B0531 GB5783-86 rn BOLT M18x50-10.9-Zn.D

252 00B0532 GB5783-86 R BOLT M12%25-Zn.D

253 00B0533 GB5783-86 R BOLT M10%x30-Zn.D

254 00B0534 QJ/ILGB09311-1998 | _ BOLT M12x37-10.9-Zn.D
255 00B0538 GB5783-86 rn BOLT M20x80-10.9-Zn.D

256 00B0539 GB5786-86 rn BOLT M16x1.5x40-10.9-Zn.D
257 00B0540 GB5783-86 rn BOLT M8x30-10.9-Zn.D

258 00B0563 GB5783-86 R BOLT M10%x50-10.9-Zn.D

259 00B0564 GB5783-86 R BOLT M10%x55-10.9-Zn.D

260 | 00B0565 | GB5783-86 - BOLT M12x65-10.9-Zn.D

261 00B0566 GB5783-86 ran BOLT M14x20-10.9-Zn.D

262 00B0567 M24x55-10.9-Zn.D | _ BOLT GB5783-86

263 00B0568 GB5783-86 rn BOLT M6%30-10.9-Zn.D

264 00B0569 GB5783-86 R BOLT M8x35-10.9-Zn.D

265 00B0570 GB5783-86 R BOLT M8x45-10.9-Zn.D

266 | 00B0571 | GB5783-86 - BOLT M8x55-10.9-Zn.D

267 00B0572 GB5783-86 rn BOLT M8x65-10.9-Zn.D

268 00B0575 GB5786-86 rn BOLT M14x1.5x45-10.9-Zn.D
269 00B0580 GB/T5783-2000 rn BOLT M14x25-8.8-Zn.D

270 00B0581 GB/T5783-2000 BOLT M14x60-8.8-Zn.D

LB LA
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271 00B0582 GB/T5783-2000 o BOLT M10x45-10.9-Zn.D
272 00B0583 GB/T5783-2000 n BOLT M20x80-8.8-Zn.D

273 00B0584 GB/T5783-2000 R BOLT M24x70-8.8-Zn.D

274 00B0585 GB/T5783-2000 R BOLT M24x80-8.8-Zn.D

275 00B0586 GB/T5786-2000 1242 BOLT M8x1x30-8.8-Zn.D
276 00B0606 GB/T5783-2000 1242 BOLT M14x30-10.9-Zn.D
277 00B0621 GB/T5786-2000 rn BOLT M12x1.25%25-10.9-Zn.D
278 00B0626 GB/T5786-2000 ran BOLT M16x1.5x100-8.8-Zn.D
279 00B0630 GB/T5783-2000 rn BOLT M12x80-8.8-Zn.D

280 00B0631 GB/T5783-2000 n BOLT M16x100-8.8-Zn.D
281 00B0632 GB/T5783-2000 R BOLT M16x140-8.8-Zn.D
282 00B0633 GB/T5783-2000 R BOLT M16x20-8.8-Zn.D

283 00B0634 GB/T5783-2000 s BOLT M12x120-8.8-Zn.D
284 | 00J0001 | GB5787-86 R BOLT M12x30-8.8-Zn.

285 00Vv0084 GB70-85 e SCREW M10x35-12.9-Zn.D
286 00Vv0104 GB5783-86 n BOLT M20x60-8.8-Zn.D

287 00Vv0185 GB5783-86 R BOLT M24x60-8.8-Zn.D

288 00Vv0202 GB5782-86 R BOLT M14x55-10.9-Zn.D
289 | 00V0343 | GB5783-86 _n BOLT M16x16-8.8-Zn.D

290 00Vv0344 GB5783-86 ran BOLT M10x60-8.8-Zn.D

291 00V0346 GB5782-86 rn BOLT M14x55-8.8-Zn.D

292 00Vv0347 GB5783-86 n BOLT M16x65-8.8-Zn.D

293 00V0349 GB5783-86 R BOLT M24x145-8.8-Zn.D
294 00V0350 GB5782-86 R BOLT M24x55-8.8-Zn.D

295 | 00V0352 | GB5786-86 _ BOLT M12x1.25x35-8.8-Zn.D
296 00V0353 GB5786-86 rn BOLT M20x1.5x55-8.8-Zn.D
297 00Vv0354 GB5786-86 rn BOLT M20x1.5x70-8.8-Zn.D
298 00V0355 GB5783-86 n BOLT M8x%16-10.9-Zn.D

299 00V0356 GB5782-86 R BOLT M20x120-12.9-Zn.D
300 00Vv0357 GB5782-86 R BOLT M20x%x140-12.9-Zn.D
301 | 00V0358 | GB5782-86 _ BOLT M24x2x245-12.9-Zn.D
302 | 01A0404 | GB3289.3-82 . CONNECTOR | 65

303 01A0405 GB3289.2-82 o ELBOW 10

304 01A0406 GB3289.2-82 — ELBOW 65

305 01A0407 GB3289.2-82 s ELBOW 20

306 01A0408 GB3289.2-82 s ELBOW 25

307 | 01A0409 | GB3289.2-82 o ELBOW 40

308 01B0001 GB5785-86 rn BOLT M30x2x160-8.8-Zn.D
309 01B0009 GB5782-86 rn BOLT M12x75-8.8-Zn.D

310 01B0009 GB5782-86 n BOLT M12x75-8.8-Zn.D

31 01B0010 GB5782-86 R BOLT M12x60-8.8-Zn.D

312 01B0014 GB5782-86 R BOLT M27x260-10.9-Zn.D
313 01B0016 GB5783-86 BOLT M8x40-8.8-Zn.D
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314
315

01B0018
01B0020

GB32.1-88
GB5782-86

BOLT M10%65-8.8-Zn.D
BOLT M18x90-8.8-Zn.D
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316 01B0020 GB5782-86 e BOLT M18x90-8.8-Zn.D
317 01B0021 GB5782-86 rn BOLT M20x160-8.8-Zn.D
318 01B0023 GB5782-86 R BOLT M22x70-10.9-Zn.D
319 01B0026 GB5782-86 R BOLT M18x80-10.9-Zn.D
320 | 01B0027 | GB5782-86 - BOLT M16x60-8.8-Zn.D
321 01B0028 GB5782-86 rn BOLT M10x75-8.8-Zn.D
322 01B0033 GB5782-86 rn BOLT M10x80-8.8-Zn.D
323 01B0036 GB5783-86 rn BOLT M12x55-8.8-Zn.D
324 01B0036 GB5783-86 R BOLT M12x55-8.8-Zn.D
325 01B0050 GB5782-86 R BOLT M12x165-8.8-Zn.D
326 | 01B0051 | GB5782-86 - BOLT M12x145-8.8-Zn.D
327 01B0053 GB5782-86 rn BOLT M20x90-8.8-Zn.D
328 01B0057 GB5785-86 rn BOLT M24x2%90-10.9-Zn.D
329 01B0058 GB5785-86 rn BOLT M22x2x80-10.9-Zn.D
330 01B0059 GB5785-86 R BOLT M22x2x120-10.9-Zn.D
331 01B0083 GB5782-86 R BOLT M10x60-8.8-Zn.D
332 | 01B0084 | GB5782-86 N BOLT M16x65-8.8-Zn.D
333 01B0085 GB5782-86 rn BOLT M24x110-8.8-Zn.D
334 01B0086 GB5785-86 rn BOLT M24x2x240-8.8-Zn.D
335 01B0088 GB5785-86 rn BOLT M14x1.5x90-10.9-Zn.D
336 01B0090 GB5785-86 R BOLT M30x2x150-8.8-Zn.D
337 01B0093 GB5782-86 R BOLT M10x90-8.8-Zn.D
338 | 01B0095 | GB5782-86 - BOLT M16x120-8.8-Zn.D
339 01B0096 GB5782-86 ran BOLT M24x120-10.9-Zn.D
340 01B0097 GB5782-86 rn BOLT M24x160-8.8-Zn.D
341 01B0100 GB5782-86 rn BOLT M10x65-8.8-Zn.D
342 01B0102 GB5782-86 R BOLT M12x65-8.8-Zn.D
343 01B0103 GB5782-86 R BOLT M12x80-8.8-Zn.D
344 01B0104 GB5783-86 rn BOLT M12x110-8.8-Zn.D
345 01B0106 GB5782-86 rn BOLT M14x95-8.8-Zn.D
346 01B0107 GB5782-86 rn BOLT M14x110-8.8-Zn.D
347 01B0108 GB5782-86 rn BOLT M20x140-8.8-Zn.D
348 01B0110 GB5782-86 R BOLT M12x140-8.8-Zn.D
349 01B0O111 GB5782-86 R BOLT M16x130-8.8-Zn.D
350 | 01B0119 | GB5782-86 - BOLT M16x140-8.8-Zn.D
351 | 01B0121 | GB5782-86 - BOLT M8x65-8.8-Zn.D

352 01B0122 GB5782-86 rn BOLT M12x160-8.8-Zn.D
353 01B0123 GB5782-86 rn BOLT M14x110-10.9-Zn.D
354 01B0124 GB5782-86 R BOLT M20x160-10.9-Zn.D
355 01B0127 GB5782-86 R BOLT M20x120-8.8-Zn.D
356 | 01B0128 | GB5782-86 - BOLT M20x80-10.9-Zn.D
357 01B0129 GB5782-86 rn BOLT M20x80-8.8-Zn.D
358 01B0141 GB5782-86 rn BOLT M10x110-8.8-Zn.D
359 01B0142 GB5782-86 rn BOLT M12x90-8.8-Zn.D
360 01B0143 GB5782-86 R BOLT M16x70-8.8-Zn.D
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361 01B0144 GB5782-86 o BOLT M16x80-8.8-Zn.D

362 01B0145 GB5782-86 n BOLT M16x90-8.8-Zn.D

363 01B0146 GB5782-86 i BOLT M20x100-8.8-Zn.D
364 01B0147 GB5782-86 i BOLT M24x80-8.8-Zn.D
365 | 01B0148 | GB5782-86 _ BOLT M24x90-8.8-Zn.D

366 01B0149 GB5782-86 R BOLT M24x130-8.8-Zn.D
367 01B0149 GB5782-86 R BOLT M24x130-8.8-Zn.D
368 01B0150 GB5782-86 n BOLT M30x120-8.8-Zn.D
369 01B0151 GB5782-86 i BOLT M30x220-10.9-Zn.D
370 01B0152 GB5782-86 i BOLT M30x280-8.8-Zn.D
371 | 01B0158 | GB5782-86 _ BOLT M10x100-8.8-Zn.D
372 01B0160 GB5782-86 R BOLT M12x100-8.8-Zn.D
373 01B0163 GB5782-86 R BOLT M16x75-8.8-Zn.D

374 01B0164 GB5782-86 n BOLT M20x110-8.8-Zn.D
375 01B0165 GB5782-86 i BOLT M22x65-10.9-Zn.D
376 01B0166 GB5782-86 i BOLT M12x90-10.9-Zn.D
377 01B0167 GB5785-86 R BOLT M24x2%130-10.9-Zn.D
378 01B0170 GB5785-86 R BOLT M24x2%150-10.9-Zn.D
379 01B0172 GB5785-86 R BOLT M16x1.5x90-10.9-Zn.D
380 01B0175 GB5782-86 n BOLT M12x150-8.8-Zn.D
381 01B0177 GB5782-86 i BOLT M22x130-10.9-Zn.D
382 01B0179 GB5782-86 i BOLT M20x65-10.9-Zn.D
383 | 01B0186 | GB5782-86 N BOLT M24x90-10.9-Zn.D
384 01B0187 GB5782-86 an BOLT M18x100-8.8-Zn.D
385 01B0188 GB5782-86 R BOLT M24x80-10.9-Zn.D
386 01B0191 GB5782-86 n BOLT M20x180-12.9-Zn.D
387 01B0194 GB5785-86 i BOLT M22x2x110-10.9-Zn.D
388 01B0195 GB5782-86 i BOLT M22x80-10.9-Zn.D
389 | 01B0198 | GB5782-86 _ BOLT M24x100-10.9-Zn.D
390 01B0203 GB5782-86 R BOLT M36x130-8.8-Zn.D
391 01B0205 GB5782-86 R BOLT M10x120-8.8-Zn.D
392 01B0206 GB5782-86 n BOLT M12x130-8.8-Zn.D
393 01B0207 GB5786-86 i BOLT M12x1.5x55-8.8-Zn.D
394 01B0208 GB5782-86 i BOLT M12x120-10.9-Zn.D
395 | 01B0210 | GB5782-86 N BOLT M8x90-8.8-Zn.D

396 01B0212 GB5782-86 an BOLT M14x70-8.8-Zn.D

397 01B0213 GB5782-86 R BOLT M27x%130-10.9-Zn.D
398 01B0215 GB5782-86 n BOLT M10x60-10.9-Zn.D
399 01B0217 GB5782-86 i BOLT M12x110-8.8-Zn.D
400 01B0218 GB5782-86 i BOLT M16x100-8.8-Zn.D
401 01B0220 GB5782-86 R BOLT M16x150-8.8-Zn.D
402 01B0221 GB5782-86 R BOLT M20x130-8.8-Zn.D
403 01B0222 GB5782-86 R BOLT M24x240-8.8-Zn.D
404 01B0223 GB5782-86 n BOLT M27x130-8.8-Zn.D
405 01B0224 GB5782-86 BOLT M27x90-8.8-Zn.D

AFR LA

11-10



CLG835

FrAEHM KR STANDARD PART TABLE

FS | m@s | RS BHEH A

NO. PART NO | CODE DESCRIPTION SIZE

406 01B0225 GB5782-86 o BOLT M33x450-10.9-Zn.D
407 01B0228 GB5782-86 n BOLT M8x85-8.8-Zn.D

408 01B0230 GB5785-86 i BOLT M14x1.5x70-10.9-Zn.D
409 01B0231 GB5785-86 i BOLT M18x1.5x100-10.9-Zn.D
410 | 01B0232 | GB5785-86 _ BOLT M18x1.5x130-10.9-Zn.D
411 01B0233 GB5785-86 R BOLT M18x1.5x70-10.9-Zn.D
412 01B0234 GB5785-86 R BOLT M18x1.5x90-10.9-Zn.D
413 01B0235 GB5785-86 n BOLT M20x1.5x90-10.9-Zn.D
414 01B0237 GB5785-86 i BOLT M24x2x120-10.9-Zn.D
415 01B0238 GB5785-86 i BOLT M30x2x150-10.9-Zn.D
416 | 01B0239 | GB5785-86 _ BOLT M30x2x280-10.9-Zn.D
417 01B0240 GB5785-86 R BOLT M36x%3%110-10.9-Zn.D
418 01B0242 GB5782-86 R BOLT M36x150-8.8-Zn.D
419 01B0249 GB5782-86 n BOLT M36x250-8.8-Zn.D

420 01B0250 GB5782-86 i BOLT M12x130-10.9-Zn.D
421 01B0251 GB5782-86 i BOLT M12x180-10.9-Zn.D
422 01B0266 GB5782-86 R BOLT M27x70-8.8-Zn.D

423 01B0267 GB5782-86 R BOLT M24x120-8.8-Zn.D

424 01B0268 GB5782-86 R BOLT M8x60-8.8-Zn.D

425 01B0271 GB5782-86 n BOLT M30x200-12.9-Zn.D
426 01B0272 GB5782-86 i BOLT M30x90-10.9-Zn.D

427 01B0273 GB5782-86 i BOLT M10x115-8.8-Zn.D

428 01B0276 GB5782-86 R BOLT M33x430-10.9-Zn.D
429 01B0279 GB5782-86 an BOLT M8x110-8.8-Zn.D

430 01B0280 GB5782-86 R BOLT M20x70-12.9-Zn.D

431 01B0281 GB5785-86 n BOLT M30x2x130-8.8-Zn.D
432 01B0283 GB5782-86 i BOLT M12x120-8.8-Zn.D

433 01B0284 GB5782-86 i BOLT M10x160-8.8-Zn.D

434 | 01B0285 | GB5782-86 _ BOLT M12x95-8.8-Zn.D

435 01B0286 GB5782-86 R BOLT M16x110-8.8-Zn.D

436 01B0287 GB5785-86 R BOLT M14x1.5x30-10.9-Zn.D
437 01B0297 GB5782-86 n BOLT M12x85-8.8-Zn.D

438 01B0298 GB5782-86 i BOLT M20x170-8.8-Zn.D
439 01B0302 GB5782-86 i BOLT M30x160-8.8-Zn.D

440 | 01B0306 | GB5782-86 N BOLT M14x100-8.8-Zn.D

441 01B0307 GB5785-86 an BOLT M18x1.5x80-10.9-Zn.D
442 01B0308 GB5785-86 R BOLT M20x1.5x80-10.9-Zn.D
443 01B0309 GB5785-86 n BOLT M20x%1.5x100-10.9-Zn.D
444 01B0311 GB5782-86 i BOLT M24x140-8.8-Zn.D
445 01B0313 GB5782-86 i BOLT M12x140-10.9-Zn.D
446 | 01B0315 | GB5785-86 _ BOLT M12x1.5x65-10.9-Zn.D
447 01B0316 GB5782-86 R BOLT M12x160-10.9-Zn.D
448 01B0319 GB5782-86 R BOLT M16x%150-10.9-Zn.D
449 01B0321 GB5783-86 n BOLT M20x55-10.9-Zn.D

450 01B0325 GB5782-86 BOLT M16x80-10.9-Zn.D
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451 01B0326 GB5782-86 o BOLT M14x40-10.9-Zn.D
452 01B0327 GB5782-86 n BOLT M24x65-10.9-Zn.D
453 01B0338 GB5782-86 i BOLT M16x95-8.8-Zn.D

454 01B0339 GB5782-86 i BOLT M33x180-10.9-Zn.D
455 | 01B0340 | GB5785-86 o BOLT M16x1.5x80-10.9

456 01B0343 GB5782-86 R BOLT M6x80-8.8-Zn.D

457 01B0344 GB5782-86 R BOLT M36x320-8.8-Zn.D
458 01B0346 GB5782-86 n BOLT M20x200-10.9-Zn.D
459 01B0350 GB5782-86 i BOLT M27x80-10.9-Zn.D
460 01B0351 GB5782-86 i BOLT M33x300-10.9-Zn.D
461 | 01B0352 | GB5782-86 _ BOLT M20x100-10.9-Zn.D
462 01B0353 GB5785-86 R BOLT M24x2%270-10.9-Zn.D
463 01B0355 GB5782-86 R BOLT M16x60-10.9-Zn.D
464 01B0356 GB5783-86 n BOLT M5x30-8.8-Zn.D

465 01B0357 GB5782-86 i BOLT M24x130-10.9-Zn.D
466 01B0358 GB5782-86 i BOLT M30x280-10.9-Zn.D
467 | 01B0360 | GB31.3-88 N BOLT M12x1.5x50-8.8-Zn.D
468 01B0361 GB5785-86 R BOLT M12x1.5x70-8.8-Zn.D
469 01B0368 GB5782-86 R BOLT M24x150-8.8-Zn.D
470 01B0369 GB5785-86 n BOLT M30x2x260-10.9-Zn.D
471 01B0371 GB5782-86 i BOLT M33x100-8.8-Zn.D
472 01B0372 GB5785-86 i BOLT M24x2x220-10.9-Zn.D
473 | 01B0375 | GB5782-86 N BOLT M36x360-8.8-Zn.D
474 01B0376 GB5782-86 an BOLT M30%260-10.9-Zn.D
475 01B0377 GB5782-86 R BOLT M6x60-8.8-Zn.D

476 01B0380 GB5785-86 n BOLT M27x2x290-10.9-Zn.D
477 01B0381 GB5782-86 i BOLT M12x180-8.8-Zn.D
478 01B0382 GB5782-86 i BOLT M22x100-10.9-Zn.D
479 01B0384 GB5782-86 R BOLT M16x110-10.9-Zn.D
480 01B0385 GB5782-86 R BOLT M24x140-10.9-Zn.D
481 01B0386 GB5782-86 R BOLT M12x80-10.9-Zn.D
482 01B0395 GB5782-86 n BOLT M12x70-10.9-Zn.D
483 01B0397 GB5782-86 i BOLT M12x190-8.8-Zn.D
484 01B0400 GB5787-86 i BOLT M10%x100-10.9-Zn.D
485 | 01B0401 | GB5787-86 _ BOLT M8x25-10.9-Zn.D

486 01B0405 GB5785-86 an BOLT M22x1.5x80-10.9-Zn.D
487 01B0411 GB27-88 R BOLT M24x140-8.8-Zn.D
488 01B0412 GB27-88 n BOLT M24x90-8.8-Zn.D

489 01B0413 GB5785-86 i BOLT M16x1.5x150-Zn.D
490 01B0415 GB5782-86 i BOLT M18x120-10.9-Zn.D
491 01B0418 GB5787-86 R BOLT M8x16-10.9-Zn.D

492 01B0419 GB5785-86 R BOLT M12x1.5x120-8.8-Zn.D
493 01B0420 GB5785-86 R BOLT M12x1.5x100-10.9-Zn.D
494 01B0425 GB5785-86 n BOLT M27x2x180-10.9-Zn.D
495 01B0426 GB5785-86 BOLT M24x2x80-10.9-Zn.D
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496 01B0427 GB5785-86 o BOLT M24x2x100-10.9-Zn.D
497 01B0428 GB5785-86 n BOLT M27x2x90-10.9-Zn.D
498 01B0429 GB5785-86 i BOLT M27x2x120-10.9-Zn.D
499 01B0432 GB5782-86 i BOLT M33x150-10.9-Zn.D
500 | 01B0433 | GB5782-86 _ BOLT M36x220-10.9-Zn.D
501 01B0439 GB32.1-88 R BOLT M12x70-10.9-Zn.D
502 01B0440 GB32.1-88 R BOLT M16x70-10.9-Zn.D
503 01B0442 GB5782-86 n BOLT M24x110-10.9-Zn.D
504 01B0447 GB5782-86 i BOLT M20x60-10.9-Zn.D
505 01B0451 GB5782-86 i BOLT M30x130-8.8-Zn.D
506 | 01B0462 | GB5782-86 _ BOLT M16x220-8.8-Zn.D
507 01B0464 GB5787-86 R BOLT M8x35-10.9-Zn.D
508 01B0465 GB5782-86 R BOLT M10x%130-8.8-Zn.D
509 01B0467 GB5782-86 n BOLT M42x260-10.9-Zn.D
510 01B0469 GB5785-86 i BOLT M16x1.5x60-10.9-Zn.D
511 01B0470 GB5785-86 i BOLT M18x1.5x60-10.9-Zn.D
512 01B0471 GB27-88 R BOLT M12x35-8.8-Zn.D
513 01B0473 GB5782-86 R BOLT M10x110-10.9-Zn.D
514 01B0474 GB5782-86 R BOLT M16x240-8.8-Zn.D
515 01B0476 GB32.1-88 n BOLT M12x45-10.9-Zn.D
516 01B0477 GB5787-86 i BOLT M6x%20-8.8-Zn.D

517 01B0479 GB32.1-88 i BOLT M22x100-10.9-DK
518 | 01B0480 | GB5782-86 i BOLT M12x120-10.9-DK
519 | 01B0481 | GB5782-86 R BOLT M12x70-10.9-DK
520 01B0482 GB5782-86 R BOLT M12x90-10.9-DK

521 01B0483 GB5782-86 n BOLT M14x40-10.9-DK
522 01B0484 GB5782-86 i BOLT M16x100-10.9-DK
523 01B0485 GB5782-86 i BOLT M16x110-10.9-DK
524 01B0486 GB5782-86 R BOLT M16x%130-10.9-DK
525 01B0487 GB5782-86 R BOLT M16x%140-10.9-DK
526 01B0488 GB5782-86 R BOLT M16x150-10.9-DK
527 01B0489 GB5782-86 n BOLT M16x60-10.9-DK
528 01B0489 GB5782-86 i BOLT M16x60-10.9-DK
529 01B0490 GB5782-86 i BOLT M16x70-10.9-DK
530 | 01B0491 | GB5782-86 _ BOLT M16x80-10.9-DK

531 01B0492 GB5782-86 an BOLT M16x90-10.9-DK
532 01B0493 GB5782-86 R BOLT M20x%100-10.9-DK
533 01B0494 GB5782-86 n BOLT M20x110-10.9-DK
534 01B0495 GB5782-86 i BOLT M20x120-10.9-DK
535 01B0496 GB5782-86 i BOLT M20x160-10.9-DK
536 | 01B0496 | GB5782-86 _ BOLT M20x160-10.9-DK
537 01B0497 GB5782-86 R BOLT M20x%180-10.9-DK
538 01B0498 GB5782-86 R BOLT M20x180-12.9-DK
539 01B0499 GB5782-86 n BOLT M20x200-10.9-DK
540 01B0500 GB5782-86 R BOLT M20x65-10.9-DK

11-13



CLG835

FrAEHM KR STANDARD PART TABLE

F5S | =¢s = THEH M

NO. PART NO | CODE DESCRIPTION SIZE

541 01B0501 GB5782-86 o BOLT M20x80-10.9-DK

542 01B0502 GB5782-86 n BOLT M20x90-10.9-DK

543 01B0503 GB5782-86 R BOLT M20x95-10.9-DK

544 01B0504 GB5782-86 R BOLT M22x100-10.9-DK
545 | 01B0505 | GB5782-86 _ BOLT M22x130-10.9-DK
546 01B0506 GB5782-86 n BOLT M22x135-10.9-DK
547 01B0507 GB5782-86 n BOLT M22x160-10.9-DK
548 01B0508 GB5782-86 n BOLT M22x65-10.9-DK

549 01B0509 GB5782-86 R BOLT M22x70-10.9-DK

550 01B0509 GB5782-86 R BOLT M22x70-10.9-DK

551 | 01B0510 | GB5782-86 _ BOLT M22x80-10.9-DK

552 01B0511 GB5782-86 n BOLT M24x100-10.9-DK
553 01B0512 GB5782-86 n BOLT M24x130-10.9-DK
554 01B0513 GB5782-86 n BOLT M24x90-10.9-DK

555 01B0513 GB5782-86 R BOLT M24x90-10.9-DK

556 01B0514 GB5782-86 R BOLT M27x260-10.9-DK
557 | 01B0515 | GB5782-86 — BOLT M27x75-10.9-DK

558 01B0516 GB5782-86 n BOLT M27x80-10.9-DK

559 01B0517 GB5782-86 n BOLT M30x200-12.9-DK
560 01B0518 GB5782-86 n BOLT M30x260-10.9-DK
561 01B0519 GB5782-86 R BOLT M30x280-10.9-DK
562 01B0520 GB5782-86 R BOLT M30x90-12.9-DK

563 01B0521 GB5785-86 R BOLT M24x2x150-10.9-DK
564 01B0522 GB5785-86 rin BOLT M16x1.5x35-8.8-Zn.D
565 01B0523 GB5785-86 n BOLT M30x2x70-8.8-Zn.D
566 01B0524 GB5785-86 n BOLT M16x1.5%x45-8.8-Zn.D
567 01B0526 GB5785-86 R BOLT M16x1.5x40-8.8-Zn.D
568 01B0527 GB5782-86 R BOLT M20x140-10.9-DK
569 01B0528 GB5782-86 R BOLT M24x120-10.9-DK
570 01B0531 GB5782-86 n BOLT M20x130-10.9-DK
571 01B0532 GB5782-86 n BOLT M16x120-10.9-DK
572 01B0533 GB5782-86 n BOLT M12x100-10.9-DK
573 01B0535 GB5782-86 R BOLT M30x260-8.8-Zn.D
574 01B0536 GB5785-86 R BOLT M20x1.5x130-10.9-Zn.D
575 01B0537 GB5782-86 R BOLT M30x240-8.8-Zn.D
576 01B0539 GB5782-86 rin BOLT M42x260-10.9-DK
577 01B0540 GB10-88 n BOLT M22x80-8.8-Zn.D

578 01B0541 GB10-88 n BOLT M22x120-8.8-Zn.D
579 01B0544 GB5782-86 R BOLT M42x360-10.9-DK
580 01B0547 GB5785-86 R BOLT M20x1.5x60-8.8-Zn.D
581 01B0548 GB5785-86 R BOLT M12x1.25%x50-8.8-Zn.D
582 01B0549 ASMEB18.2.1-1996 n BOLT UNC5/16-18x30

583 01B0550 ASMEB18.2.1-1996 n BOLT UNC3/8-16x25

584 01B0551 GB5782-86 n BOLT M20x125-10.9-Zn.D
585 01B0552 GB5782-86 BOLT M10x35-8.8-Zn.D
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586 01B0573 GB5782-86 e BOLT M16x200-8.8-Zn.D

587 01B0574 GB5782-86 rn BOLT M18x110-10.9-Zn.D
588 01B0575 GB5782-86 R BOLT M33x460-10.9-Zn.D
589 01B0579 GB5782-86 R BOLT M30x150-10.9-Zn.D
590 | 01B0584 | GB5782-86 - BOLT M24x200-10.9-Zn.D
591 01B0585 GB5782-86 rn BOLT M33x%360-10.9-Zn.D
592 01B0586 GB5782-86 rn BOLT M33x%400-10.9-Zn.D
593 01B0587 GB5785-86 rn BOLT M14x1.5x155-10.9-Zn.D
594 01B0588 GB5782-86 R BOLT M6x90-10.9-Zn.D

595 01B0589 GB5782-86 R BOLT M8x100-8.8-Zn.D

596 | 01B0601 | GB5782-86 - BOLT M30x130-10.9-Zn.D
597 01B0602 GB5782-86 rn BOLT M10x150-8.8-Zn.D

598 01B0603 GB5782-86 rn BOLT M6x70-8.8-Zn.D

599 01B0609 GB5782-86 rn BOLT M6x%90-8.8-Zn.D

600 01B0610 GB5782-86 R BOLT M30x320-8.8-Zn.D

601 01B0611 GB5785-86 R BOLT M12x1.5x45-8.8-Zn.D
602 | 01B0621 | GB5785-86 - BOLT M10x1.25x45-10.9-Zn.D
603 01B0622 GB5785-86 rn BOLT M10x1.25%x60-10.9-Zn.D
604 01B0625 GB5785-86 rn BOLT M20x2%140-8.8-Zn.D
605 01B0626 GB5785-86 rn BOLT M18x1.5x170-10.9-Zn.D
606 01B0627 GB5782-86 R BOLT M16x190-10.9-Zn.D
607 01B0628 GB5782-86 R BOLT M33x90-10.9-Zn.D

608 | 01B0629 | GB5782-86 N BOLT M33x80-10.9-Zn.D

609 01B0630 GB5787-86 ran BOLT M8x60-10.9-Zn.D

610 01B0631 GB5782-86 rn BOLT M24x150-10.9-Zn.D
611 | 01B0632 | QJ/LGB02010-1998 | ,_ BOLT | _ o

612 | 01B0633 | QJ/LGB02010-1998 | ,_ BOLT | _ o

613 01B0634 GB5782-86 R BOLT M27x200-10.9-Zn.D
614 | 01B0635 | QJ/LGB02010-1998 | _ BOLT | _ o

615 01B0636 GB5782-86 rn BOLT M8x80-10.9-Zn.D

616 01B0637 GB5785-86 rn BOLT M22x1.5x120-10.9-Zn.D
617 01B0638 GB5785-86 rn BOLT M22x1.5x105-10.9-Zn.D
618 01B0639 GB5782-86 R BOLT M12x55-10.9-Zn.D

619 01B0640 GB5787-86 R BOLT M12x70-10.9-Zn.D

620 | 01B0641 | GB5782-86 N BOLT M10x65-10.9-Zn.D

621 01B0642 GB5782-86 ran BOLT M16x55-10.9-DK

622 01B0643 GB5787-86 rn BOLT M12x40-10.9-Zn.D

623 01B0644 GB5787-86 rn BOLT M14x40-10.9-Zn.D

624 01B0645 GB27-88 R BOLT M22x100-10.9-DK

625 01B0647 GB5782-86 R BOLT M10x70-10.9-Zn.D

626 | 01B0648 | GB5782-86 N BOLT M10x80-10.9-Zn.D

627 01B0649 GB5782-86 rn BOLT M12x135-10.9-Zn.D
628 01B0650 GB5782-86 rn BOLT M12x115-10.9-Zn.D
629 01B0651 GB5782-86 rn BOLT M10x85-10.9-Zn.D

630 01B0652 GB5787-86 R BOLT M12x35-10.9-Zn.D
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631 01B0653 GB5787-86 o BOLT M12x45-10.9-Zn.D
632 01B0654 GB5787-86 n BOLT M10x75-10.9-Zn.D
633 | 01B0655 | GB5787-86 s BOLT M10x110-10.9-Zn.D
634 01B0661 GB5782-86 R BOLT M18x140-10.9-DK
635 | 01B0663 | GB5785-86 _ BOLT M12x1.5x60-10.9-Zn.D
636 01B0664 GB5782-86 n BOLT M18%120-10.9-DK
637 01B0665 GB5782-86 n BOLT M27%150-10.9-Zn.D
638 01B0671 GB5782—86 n BOLT M24x60-10.9-Zn.D
639 01B0672 GB5782-86 R BOLT M30%x140-10.9-Zn.D
640 01B0675 GB5782-86 R BOLT M14x100-10.9-DK
641 | 01B0679 | GB5782-86 s BOLT M20x210-10.9-DK
642 01B0683 GB5782-86 n BOLT M18%130-10.9-DK
643 01B0684 GB5782-86 n BOLT M6*90-8.8-Zn.D

644 01B0685 GB31.3-88 n BOLT M12x1.5%x65-10.9-Zn.D
645 01B0686 GB5782-86 R BOLT M27x100-10.9-Zn.D
646 01B0687 GB5782-86 R BOLT M27x160-10.9-Zn.D
647 | 01B0690 | GB5787-86 _ BOLT M8x45-10.9-Zn.D
648 01B0691 GB5787-86 n BOLT M8x50-10.9-Zn.D
649 01B0696 GB5782-86 n BOLT M12x80-10.9-DK
650 01B0698 GB5785-86 n BOLT M14x1.5x60-10.9-Zn.D
651 01B0702 GB/T1228-2006 R BOLT M16x45-10.9S-Zn.D
652 01B0703 GB/T1228-2006 R BOLT M24x140-10.9S-Zn.D
653 01B0704 GB/T1228-2006 R BOLT M24x150-10.9S-Zn.D
654 | 01B0705 | GB/T1228-2006 | ,_ BOLT M24x170-10.9S-Zn.D
655 01B0706 GB/T1228-2006 n BOLT M24%x180-10.9S-Zn.D
656 01B0707 GB/T1228-2006 n BOLT M24x200-10.9S-Zn.D
657 01B0708 GB/T1228-2006 R BOLT M24x220-10.9S-Zn.D
658 01B0709 GB/T32.1-1988 R BOLT M14x30-8.8-Zn.D
659 01B0710 GB/T32.1-1988 rn BOLT M20x150-8.8-Zn.D
660 01B0711 GB/T32.3-1988 n BOLT M10%x1x25-8.8-Zn.D
661 01B0712 JB/T999-1977 n BOLT M10x1x25

662 01B0713 GB/T31.1-1988 n BOLT M12x65-8.8-Zn.D
663 01B0715 GB5787-86 R BOLT M10x35-10.9-Zn.D
664 01B0716 GB5787-86 R BOLT M10x40-10.9-Zn.D
665 01B0721 GB/T5782-2000 rn BOLT M30x365-10.9-DK
666 01B0722 GB/T5782-2000 rin BOLT M14%165-10.9-Zn.D
667 01B0723 GB/T5782-2000 n BOLT M14%180-10.9-Zn.D
668 01B0724 GB/T5782-2000 n BOLT M30%x100-10.9-Zn.D
669 01B0725 GB/T5785-2000 R BOLT M27x2x200-10.9-Zn.D
670 01B0726 GB/T5782-2000 R BOLT M42x375-10.9-DK
671 01B0727 GB/T5782-2000 R BOLT M22x110-10.9-DK
672 01B0734 GB/T31.1-1988 n BOLT M24%x85-10.9-Zn.D
673 01B0736 GB/T5782-2000 n BOLT M10x75-10.9-Zn.D
674 01B0737 GB/T5782-2000 n BOLT M12x75-10.9-Zn.D
675 01B0738 GB/T5782-2000 BOLT M12x85-10.9-Zn.D
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676 | 01B0739 | QJILGB01084-1998 | _ BOLT | o
677 01B0740 GB/T32.1-1988 rn BOLT M10x25-10.9-Zn.D
678 01B0741 GB/T32.1-1988 R BOLT M10x20-10.9-Zn.D
679 01B0786 GB/T5785-2000 R BOLT M12x1.25x70-10.9-Zn.D
680 | 01B0828 | GB/T5782-2000 - BOLT M12x50-8.8-Zn.D

681 01B0848 GB/T5782-2000 rn BOLT M10x%100-10.9-DK
682 01B0850 GB/T1228-2006 rn BOLT M22x120-10.9S-Zn.D
683 01B0851 GB/T1228-2006 rn BOLT M22x160-10.9S-Zn.D
684 01B0863 GB/T1228-2006 R BOLT M20x130-10.9S-Zn.D
685 01B0864 GB/T1228-2006 R BOLT M20x55-10.9S-Zn.D
686 | 01B0865 | GB/T1228-2006 - BOLT M20x60-10.9S-Zn.D
687 01B0866 GB/T5785-2000 rn BOLT M14x1.5x160-10.9-Zn.D
688 01B0868 GB/T1228-2006 rn BOLT M20x%150-10.9S-Zn.D
689 01B0869 GB/T1228-2006 rn BOLT M20x%120-10.9S-Zn.D
690 01J0001 GB5783-86 R BOLT M10x65-8.8-Zn.D

691 01J0002 GB5785-86 R BOLT M30x2-140-10.9-Zn.D
692 01J0003 GB5785-86 rn BOLT M30x2%110-10.9-Zn.D
693 01J0004 GB5782-86 rn BOLT M10x40-8.8-Zn.D

694 01J0005 GB5785-86 rn BOLT M30x2%110-8.8-Zn.D
695 01V0034 GB5782-86 rn BOLT M10x40-8.8-Zn.D

696 01V0381 GB5782-86 R BOLT M12x200-8.8-Zn.D
697 01V0382 GB5782-86 R BOLT M24x75-8.8-Zn.D

698 | 01V0385 | GB5782-86 N BOLT M14x50-8.8-Zn.D

699 01V0386 GB5782-86 ran BOLT M10x50-8.8-Zn.D

700 01Vv0387 GB5782-86 rn BOLT M12x45-8.8-Zn.D

701 01v0388 GB5782-86 rn BOLT M24x155-8.8-Zn.D
702 01V0390 GB5782-86 R BOLT M20x165-8.8-Zn.D
703 01V0391 GB5785-86 R BOLT M24x2x245-10.9-Zn.D
704 | 01V0392 | GB5785-2000 _ BOLT M14x1.5x50-10.9-Zn.D
705 01V0394 GB5782-86 rn BOLT M20x%205-10.9-Zn.D
706 01V0395 GB/T5785 rn BOLT M24x285-12.9-Zn.D
707 01V0396 GB/T5785 rn BOLT M22x285-12.9-Zn.D
708 01Vv0397 GB/T5785 R BOLT M24x2x285-12.9-Zn.D
709 01V0398 GB/T5785 R BOLT M22x2x285-12.9-Zn.D
710 | 01V0399 | GB5782-86 - BOLT M20x150-10.9-Zn.D
711 01V0401 | GB5782-86 - BOLT M10x120-10.9-Zn.D
712 01V0402 GB5782-86 rn BOLT M20x125-8.8-Zn.D
713 01Vv0403 GB5783-86 rn BOLT M20x55-8.8-Zn.D

714 01V0406 GB5782-86 R BOLT M16x75-10.9-Zn.D
715 | 02A0358 | GB3289.10-82 o TEE 40

716 | 02A0359 | GB3289.10-82 e TEE 25

717 | 02A0360 | GB3289.10-82 o TEE 20

718 02B0002 GB32.1-88 rn BOLT M12x100-8.8-Zn.D
719 02B0003 GB27-88 rn BOLT M10x70-8.8-Zn.D

720 02B0004 GB6173-86 NUT M18x1.5-05-Zn.D
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721 02B0012 GB32.1-88 o BOLT M10x20-8.8-Zn.D
722 02B0014 GB32.1-88 n BOLT M22x90-8.8-Zn.D
723 02B0015 GB32.1-88 R BOLT M22x100-10.9-Zn.D
724 | 02B0020 | JB/ZQ4321-86 i U-BOLT 42-Zn

725 02B0026 GB32.1-88 rin BOLT M10x35-8.8-Zn.D
726 02B0029 GB32.1-88 n BOLT M12%x110-8.8-Zn.D
727 02B0030 GB32.1-88 n BOLT M20%x85-10.9-Zn.D
728 02B0032 GB32.1-88 n BOLT M22x90-10.9-Zn.D
729 02B0047 GB32.1-88 R BOLT M10x55-8.8-Zn.D
730 02B0071 GB32.1-88 R BOLT M12x25-8.8-Zn.D
731 02B0072 GB32.1-88 rin BOLT M27x130-8.8-Zn.D
732 | 02B0081 | JB/ZQ4321-86 i U-BOLT 51-Zn

733 | 02B0101 | GB10-88 . BOLT M16x70-4.8

734 02B0108 GB10-88 n BOLT M16x55-8.8-Zn.D
735 02B0118 GB798-88 R BOLT M12x50-4.6-Zn.D
736 02B0119 GB32.1-88 R BOLT M24x90-8.8-Zn.D
737 02B0129 GB/T31.1-1988 R BOLT M12x110-8.8-Zn.D
738 02B0130 GB/T31.1-1988 n BOLT M12x80-8.8-Zn.D
739 02B0141 GB32.1-88 n BOLT M20x80-10.9-Zn.D
740 02B0145 GB/T31.1-1988 n BOLT M20x120-8.8-Zn.D
741 02B0146 GB798-88 R BOLT M30x110-4.6-Zn.D
742 02B0147 GB5787-86 R BOLT M6x12-8.8-Zn.D
743 02B0148 GB5787-86 R BOLT M6x16-8.8-Zn.D
744 | 02B0155 | GB32.1-88 R BOLT M12x40-10.9-Zn.D
745 02B0156 GB32.1-88 n BOLT M16%x35-10.9-Zn.D
746 02B0178 GB32.1-88 n BOLT M27x120-8.8-Zn.D
747 02B0227 GB27-88 R BOLT M24*70-8.8-Zn.D
748 | 02B0299 | JB/ZQ4321-1997 | U-BOLT 76-Zn

749 | 02J0002 | GB5787-86 _ BOLT M8x20-8.8-Zn.D
750 02U0014 GB3289.10-82 - TEE 1.5

751 02V0015 GB32.1-88 n BOLT M22x100-8.8-Zn.D
752 | 02V0085 | JB/T999-1977 R BANJO BOLT | M14x1.5x35

753 02Vv0087 GB898-88 s STUD AM14x55-8.8-Zn.D
754 | 02V0090 | GB819-85 e BOLT M10X25-8.8-Zn.D
755 | 03A0060 | JB978-77 e CONNECTOR | 14

756 03A0121 JB981-77 —— NUT M42x2

757 03B0003 GB6170-86 —— NUT M12-8-Zn.D

758 03B0011 GB889-86 i NUT M14-8-Zn.D

759 03B0014 GB818-85 i SCREW M6x16-4.8-Zn.D
760 03B0019 GB6171-86 —— NUT M12x1.25-8-Zn.D
761 | 03B0021 | GB6170-86 o NUT M8-8-Zn.D

762 03B0027 GB6173-86 —— NUT M12x1.5-04-Zn.D
763 03B0029 GB6171-86 —— NUT M6x0.75-8-Zn.D
764 03B0032 GB6170-86 i NUT M5-8-Zn.D

765 03B0035 GB6171-86 NUT M10x1-8-Zn.D
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766 03B0036 GB6170-86 —— Nut M6-8-Zn.D

767 03B0043 JB1000-77 . PLUG M48x2

768 03B0047 GB6170-86 - NUT M20-8-Zn.D

769 03B0048 GB6170-86 - NUT M22-10-Zn.D

770 | 03B0053 | GB6170-86 e NUT M10-8-Zn.D

771 03B0058 GB889-86 i NUT M10-8-Zn.D

772 03B0059 GB6172-86 i NUT M14-05-Zn.D

773 03B0087 GB6170-86 - NUT M8-10-Zn.D

774 03B0088 GB6173-86 - NUT M12x1.25-05-Zn.D
775 03B0095 GB6170-86 i NUT M16-8-Zn.D

776 | 03B0103 | GB6171-86 e NUT M16x1.5-8-Zn.D
777 03B0110 GB6173-86 i NUT M14x1.5-04-Zn.D
778 03B0111 GB6170-86 i NUT M14-8-Zn.D

779 03B0112 GB6173-86 - NUT M22x1.5-05-Zn.D
780 03B0120 GB6173-86 - NUT M16x1.5-04-Zn.D
781 03B0134 GB6171-86 - NUT M14x1.5-8-Zn.D
782 | 03B0137 | GB808-88 — NUT M12x1.25-Zn.D
783 03B0139 GB6171-86 i NUT M22x1.5-10-Zn.D
784 03B0140 GB6172-86 i NUT M10-04-Zn.D

785 03B0141 GB6172-86 - NUT M12-04-Zn.D

786 03B0145 GB808-88 - NUT M10x1-Zn.D

787 03B0147 GB6170-86 - NUT M18-8-Zn.D

788 | 03B0148 | GB6170-86 o NUT M24-8-Zn.D

789 03B0149 GB6171-86 e NUT M18x1.5-8-Zn.D
790 03B0150 GB6171-86 i NUT M20x1.5-8-Zn.D
791 03B0151 GB6172-86 - NUT M10-05-Zn.D

792 03B0152 GB6172-86 i NUT M20-04-Zn.D

793 03B0154 GB6173-86 - NUT M27x%2-04-Zn.D
794 | 03B0156 | GB9457-88 o NUT M14x1.5-8-Zn.D
795 03B0158 GB6171-86 i NUT M10x1.25-8-Zn.D
796 03B0159 GB923-88 i NUT M4-5-Zn.D

797 03B0161 GB6173-86 - NUT M18x1.5-04-Zn.D
798 03B0162 GB6173-86 i NUT M22x1.5-04-Zn.D
799 03B0163 GB9457-88 - NUT M10x1-8-Zn.D
800 | 03B0173 | GB6172-86 o NUT M12-05-Zn.D

801 03B0175 GB6170-86 e NUT M24-10-Zn.D

802 03B0176 GB6170-86 i NUT M30-10-Zn.D

803 03B0180 GB6173-86 - NUT M14x1.5-05-Zn.D
804 03B0181 GB6173-86 - NUT M16x1.5-05-Zn.D
805 03B0182 GB6173-86 - NUT M20x1.5-05-Zn.D
806 | 03B0184 | GB6173-86 o NUT M27x2-05-Zn.D
807 03B0193 GB889-86 i NUT M16-8-Zn.D

808 03B0207 GB6172-86 i NUT M30-04-Zn.D

809 03B0216 GB6173-86 - NUT M24x2-05-Zn.D
810 03B0221 GB6172-86 o NUT M16-04-Zn.D
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811 03B0223 GB6170-86 —— NUT M20-12-Zn.D
812 03B0227 GB6171-86 - NUT M12x1.5-8-Zn.D
813 | 03B0233 | GB62-88 — BUTTERFLY NUT | M8x1.25-Zn.D
814 03B0238 GB6173-86 - NUT M10%1-04-Zn.D
815 | 03B0243 | GB6170-86 e NUT M3-8-Zn.D

816 | 03B0287 | GB/T13681-92 | _ _ M6

817 03B0288 GB6170-86 i NUT M22-12-Zn.D
818 03B0289 GB6170-86 - NUT M10-10-Zn.D
819 03B0290 GB6170-86 - NUT M12-10-Zn.D
820 03B0291 GB6170-86 i NUT M14-10-Zn.D
821 | 03B0292 | GB6170-86 e NUT M16-10-Zn.D
822 03B0293 GB6170-86 i NUT M18-10-Zn.D
823 03B0294 GB6170-86 i NUT M20-10-Zn.D
824 03B0295 GB6170-86 - NUT M33-10-Zn.D
825 03B0296 GB6170-86 - NUT M4-8-Zn.D

826 03B0297 GB6171-86 - NUT M30%2-10-Zn.D
827 | 03B0298 | GB6171-86 o NUT M33x2-10-Zn.D
828 03B0300 GB6173-86 i NUT M8x1-04-Zn.D
829 03B0303 GB9457-88 i NUT M12x1.5-8-Zn.D
830 03B0305 GB9457-88 - NUT M8x1-8-Zn.D
831 03B0309 GB6170-86 - NUT M36-8-Zn.D
832 03B0314 GB6173-86 - NUT M33x2-04-Zn.D
833 | 03B0319 | GB6170-86 o NUT M30-12-Zn.D
834 03B0321 GB6170-86 e NUT M27-8-Zn.D
835 03B0322 GB6172-86 i NUT M33-05-Zn.D
836 03B0334 GB6173-86 - NUT M10x1-05-Zn.D
837 03B0340 GB41-86 i NUT M5-4.5-Zn.D
838 03B0346 GB6173-86 - NUT M12x1.25-04-Zn.D
839 | 03B0351 | GB41-86 o NUT M4-4.5-Zn.D
840 03B0355 GB6170-86 i NUT M30-8-Zn.D
841 03B0370 GB6170-86 i NUT M5-10-Zn.D
842 03B0375 GB6172-86 - NUT M8-05-Zn.D
843 03B0379 GB6172-86 i NUT M8-04-Zn.D
844 03B0402 GB9457-88 - NUT M16x1.5-8-Zn.D
845 | 03B0405 | GB6170-86 o NUT M27-10-Zn.D
846 03B0414 GB810-88 e NUT M60x%2

847 03B0415 GB6180-86 i NUT M36-9-Zn.D
848 03B0435 GB/T13681-92 - NUT M8

849 03B0436 GB/T13681-92 - NUT M10

850 03B0437 GB/T13681-92 - NUT M12

851 | 03B0451 | GB/T13681-92 | _ _ NUT M4

852 03B0454 GB6171-86 i NUT M24x2-10-Zn.D
853 03B0461 GB9457-86 i NUT M24x2-8-Zn.D
854 03B0472 GB889-86 - NUT M12-8-Zn.D
855 03B0474 GB6170-86 NUT M8-8-Zn.D-LH
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856 03B0481 GB923-88 —— NUT M20-5-Zn.D

857 03B0487 GB9457-88 - NUT M30x%2-8-Zn.D
858 03B0488 GB6172-86 - NUT M36-04-Zn.D
859 03B0489 GB/T13681-92 - NUT M5

860 | 03B0493 | GB9457-88 e NUT M36x3-8-Zn.D
861 03B0494 GB6178-86 i NUT M30-8-Zn.D

862 03B0495 GB923-88 i NUT M16-5-Zn.D

863 03B0499 GB809-88 - NUT M5%16

864 03B0515 GB923-88 - NUT M20-8-Zn.D

865 | 03B0518 | GB812-88 e NUT M115x2

866 | 03B0519 | GB6178-86 e NUT M24-8-Zn.D

867 | 03B0538 | GB62-88 e BUTTERFLY M12x1.75-Zn.D
868 03B0541 GB9457-88 i NUT M20x1.5-8-Zn.D
869 03B0542 GB6172-86 - NUT M24

870 03B0582 GB6173-86 - NUT M8x%1-04-Zn.D-LH
871 03B0591 GB923-88 - NUT M6%5-Zn.D

872 | 03B0592 | GB62-88 i NUT M10x1.5-Zn.D
873 | 03B0593 | GB4664 m LOCKNUT KMW10

874 03B0615 GB812-88 i NUT M39x1.5

875 03B0654 GB6170-86 - NUT M14-10-DK

876 03B0655 GB6170-86 - NUT M16-10-DK

877 03B0656 GB6170-86 - M20-10-DK

878 | 03B0657 | GB6170-86 o NUT M22-10-DK

879 03B0658 GB6170-86 e NUT M27-10-DK

880 03B0659 GB6170-86 i NUT M30-10-DK

881 03B0660 GB6170-86 - NUT M30-12-DK

882 03B0661 GB6170-86 i NUT M8-10-DK

883 03B0662 GB6172 - NUT M10-8-Zn.D

884 | 03B0663 | GB6173-86 o NUT M20x1.5-10-Zn.D
885 03B0668 GB6170-86 i NUT M24-10-DK

886 | 03B0687 | GB6184-86 m LOCKNUT M8

887 03B0688 GB6178-86 - NUT M12-8-Zn.D

888 03B0689 GB6173-86 i NUT M20x1.5-8-Zn.D
889 03B0703 JB1001-77 . PLUG M18x1.5-6g

890 03B0705 JB/ZQ4450-86 | _ PLUG M22x1.5-Zn.D
891 03B0710 GB6173-86 e NUT M16x1.5-8-Zn.D
892 03B0711 GB6170-86 i NUT M12-8-Zn.D-LH
893 03B0712 GB6171-86 - NUT M10x1.25-8-Zn.D-LH
894 03B0717 GB6171-86 - NUT M12x1.5-10-Zn.D
895 03B0739 GB6181-86 - NUT M30-8-Zn.D

896 | 03B0741 | GB812-88 o NUT M27x1.5

897 03B0743 JB1000-77 o PLUG M22x1.5

898 03B0744 JB1000-77 o PLUG M18x1.5

899 03B0754 GB41-86 - NUT M10-4.5-Zn.D
900 03B0764 GB889-86 NUT M30-10-Zn.D
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901 03B0765 GB812-88 — NUT M55%2

902 | 03B0768 | GB/T6185.1-2000 | _ . LOCKNUT M14-8-Zn.D

903 03B0769 GB804-88 i NUT M12

904 03B0833 JB981-77 i NUT M22x1.5-7H

905 | 03B0840 | GB6171-86 o NUT M20x1.5-10-Zn.D
906 03B0862 JB/ZQ4447-1997 o PLUG NPT1/2

907 03B0898 GB923-88 - NUT M10-5-Zn.D

908 03B0923 GB812-88 - NUT M72x2

909 03B0952 GB6171-86 i NUT M10x1.25-10-Zn.D
910 03B0963 GB6171-86 i NUT M20x%2-8-Zn.D

911 | 03B0967 | GB6171-86 o NUT M36x3-8-Zn.D

912 03B0968 GB9459-88 - NUT M10x1.25-05-Zn.D
913 03B0969 GB9459-88 - NUT M12x1.5-05-Zn.D
914 03B0970 GB6171-86 - NUT M18x1.5-10-Zn.D
915 03B0971 GB6171-86 i NUT M24x1.5-8-Zn.D
916 03B0972 GB6178-86 i NUT M8-8-Zn.D

917 03B0973 M12x25-Zn.D - NUT M16x1.5-8-Zn.D-LH
918 | 03B0974 | QJILGB01803-1998 | _ _ NUT | L
919 | 03B0975 | QJILGB07042-1998 | _ PLUG | . L

920 03B0976 GB6171-86 - NUT M22x1.5-10-Zn.D
921 | 03B0979 | GB6173 e HEX NUT M24*1.5-10-Zn

922 | 03B0982 | QJ/ILGBO7040—19 | _ PLUG | . L
923 03B0997 GB812-88 i NUT M68x2-6

924 03B0998 GB812-88 - NUT M52x1.5-6H

925 03B1006 GB812-88 - NUT M60x2-6H

926 03B1032 GB6178-86 - NUT M12-10-Zn.D

927 | 03B1033 | QJILGB07040-1998 | _ PLUG | .. L
928 03B1108 GB6171-86 i NUT

929 | 03B1111 | GB6170-86 e NUT M8-10-Zn.D-LH

930 03B1112 GB6171-86 - NUT M10%1.25-10-Zn.D-LH
931 03B1113 GB6171-86 - NUT M12x1.5-10-Zn.D-LH
932 03B1114 GB6171-86 - NUT M14x1.5-10-Zn.D-LH
933 03B1115 GB6171-86 - NUT M24x1.5-6H-10
934 03B1116 GB6171-86 i NUT M14x1.5-8-Zn.D-LH
935 | 03B1117 | GB6178-86 e NUT M8-10-Zn.D

936 03B1118 GB9457-88 - NUT M10x1.25-10-Zn.D
937 03B1119 GB9457-88 - NUT M30%2-10-Zn.D
938 03B1120 QJ/LGB01803-1998 | _ NUT M24x1.5-10-Zn.D
939 | 03B1121 | QJILGB07044-1998 | _ PLUG | L
940 | 03B1122 | QJ/LGB07239-1998 | _ NUT | L
941 03B1124 JB1001-77 o PLUG M10x1

942 03B1151 GB/T62.1-2004 - NUT M16-8-Zn.D

943 03B1152 GB/T810-1988 - NUT M125%2

944 03B1153 GB/T817-1988 - NUT M8-8-Zn.D

945 03B1154 GB/T1229-2006 NUT M24-10H-Zn.D
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946 03B1155 GB/T6170-2000 — NUT M42-8-Zn.D
947 03B1156 GB/T6172.1-2000 - NUT M42-04-Zn.D
948 03B1157 GB/T9459-1988 i NUT M20x1.5-05-Zn.D
949 03B1158 GB/T6171-2000 i NUT M8x%1-8-Zn.D
950 03B1159 GB/T889.1-2000 - NUT M8-8-Zn.D

951 03B1160 GB/T923-1988 - NUT M12-6-Zn.D
952 03B1180 GB/T6170-2000 - NUT M10-8-Zn.D
953 03B1215 GB/T17880.5-1999 | _ NUT M10x19.5

954 03B1253 GB/T13681-92 i NUT M16-8-Zn.D
955 03B1254 GB/T889.1-2000 i NUT M5-8-Zn.D
956 03B1255 GB/T889.1-2000 - NUT M6-8-Zn.D
957 03B1256 GB/T889.1-2000 - NUT M20-8-Zn.D
958 03B1268 GB923-88 - NUT M8-5-Zn.D
959 03B1269 GB/T1229-2006 - NUT M22-10H-Zn.D
960 03B1270 GB/T6172.1-2000 i NUT M22-04-Zn.D
961 03B1279 GB/T1229-2006 i NUT M20-10H-Zn.D
962 03B1280 GB/T6178-1986 i NUT M16-8-Zn.D
963 03B1281 GB/T1229-2006 - NUT M16-10H-Zn.D
964 | 03V0420 | GB6170-86 e NUT L
965 03V0435 GB6170-86 - NUT M8-8-T

966 03V0436 GB6170-86 i NUT M10-8-T

967 03V0437 GB6170-86 i NUT M12-8-T

968 | 03V0500 | GB6182-86 o LOCKNUT M8-8-Zn.D
969 | 03V0501 | GB071215-3 o LOCKNUT M12

970 03V0505 JB1000-77 o PLUG M22x1.5

971 03V0507 GB072428-3 - NUT M24

972 03Vv0510 JB1000-77 o PLUG M27x2

973 03Vv0511 GB6182-86 i NUT M16-8-Zn.D
974 | 03V0512 | GB6182-86 mu . NUT M10

975 | 03V0515 | GB072428-3 m LOCKNUT M24-8-Zn.D
976 03V0516 GB6182-86 - NUT M14-8-Zn.D
977 | 03V0519 | GB/T889-2000 e LOCKNUT M24x2-10

978 | 03V0521 | GB6186-86 N LOCKNUT M14-8-Zn.D
979 | 03V0522 | GB60-76 i NUT M24x1.5

980 | 03V0524 | GB6186-86 o LOCKNUT M20-8-Zn.D
981 | 03V0527 | GB071215-3 o LOCKNUT M14x1.5-12-Zn.D
982 | 03V0528 | GB071215-3 m LOCKNUT M20

983 03V0529 GB6184-86 - NUT M12-8-Zn.D
984 03V0532 JB1000-77 o PLUG M33x2

985 | 03V0533 | GB/T6187.1-2000 |, . _ LOCKNUT M6

986 | 03V0535 | GB/T889.1-2000 o LOCKNUT M24-8-Zn.D
987 | 03V0536 | GB/T805-1988 v NUT M14x1.5-10-Zn.D
988 03V0537 GB/T6171-2000 - NUT M14x1.5-10-Zn.D
989 03V0540 GB812-88 - NUT M64x2-Zn.D
990 03V0542 GB812-88 NUT M100x2-Zn.D
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991 03V0543 | GB071215-3 e LOCKNUT M20-10-Zn.D

992 | 03V0544 | GB/T889.2 e LOCKNUT M22x2-8-Zn.D

993 04B0005 GB818-85 o SCREW M6x%20-4.8-Zn.D
994 04B0006 GB818-85 o SCREW M5%10-4.8-Zn.D
995 | 04B0011 | GB70-85 o SCREW M10x70-10.9-Zn.D
996 04B0012 GB70-85 o SCREW M20x60-10.9-Zn.D
997 04B0014 GB70-85 o SCREW M14x40-12.9-Zn.D
998 04B0015 GB70-85 o SCREW M12x40-12.9-Zn.D
999 04B0016 GB70-85 o SCREW M8x35-8.8-Zn.D
1000 04B0017 GB70-85 e SCREW M8x70-8.8-Zn.D
1001 | 04B0021 | GB70-85 o SCREW M10x20-12.9-Zn.D
1002 04B0022 GB70-85 o SCREW M10x25-8.8-Zn.D
1003 04B0025 GB70-85 o SCREW M16x80-12.9-Zn.D
1004 04B0026 GB70-85 o SCREW M18x80-12.9-Zn.D
1005 | 04B0029 GB70-85 o SCREW M8x100-8.8-Zn.D
1006 04B0031 GB818-85 o SCREW M3%x12-4.8-Zn.D
1007 | 04B0036 GB100-86 o SCREW 3x20

1008 | 04B0037 GB70-85 o SCREW M10x45-12.9-Zn.D
1009 | 04B0039 GB70-85 o SCREW M10x65-8.8-Zn.D
1010 04B0040 GB77-85 o SCREW M12x12-45H-Zn.D
1011 04B0042 GB818-85 o SCREW M6x%30-4.8-Zn.D
1012 04B0044 GB845-85 o SCREW ST4.8x16-C-H-Zn.D
1013 | 04B0045 | GB6560-86 . SCREW M4x12

1014 04B0047 GB70-85 e SCREW M6x%20-8.8-Zn.D
1015 | 04B0048 GB70-85 o SCREW M6x55-8.8-Zn.D
1016 04B0049 GB70-85 o SCREW M8x25-8.8-Zn.D
1017 | 04B0050 GB70-85 o SCREW M8x45-8.8-Zn.D
1018 | 04B0051 GB70-85 o SCREW M8x50-10.9-Zn.D
1019 | 04B0055 | GB818-85 . SCREW M5x20-4.8-Zn.D
1020 04B0056 GB818-85 o SCREW M6x12-4.8-Zn.D
1021 04B0057 GB818-85 o SCREW M6x%25-4.8-Zn.D
1022 04B0058 GB818-85 o SCREW M6x%45-4.8-Zn.D
1023 04B0059 GB818-85 e SCREW M8x20-4.8-Zn.D
1024 04B0060 GB847-85 o SCREW ST3.5%9.5-F-H
1025 | 04B0066 | GB818-85 . SCREW M5x16-4.8-Zn.D
1026 04B0070 GB818-85 e SCREW M10x20-4.8-Zn.D
1027 | 04B0073 GB819-85 o SCREW M5x12-4.8-Zn.D
1028 | 04B0074 GB819-85 o SCREW M6x%12-4.8-Zn.D
1029 | 04B0075 GB819-85 o SCREW M6x%16-4.8-Zn.D
1030 04B0076 GB819-85 o SCREW M8x16-4.8-Zn.D
1031 04B0077 GB70-85 o SCREW M12x110-8.8-Zn.D
1032 04B0078 GB70-85 o SCREW M8x20-8.8-Zn.D
1033 04B0080 GB73-85 o SCREW M10x35-14H-Zn.D
1034 04B0081 GB73-85 o SCREW M12x45-14H-Zn.D
1035 | 04B0082 GB100-86 SCREW 3.5%x20
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1036 | 04B0083 | GB100-86 e SCREW 3x16

1037 | 04B0084 | GB100-86 — SCREW 4x30

1038 | 04B0085 GB100-86 e SCREW 4x25

1039 | 04B0087 GB825-88 e SCREW M20

1040 | 04B0088 | GB845-85 — SCREW ST4.8x10-C-H-Zn.D
1041 | 04B0090 | GB818-85 — SCREW M4x10-4.8-Zn.D
1042 | 04B0091 | GB818-85 — SCREW M6x60-4.8-Zn.D
1043 04B0093 GB77-85 e SCREW M12x16-45H-Zn.D
1044 04B0099 GB818-85 e SCREW M4x16-4.8-Zn.D
1045 | 04B0100 GB818-85 e SCREW M8x30-4.8-Zn.D
1046 | 04B0106 | GB818-85 s SCREW M6x10-4.8-Zn.D
1047 | 04B0108 | GB819-85 — SCREW M4x10-4.8-Zn.D
1048 | 04B0109 | GB819-85 — SCREW M6x30-4.8-Zn.D
1049 | 04B0110 GB845-85 e SCREW ST2.9%9.5-C-H-Zn.D
1050 04B0112 GB845-85 e SCREW ST4.8x32-C-H-Zn.D
1051 04B0114 GB845-85 e SCREW ST4.8x19-C-H-Zn.D
1052 | 04B0116 | GB70-85 . SCREW M10x30-8.8-Zn.D
1053 | 04B0117 | GB70-85 — SCREW M10x35-8.8-Zn.D
1054 | 04B0119 | GB70-85 — SCREW M10x70-8.8-Zn.D
1055 | 04B0120 GB70-85 e SCREW M12x45-8.8-Zn.D
1056 04B0121 GB70-85 e SCREW M12x60-8.8-Zn.D
1057 | 04B0122 GB70-85 e SCREW M14x40-8.8-Zn.D
1058 | 04B0123 | GB70-85 . SCREW M14x50-8.8-Zn.D
1059 | 04B0124 | GB70-85 — SCREW M16x45-8.8-Zn.D
1060 | 04B0125 | GB70-85 — SCREW M16x100-8.8-Zn.D
1061 04B0127 GB70-85 e SCREW M20x70-8.8-Zn.D
1062 04B0128 GB70-85 e SCREW M20x70-12.9-Zn.D
1063 04B0129 GB70-85 e SCREW M20x100-12.9-Zn.D
1064 | 04B0134 | GB100-86 — SCREW 4x20

1065 | 04B0142 | GB77-85 — SCREW M12x25-45H-Zn.D
1066 | 04B0143 | GB70-85 — SCREW M8x40-10.9-Zn.D
1067 | 04B0146 GB818-85 e SCREW M8x40-4.8-Zn.D
1068 | 04B0147 GB70-85 e SCREW M20x90-12.9-Zn.D
1069 | 04B0148 GB70-85 e SCREW M16x90-8.8-Zn.D
1070 | 04B0151 | GB70-85 . SCREW M10x45-10.9-Zn.D
1071 | 04B0153 | GB70-85 — SCREW M12x60-10.9-Zn.D
1072 | 04B0154 | GB70-85 — SCREW M12x75-12.9-Zn.D
1073 04B0155 GB70-85 e SCREW M10x65-12.9-Zn.D
1074 04B0156 GB70-85 e SCREW M10x55-12.9-Zn.D
1075 | 04B0157 GB70-85 e SCREW M20x160-12.9-Zn.D
1076 | 04B0159 | GB845-85 . SCREW ST4.2x16-C-H-Zn.D
1077 | 04B0163 | GB70-85 — SCREW M4x8-8.8-Zn.D
1078 | 04B0164 | GB73-85 — SCREW M6x8-14H-Zn.D
1079 | 04B0165 GB78-85 e SCREW M6x%5-33H-Zn.D
1080 04B0166 GB78-85 e SCREW M6%10-33H-Zn.D
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1081 04B0169 GB818-85 o SCREW M3x30-4.8-Zn.D
1082 04B0170 GB70-85 e SCREW M6x%10-8.8-Zn.D
1083 04B0171 GB70-85 e SCREW M20x200-8.8-Zn.D
1084 04B0173 GB845-85 e SCREW ST3.5%9.5-F-H-Zn.D
1085 | 04B0174 | GB70-85 — SCREW M8x30-8.8-Zn.D
1086 | 04B0177 | GB819-85 — SCREW M6x25-4.8-Zn.D
1087 | 04B0182 | GB819-85 — SCREW M4x16-4.8-Zn.D
1088 | 04B0183 | GB947-88 — SCREW M5x14

1089 | 04B0185 GB70-85 e SCREW M10x45-8.8-Zn.D
1090 04B0186 GB70-85 e SCREW M10x30-10.9-Zn.D
1091 | 04B0187 | GB70-85 — SCREW M14x50-12.9-Zn.D
1092 | 04B0194 | GB70-85 — SCREW M6x25-10.9-Zn.D
1093 | 04B0195 | GB70-85 — SCREW M6x25-8.8-Zn.D
1094 04B0196 GB70-85 e SCREW M8x40-8.8-Zn.D
1095 | 04B0198 GB818-85 e SCREW M4x12-4.8-Zn.D
1096 04B0200 GB845-85 e SCREW ST5.5x13-C-H-Zn.D
1097 | 04B0203 | GB73-85 . SCREW M6x12-14H-Zn.D
1098 | 04B0204 | GB818-85 — SCREW M3x10-4.8-Zn.D
1099 | 04B0205 | GB5282-85 — SCREW ST4.2x13-C

1100 04B0206 GB818-85 e SCREW M4x8-4.8-Zn.D

1101 04B0210 GB845-85 e SCREW ST3.5x16-C-H-Zn.D
1102 04B0211 GB818-85 e SCREW M8x25-4.8-Zn.D
1103 | 04B0214 | GB823-88 . SCREW M5x25-4.8-Zn.D
1104 | 04B0216 | GB823-88 — SCREW M6x12-4.8-Zn.D
1105 | 04B0218 | GB818-85 — SCREW M8x16-4.8-Zn.D
1106 | 04B0219 | GB825-88 o SCREW M16

1107 04B0220 GB70-85 e SCREW M12x30-8.8-Zn.D
1108 04B0221 GB818-85 e SCREW M5x%x12-4.8-Zn.D
1109 | 04B0223 | GB818-85 . SCREW M5x25-4.8-Zn.D
1110 | 04B0226 | GB5282-85 — SCREW ST3.5x25-C

1111 | 04B0228 | GB99-86 — SCREW 5x20-Zn.D

1112 04B0230 GB845-85 e SCREW ST5x20-C-H-Zn.D
1113 04B0231 GB818-85 e SCREW M4x5-4.8-Zn.D
1114 04B0232 GB845-85 e SCREW ST2.9x13-C-H-Zn.D
1115 04B0234 GB818-85 o SCREW M3x16-4.8-Zn.D
1116 | 04B0240 | GB70-85 — SCREW M10x50-8.8-Zn.D
1117 | 04B0246 | GB77-85 — SCREW M8x10-45H-Zn.D
1118 04B0247 GB70-85 e SCREW M12x70-12.9-Zn.D
1119 04B0248 GB70-85 e SCREW M14x70-12.9-Zn.D
1120 04B0249 GB846-85 e SCREW ST4.2x13-C-H-Zn.D
1121 04B0251 GB70-85 o SCREW M12x35-10.9-Zn.D
1122 | 04B0252 | GB70-85 — SCREW M8x90-8.8-Zn.D
1123 | 04B0254 | GB70-85 — SCREW M16x70-8.8-Zn.D
1124 04B0255 GB70-85 e SCREW M20x150-12.9-Zn.D
1125 04B0256 GB818-85 SCREW
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1126 | 04B0257 | GB818-85 e SCREW L
1127 | 04B0258 | GB845-85 e SCREW ST2.9x6.5-C-H-Zn.D
1128 04B0259 GB846-85 e SCREW ST3.5x16-C-H-Zn.D
1129 04B0259 GB846-85 e SCREW ST3.5x16-C-H-Zn.D
1130 | 04B0260 | GB70-85 s SCREW M6x30-8.8-Zn.D

1131 | 04B0262 | GB830-88 — SCREW M6x12-4.8-Zn.D

1132 | 04B0263 | GB70-85 — SCREW M8x16-8.8-Zn.D

1133 | 04B0264 | GB825-88 — SCREW M12

1134 04B0265 GB70-85 e SCREW M16x100-12.9-Zn.D
1135 04B0266 GB70-85 e SCREW M12x45-12.9-Zn.D
1136 | 04B0269 | GB845-85 s SCREW ST4.2x25-C-H-Zn.D
1137 | 04B0271 | GB819-85 — SCREW M5x20-4.8-Zn.D

1138 | 04B0272 | GB818-85 — SCREW M8x50-4.8-Zn.D

1139 04B0273 GB70-85 e SCREW M10x90-8.8-Zn.D

1140 | 04B0275 | GB825-88 . SCREW M8

1141 04B0278 GB70-85 e SCREW M10x50-10.9-Zn.D
1142 04B0279 GB70-85 o SCREW M12x55-12.9-Zn.D
1143 | 04B0281 | GB818-85 — SCREW M4x20-4.8-Zn.D

1144 | 04B0283 | GB70-85 — SCREW M14x80-10.9-Zn.D
1145 04B0289 GB819-85 e SCREW M10x25-4.8-Zn.D

1146 | 04B0290 | GB818-85 . SCREW e
1147 | 04B0292 | GB819-85 . SCREW L
1148 | 04B0293 | GB819-85 . SCREW L
1149 | 04B0294 | GB818-85 — SCREW L
1150 04B0296 GB/T70.3-2000 | _ SCREW M8x20-8.8-Zn.D

1151 | 04B0297 | GB70.3-2000 | , ., . SCREW M16x45-10.9-Zn.D

1152 04B0298 GB70-85 e SCREW M16x40-10.9-Zn.D
1153 | 04B0299 . SCREW M8x12-8.8-Zn.D

1154 | 04B0300 | GB70-85 . SCREW M14x35-12.9-Zn.D
1155 | 04B0301 | GB70-85 — SCREW M4x20-8.8-Zn.D

1156 | 04B0302 | GB70-85 — SCREW M12x20-8.8-Zn.D

1157 04B0303 GB70-85 e SCREW M16x35-8.8-Zn.D

1158 04B0304 GB70-85 e SCREW M16x60-8.8-Zn.D

1159 | 04B0314 | GB818-85 . SCREW e
1160 | 04B0315 | GB71-85 . SCREW M10x30-14H-Zn.D

1161 | 04B0316 | GB70-85 — SCREW M20x110-8.8-Zn.D
1162 | 04B0318 | GB79-85 — SCREW M8x16

1163 04B0322 GB70-85 e SCREW M16x60-10.9-Zn.D
1164 04B0323 GB70-85 e SCREW M16x35-10.9-Zn.D
1165 04B0324 GB70-85 e SCREW M4x20-12.9-Zn.D

1166 | 04B0327 | GB78-85 . SCREW M8x12-33H-Zn.D

1167 | 04B0328 | GB819-85 — SCREW M8x20-4.8-Zn.D

1168 | 04B0329 | GB70-85 — SCREW M6x60-8.8-Zn.D

1169 04B0330 GB70-85 e SCREW M5x50-8.8-Zn.D

1170 04B0333 GB70-85 SCREW M14x35-8.8-Zn.D
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1171 04B0334 GB819-85 o SCREW M8x30-4.8-Zn.D
1172 04B0339 GB/T70.3-2000 | SCREW M16x35-10.9-Zn.D
1173 04B0340 GB818-85 e SCREW M4x6-4.8-Zn.D
1174 | 04B0341 | GB819-85 . SCREW L
1175 | 04B0345 | GB77-85 — SCREW M6x8-45H-Zn.D
1176 04B0353 GB/T70.3-2000 | _ SCREW M16x25-10.9-Zn.D
1177 | 04B0357 | GB818-85 — SCREW M4x40-4.8-Zn.D
1178 04B0360 GB70-85 e SCREW M6x%70-8.8-Zn.D
1179 04B0361 GB71-85 e SCREW M10x16-14H-Zn.D
1180 04B0362 GB70-85 e SCREW M8x55-8.8-Zn.D
1181 | 04B0363 | GB70-85 s SCREW M8x65-8.8-Zn.D
1182 04B0364 GB78-85 o SCREW M12x30-45H-Zn.D
1183 04B0365 GB/T70.3-2000 | _ SCREW M10x30-8.8-Zn.D
1184 04B0366 GB70-85 e SCREW M10x60-8.8-Zn.D
1185 04B0369 GB819-85 e SCREW M10x35-4.8-Zn.D
1186 04B0370 GB70-85 e SCREW M5x35-8.8-Zn.D
1187 04B0371 GB70-85 o SCREW M16x180-8.8-Zn.D
1188 04B0372 GB/T70.3-2000 | _ SCREW M12x20-8.8-Zn.D
1189 | 04B0379 | GB70-85 — SCREW M16x55-12.9-Zn.D
1190 04B0390 GB70-85 e SCREW M12x40-10.9-Zn.D
1191 04B0391 GB70-85 e SCREW M14x45-10.9-Zn.D
1192 04B0393 GB70-85 e SCREW M8x80-8.8-Zn.D
1193 | 04B0405 | GB70-85 . SCREW M18x45-8.8-Zn.D
1194 | 04B0406 | GB70-85 — SCREW M16x120-8.8-Zn.D
1195 | 04B0407 | GB70-85 — SCREW M16x130-8.8-Zn.D
1196 04B0411 GB819-85 e SCREW M10x16-4.8-Zn.D
1197 04B0412 GB70-85 e SCREW M10x20-12.9-DK
1198 04B0413 GB70-85 e SCREW M10x30-10.9-DK
1199 04B0414 GB70-85 o SCREW M10x30-12.9-DK
1200 | 04B0415 | GB70-85 — SCREW M10x35-10.9-DK
1201 | 04B0416 | GB70-85 — SCREW M10x35-12.9-DK
1202 04B0417 GB70-85 e SCREW M10x45-12.9-DK
1203 04B0418 GB70-85 e SCREW M10x50-10.9-DK
1204 04B0419 GB70-85 e SCREW M10x50-12.9-DK
1205 | 04B0420 | GB70-85 . SCREW M10x55-12.9-DK
1206 | 04B0421 | GB70-85 — SCREW M10x65-12.9-DK
1207 | 04B0422 GB70-85 o SCREW M10x70-10.9-DK
1208 | 04B0423 GB70-85 e SCREW M10x70-12.9-DK
1209 | 04B0423 GB70-85 e SCREW M10x70-12.9-DK
1210 04B0424 GB70-85 e SCREW M12x35-10.9-DK
1211 04B0426 GB70-85 o SCREW M12x35-12.9-DK
1212 | 04B0426 | GB70-85 — SCREW M12x35-12.9-DK
1213 | 04B0427 | GB70-85 — SCREW M12x40-12.9-DK
1214 04B0428 GB70-85 e SCREW M12x55-12.9-DK
1215 | 04B0428 GB70-85 SCREW M12x55-12.9-DK
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1216 04B0429 GB70-85 o SCREW M12x60-10.9-DK
1217 | 04B0430 GB70-85 e SCREW M12x60-12.9-DK
1218 | 04B0431 GB70-85 e SCREW M12x75-12.9-DK
1219 | 04B0432 GB70-85 e SCREW M14x40-12.9-DK
1220 | 04B0433 | GB70-85 . SCREW M14x45-12.9-DK
1221 | 04B0434 | GB70-85 — SCREW M14x50-12.9-DK
1222 04B0435 GB70-85 o SCREW M14x80-10.9-DK
1223 04B0436 GB70-85 e SCREW M14x80-12.9-DK
1224 04B0437 GB70-85 e SCREW M16x80-12.9-DK
1225 | 04B0438 GB70-85 e SCREW M20x100-12.9-DK
1226 | 04B0439 | GB70-85 . SCREW M20x150-12.9-DK
1227 | 04B0440 GB70-85 o SCREW M20x%160-12.9-DK
1228 | 04B0441 GB70-85 o SCREW M20x60-10.9-DK
1229 | 04B0442 GB70-85 e SCREW M20x60-12.9-DK
1230 04B0442 GB70-85 e SCREW M20x60-12.9-DK
1231 04B0443 GB70-85 e SCREW M20x70-12.9-DK
1232 04B0444 GB70-85 o SCREW M20x90-12.9-DK
1233 04B0445 GB70-85 o SCREW M8x70-10.9-DK
1234 | 04B0446 | GB70-85 — SCREW M10x20-8.8-O
1235 | 04B0447 GB78-85 e SCREW M12x40-45H-Zn.D
1236 04B0450 GB70-85 e SCREW M16x60-12.9-DK
1237 | 04B0451 GB70-85 e SCREW M12x30-12.9-DK
1238 | 04B0452 | GB70-85 . SCREW M10x120-8.8-Zn.D
1239 | 04B0456 GB947-88 e SCREW M8x20-4.8-Zn.D
1240 04B0457 GB70-85 o SCREW M10x20-8.8-Zn.D
1241 04B0458 GB70-85 e SCREW M12x80-10.9-Zn.D
1242 | 04B0461 | JB4110-85 s SCREW M12x35-10.9-Zn.D
1243 04B0462 GB70-85 e SCREW M16x120-12.9-DK
1244 04B0470 GB70-85 o SCREW M24x50-10.9
1245 | 04B0496 GB/T70.1-2000 | _ SCREW M16x50-8.8-Zn.D
1246 04B0523 GB70-85 o SCREW M16x40-12.9-DK
1247 | 04B0524 GB70-85 e SCREW M10x25-12.9-DK
1248 | 04B0526 GB818-85 e SCREW M8x25

1249 | 04B0527 GB818-85 e SCREW M8x16

1250 | 04B0528 | GB818-85 . SCREW M5x16

1251 | 04B0529 | GB/70.3-2000 | ,_ SCREW M8x20

1252 04B0534 GB78-85 o SCREW M10x30-45H-Zn.D
1253 04B0536 GB78-85 e SCREW M16x45-45H-Zn.D
1254 | 04B0537 | GB834-88 . SCREW e
1255 | 04B0538 GB70-85 e SCREW M14x1.5x40-8.8-Zn.D
1256 | 04B0542 | GB70-85 . SCREW M12x50-12.9-DK
1257 | 04B0544 | GB85-88 — SCREW M10x30-33H
1258 | 04B0545 GB819-85 o SCREW M6x35-4.8-Zn.D
1259 | 04B0547 GB70-85 e SCREW M16x1.5x120-12.9-DK
1260 04B0548 GB70-85 e SCREW M6x%85-8.8-Zn.D
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1261 | 04B0549 | GB825-88 . SCREW M48

1262 04B0550 GB/T80-2000 o SCREW M10x8-45H

1263 04B0578 GB834-88 o SCREW M10x20-4.8-Zn.D
1264 04B0581 GB/T70.3-2000 o SCREW M10x25-8.8-Zn.D
1265 | 04B0582 GB71-85 o SCREW M10x40-14H-Zn.D
1266 04B0583 GB71-85 o SCREW M10x25-14H-Zn.D
1267 | 04B0587 GB818-85 o SCREW M5x8-4.8-Zn.D
1268 | 04B0588 | QJ/LGB01306-1998 | _ SCREW | L
1269 | 04B0589 GB70-85 o SCREW M6x%40-10.9-Zn.D
1270 04B0590 GB77-85 e BOLT M10x16-45H-Zn.D
1271 04B0621 GB70-85 e SCREW M8x60-8.8-Zn.D
1272 | 04B0640 | GB70-85 o SCREW

1273 04B0641 GB/T2673-2007 o SCREW M10x45-4.8-Zn.D
1274 04B0642 GB/T2673-2007 o SCREW M10x50-4.8-Zn.D
1275 | 04B0643 GB/T2673-2007 o SCREW M8x45-4.8-Zn.D
1276 04B0644 GB/T67-2008 o SCREW M6%16-4.8-Zn.D
1277 04B0645 GB/T67-2008 o SCREW M8x20-4.8-Zn.D
1278 | 04B0646 GB/T67-2008 o SCREW M10x%30-4.8-Zn.D
1279 | 04B0647 GB/T67-2008 o SCREW M5x25-4.8-Zn.D
1280 04B0648 GB/T67-2008 o SCREW M6x%20-5.8-Zn.D
1281 04B0649 GB/T68-2000 o SCREW M10x16-4.8-Zn.D
1282 04B0650 GB/T68-2000 o SCREW M10x20-4.8-Zn.D
1283 | 04B0651 GB/T68-2000 o SCREW M10x35-4.8-Zn.D
1284 04B0652 GB/T68-2000 e SCREW M10x40-4.8-Zn.D
1285 | 04B0653 GB/T68-2000 o SCREW M8x20-4.8-Zn.D
1286 04B0654 GB/T68-2000 o SCREW M8x25-4.8-Zn.D
1287 04B0655 GB/T68-2000 o SCREW M8x30-4.8-Zn.D
1288 | 04B0656 GB/T70.1-2008 o SCREW M24x110-8.8-Zn.D
1289 | 04B0657 GB/T70.1-2008 o SCREW M6x35-8.8-Zn.D
1290 04B0658 GB/T71-1985 o SCREW M5x16-14H-Zn.D
1291 04B0659 GB/T71-1985 o SCREW M6x10-14H-Zn.D
1292 04B0660 GB/T71-1985 o SCREW M6x%16-14H-Zn.D
1293 04B0661 GB/T71-1985 e SCREW M6%20-14H-Zn.D
1294 04B0662 GB/T71-1985 o SCREW M8x12-14H-Zn.D
1295 | 04B0663 | GB/T71-1985 . SCREW M8x20-14H-Zn.D
1296 04B0664 GB/T73-1985 e SCREW M8x16-14H-Zn.D
1297 04B0665 GB/T9074.9-1988 o SCREW M8x20-4.8-Zn.D
1298 | 04B0666 GB/T9074.9-1988 o SCREW M8x30-4.8-Zn.D
1299 | 04B0667 GB/T819.1-2000 o SCREW M6x%20-4.8-Zn.D
1300 04B0668 GB/T845-1985 o SCREW ST5.5x13-C-H-Zn.D
1301 | 04B0670 | GB/T70.1-2008 . SCREW M10x45-10.9-DK
1302 04B0671 GB/T70.1-2008 o SCREW M12x50-10.9-DK
1303 04B0672 GB/T70.1-2008 o SCREW M12x55-10.9-DK
1304 04B0674 GB/T85-1988 o SCREW M10x25-33H-Zn.D
1305 | 04B0676 GB/T70.1-2008 SCREW M12x50-8.8-Zn.D
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1306 04B0677 GB/T70.3-2008 |  _ _ SCREW M10x20-8.8-Zn.D
1307 04B0678 GB/T71-1985 e SCREW M8x10-14H-Zn.D
1308 | 04B0679 GB/T70.1-2008 | _ SCREW M10x20-10.9-DK
1309 | 04B0680 GB/T70.1-2008 | _ SCREW M10x25-10.9-DK
1310 | 04B0685 | GB/T819.1-200 | _ SCREW M5x30-4.8-Zn.D
1311 04B0686 GB/T70.1-2008 | _ SCREW M5x10-10.9-Zn.D
1312 04B0690 GB/T70.1-2008 | _ SCREW M5x40-8.8-Zn.D
1313 04B0691 GB/T70.1-2008 | SCREW M5x30-8.8-Zn.D
1314 04B0692 GB/T70.1-2008 | _ SCREW M6%45-8.8-Zn.D
1315 | 04B0701 GB/T70.1-2008 | _ SCREW M10x80-12.9-DK
1316 04B0702 GB/T70.1-2008 | . SCREW M12x30-10.9-DK
1317 04B0703 GB/T70.1-2008 | _ SCREW M12x40-10.9-DK
1318 | 04B0704 GB/T70.1-2008 | _ SCREW M4x12-8.8-Zn.D
1319 | 04B0705 GB/T70.3-2000 | SCREW M10x45-8.8-Zn.D
1320 04B0706 GB/T70.1-2008 | SCREW M20x140-10.9-Zn.D
1321 04B0710 GB/T70.3-2008 | _ SCREW M4x20-8.8-Zn.D
1322 04B0711 GB/T70.3-2008 | _ SCREW M5x16-8.8-Zn.D
1323 04B0712 GB/T68-2000 o SCREW M8x16-5.8-Zn.D
1324 04B0713 GB/T68-2000 o SCREW M8x40-5.8-Zn.D
1325 | 04B0714 GB/T68-2000 e SCREW M6x%16-5.8-Zn.D
1326 04B0715 GB/T70.1-2008 | _ SCREW M10x110-8.8-Zn.D
1327 | 04J0003 GB70-85 e SCREW M6x%14-8.8-Zn.D
1328 | 04J0004 | GB79-85 . SCREW M8x28

1329 | 04J0005 | GB79-85 — SCREW M8x18

1330 | 04v0011 | GB70-85 — SCREW M10x70-12.9-Zn.D
1331 04V0012 GB70-85 e SCREW M20x60-12.9-Zn.D
1332 04V0153 GB70-85 e SCREW M12x60-12.9-Zn.D
1333 04V0186 GB70-85 e SCREW M10x30-12.9-Zn.D
1334 | 04V0280 | GB70-85 . SCREW M10x40-10.9-Zn.D
1335 | 04V0284 GB70-85 o SCREW M14x30-8.8-Zn.D
1336 | 040285 | GB819-85 — SCREW M8x25

1337 | 04V0287 GB85-76 e SCREW M12x40-8.8-Zn.D
1338 | 04v0288 GB85-86 e SCREW M12x60-8.8-Zn.D
1339 | 04V0289 | GB77-85 s SETSCREW M12x128.8-Zn.D
1340 | 04V0290 GB70-76 o SCREW M18x60-8.8

1341 04V0294 GB70-85 e SCREW M24x45-8.8-Zn.D
1342 | 04V0295 | GB/T70.2-2000 | ., ., SCREW M5x16

1343 | 04V0296 | GB/T70.2-2000 | ., ., _ _ SCREW M8x20

1344 04V0298 GB832-88 e SCREW M8x12-8.8-Zn.D
1345 | 04V0301 GB70.2-2000 e SCREW M5%15-8.8-Zn.D
1346 | 04V0302 | GB/T70.2-2000 | _ SCREW M5x8-8.8-Zn.D
1347 | 04V0303 | GB77-85 s SETSCREW M8x16-8.8-Zn.D
1348 | 04V0308 | GB85-88 — SCREW M12x50

1349 | 04V0310 | GB/T825-88 o SCREW M12-Zn.D

1350 04Vv0311 GB70-85 SCREW M16x1.5x50-8.8-Zn.D
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1351 04V0313 GB70-85 o SCREW M16x2x30-8.8

1352 04V0314 GB70-85 e SCREW M20x50-8.8-Zn.D

1353 04V0317 GB818-85 e SCREW M5%40-4.8-Zn.D

1354 04V0318 GB70-85 e SCREW M16x55-8.8-Zn.D

1355 | 05A0173 | GB3289.34-82 | CAP 20

1356 05B0006 GB898-88 N STUD AM12x35-8.8-Zn.D

1357 | 05B0007 GB901-88 N STUD M8x35-8.8-Zn.D

1358 | 05B0008 GB898-88 . STUD M14x35-8.8-Zn.D

1359 | 05B0010 GB898-88 s STUD AM8x85-8.8-Zn.D

1360 05B0024 GB898-88 s STUD AM12x32-8.8-Zn.D

1361 | 05B0026 | GB898-88 s STUD AM14x35-8.8-Zn.D

1362 | 05B0029 | GB899-88 N STUDBOLT | M12x32-8.8-Zn.D

1363 | 05B0030 GB898-88 N STUD AM16x40-8.8-Zn.D

1364 05B0031 GB898-88 . STUD M24x100-8.8-Zn.D

1365 | 05B0033 GB897-88 s STUD M12x32-8.8-Zn.D

1366 05B0034 GB898-88 s STUD AM10x45-8.8-Zn.D

1367 | 05B0035 | GB898-88 - STUD AM12x30-8.8-Zn.D

1368 | 05B0036 GB898-88 N STUD AM12x60-8.8-Zn.D

1369 | 05B0038 GB898-88 N STUD AM8x20-8.8-Zn.D

1370 05B0040 GB901-88 . STUD M8x120-8.8-Zn.D

1371 05B0041 GB901-88 s STUD M8x35-10.9-Zn.D

1372 05B0047 GB900-88 s STUD M12x35-8.8-Zn.D

1373 | 05B0052 | GB5783-86 _ BOLT M6x12-10.9-Zn.D

1374 05B0054 GB898-88 s STUD AM14x40-8.8-Zn.D

1375 | 05B0058 GB900-88 N STUD AM20x70-10.9-Zn.D
1376 05B0067 GB898-88 . STUD AM10x85-8.8-Zn.D

1377 | 05B0068 GB900-88 s STUD M12x60-8.8-Zn.D

1378 | 05B0083 GB898-88 s STUD AM16x40-10.9-Zn.D
1379 | 05B0084 | GB900-88 - STUD M16x40-10.9-Zn.D

1380 05B0088 GB897-88 N STUD AM14x35-8.8-Zn.D

1381 05B0091 GB899-88 R BOLT AYM12-M12%80-8.8-Zn.D
1382 05B0098 GB899-88 . STUD AYM12-M12x55-8.8-Zn.D
1383 05B0099 GB899-88 s STUD AYM12-M12x45-8.8-Zn.D
1384 05B0107 GB/T900-1988 s STUD M10x30-8.8-Zn.D

1385 | 05B0120 | GB899-88 - STUD AM10x40-8.8-Zn.D

1386 05B0123 GB899-88 s STUD M12x100-10.9-Zn.D
1387 | 05B0124 GB899-88 N STUD M12x70-10.9-Zn.D

1388 | 05B0130 GB898-88 . STUD AM14x50-10.9-Zn.D
1389 | 05B0131 | GB898-88 . STUD BOLT | AM14x1.5-M14x85-10.9-Zn.D
1390 | 05B0138 | GB898-88 . STUD BOLT | AM14x1.5-M14x70-8.8-Zn.D
1391 05B0148 GB898-88 N STUD M33x80-10.9-Zn.D

1392 05B0152 GB899-88 N STUD AM20-M20%1.5x70-10.9-Zn.D
1393 | 05V0059 GB898-88 N STUD AM16x55-8.8-Zn.D

1394 05V0060 GB898-98 . STUD AM14x55-8.8-Zn.D

1395 | 05V0061 GB898-88 STUD BOLT AM16x75-8.8-Zn.D
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1396 05V0062 GB898-88 s STUD AM14x55-10.9-Zn.D
1397 | 06B0001 GB97.1-85 o WASHER 10-140HV-Zn.D
1398 | 06B0002 GB93-87 - WASHER 10

1399 | 06B0003 GB93-87 - WASHER 6

1400 | 06B0005 | GB97.1-85 . WASHER 8-140HV-Zn.D
1401 06B0006 GB93-87 . WASHER 8

1402 06B0007 GB97.1-85 o WASHER 12-140HV-Zn.D
1403 06B0008 GB93-87 o WASHER 12

1404 06B0009 GB97.1-85 - WASHER 14-140HV-Zn.D
1405 | 06B0012 GB97.1-85 - WASHER 16-140HV-Zn.D
1406 | 06B0013 | GB93-87 - WASHER 14

1407 | 06B0014 GB93-87 . WASHER 18

1408 | 06B0015 GB93-87 . WASHER 16

1409 | 06B0016 GB97.1-85 o WASHER 20-140HV-Zn.D
1410 06B0017 GB93-87 - WASHER 5

1411 06B0019 GB93-87 - WASHER 20

1412 06B0020 GB97.1-85 . WASHER 12-200HV-Zn.D
1413 06B0021 GB7244-87 o WASHER 20

1414 06B0022 GB93-87 o WASHER 4

1415 | 06B0023 JB982-77 o WASHER 48

1416 06B0024 GB97.1-85 - WASHER 6-140HV-Zn.D
1417 | 06B0030 GB96-85 - WASHER 10-140HV-Zn.D
1418 | 06B0037 GB97.1-85 . WASHER 6-200HV-Zn.D
1419 | 06B0038 GB93-87 e WASHER 36

1420 06B0039 GB853-88 . WASHER 36-Zn.D

1421 06B0052 GB93-87 o WASHER 24

1422 06B0053 JB982-77 - WASHER 22

1423 06B0054 JB982-77 - WASHER 33

1424 | 06B0055 | JB982-77 - WASHER 27

1425 | 06B0057 GB93-87 - WASHER 27

1426 06B0058 GB93-87 - WASHER 30

1427 | 06B0059 GB96-85 o WASHER 12-140HV-Zn.D
1428 | 06B0060 GB96-85 - WASHER 14-140HV-Zn.D
1429 | 06B0061 GB96-85 - WASHER 5-140HV-Zn.D
1430 | 06B0062 | GB96-85 e WASHER 6-140HV-Zn.D
1431 06B0064 GB97.1-85 e WASHER 30-140HV-Zn.D
1432 06B0065 JB982-77 . WASHER 18

1433 | 06B0066 GB97.1-85 o WASHER 5-140HV-Zn.D
1434 06B0067 GB97.1-85 - WASHER 22-140HV-Zn.D
1435 | 06B0068 GB97.1-85 - WASHER 24-140HV-Zn.D
1436 | 06B0068 | GB97.1-85 e WASHER 24-140HV-Zn.D
1437 | 06B0070 GB96-85 . WASHER 4-140HV-Zn.D
1438 | 06B0077 GB97.1-85 . WASHER 18-140HV-Zn.D
1439 | 06B0081 GB861.1-87 o WASHER 12

1440 06B0083 JB982-77 WASHER 12
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1441 06B0086 GB96-85 . WASHER 8-140HV-Zn.D
1442 06B0087 GB96-85 o WASHER 16-140HV-Zn.D
1443 06B0097 GB97.1-85 - WASHER 4-140HV-Zn.D
1444 06B0098 GB97.1-85 - WASHER 16-200HV-Zn.D
1445 | 06B0099 | GB97.1-85 . WASHER 24-200HV-Zn.D
1446 06B0101 GB93-87 . WASHER 3

1447 | 06B0115 GB97.1-85 o WASHER 14-300HV-Zn.D
1448 06B0116 JB982-77 o WASHER 42

1449 | 06B0117 JB982-77 - WASHER 14

1450 06B0118 GB97.1-85 - WASHER 20-300HV-Zn.D
1451 06B0119 JB982-77 o WASHER 20

1452 06B0127 GB5287-85 . WASHER 12-140HV-Zn.D
1453 | 06B0128 GB97.1-85 . WASHER 36-140HV-Zn.D
1454 06B0133 GB97.1-85 o WASHER 3-140HV-Zn.D
1455 | 06B0139 | GB5287-85 e WASHER L
1456 06B0140 GB853-88 - WASHER 24-Zn.D

1457 | 06B0142 GB854-88 . WASHER 12-Zn.D

1458 | 06B0143 GB854-88 o WASHER 18-Zn.D

1459 | 06B0144 GB861.1-87 o WASHER 14

1460 06B0145 GB861.2-87 o WASHER 12

1461 06B0146 GB862.1-87 - WASHER 10

1462 06B0147 GB862.1-87 - WASHER 5

1463 | 06B0150 | GB93-87 e WASHER 33

1464 06B0152 GB97.1-85 e WASHER 10-200HV-Zn.D
1465 | 06B0154 GB97.1-85 . WASHER 18-200HV-Zn.D
1466 06B0156 GB97.1-85 o WASHER 22-200HV-Zn.D
1467 | 06B0157 GB97.1-85 - WASHER 30-200HV-Zn.D
1468 | 06B0161 GB5287-85 - WASHER 16-100HV-Zn.D
1469 | 06B0189 | JB982-77 . WASHER 24

1470 06B0204 GB97.1-85 - WASHER 2-140HV-Zn.D
1471 06B0205 GB93-87 - WASHER 2

1472 | 06B0218 | GB97.1-85 e WASHER L
1473 | 06B0219 | GB93-87 e WASHER o
1474 06B0220 GB/T1230-91 - WASHER 22

1475 | 06B0221 GB/T1230-91 . WASHER 16

1476 06B0223 GB/T1230-91 e WASHER 18

1477 06B0224 GB5287-85 . WASHER 8-100HV-Zn.D
1478 06B0225 GB/T1230-91 o WASHER 20

1479 | 06B0226 GB/T1230-91 - WASHER 24

1480 06B0231 GB858-88 - WASHER 60

1481 06B0232 GB7244-87 . WASHER 8

1482 06B0237 GB/T1230-91 . WASHER 12

1483 06B0241 GB96-85 . WASHER 20-140HV-Zn.D
1484 06B0245 GB7244-87 o WASHER 16

1485 | 06B0247 GB97.1-85 WASHER

b

11-34



CLG835

FrAEHM KR STANDARD PART TABLE

FS | m@s | RS BHEH A
NO. PART NO | CODE DESCRIPTION SIZE
1486 06B0249 JB982-77 e WASHER 30

1487 | 06B0250 | GB96-85 e WASHER L
1488 | 06B0251 GB856-88 o WASHER 20

1489 | 06B0253 GB850-88 o WASHER 30

1490 | 06B0254 | GB849-88 e WASHER 30

1491 06B0265 GB7245-87 . WASHER 16

1492 06B0268 GB858-88 . WASHER 115
1493 | 06B0269 GB854-88 - WASHER 16-Zn.D
1494 06B0277 GB96-85 o WASHER 24-140HV-Zn.D
1495 | 06B0278 GB/T1230-91 o WASHER 30

1496 | 06B0289 | GB850-88 . WASHER 12

1497 | 06B0290 GB849-88 . WASHER 12

1498 | 06B0292 | GB4664 I LOCKWASHER | MBB10
1499 06B0293 JB982-77 - WASHER 39

1500 06B0297 GB858-88 o WASHER 39

1501 06B0300 NSK AW13 o WASHER 65

1502 | 06B0312 | GB95-85 e WASHER 8-140HV-Zn.D
1503 06B0315 JB982-77 . WASHER 8

1504 06B0316 GB858-88 . WASHER 30

1505 | 06B0342 GB97.1-85 - WASHER 8

1506 06B0343 GB858-88 - WASHER 27

1507 | 06B0346 GB93-87 o WASHER 6-Zn.D
1508 | 06B0347 | GB93-87 . WASHER 10-Zn.D
1509 | 06B0348 GB93-87 - WASHER 8-Zn.D
1510 06B0349 GB93-87 . WASHER 12-Zn.D
1511 06B0350 GB93-87 - WASHER 14-Zn.D
1512 06B0351 GB93-87 o WASHER 16-Zn.D
1513 06B0352 GB93-87 o WASHER 4-Zn.D
1514 | 06B0353 | GB93-87 e WASHER 3-Zn.D
1515 | 06B0354 GB/T1230-91 . WASHER 16-Zn.D
1516 06B0359 GB93-87 . WASHER 18-Zn.D
1517 | 06B0360 GB93-87 - WASHER 20-Zn.D
1518 | 06B0361 GB93-87 o WASHER 5-Zn.D
1519 | 06B0364 GB858-88 o WASHER 55

1520 | 06B0366 | GB894.1-86 s SNAP RING 35

1521 06B0394 GB855-1988 - WASHER 27

1522 06B0395 QJ/ILGB01643-1998 | WASHER 30823
15623 | 06B0396 QJ/LGB01643-1998 | WASHER 31032
1524 06B0397 QJ/ILGB01643-1998 | WASHER 31232
1525 | 06B0398 QJ/ILGB01643-1998 | WASHER 31645
1526 | 06B0399 QJ/ILGB01643-1998 | WASHER 32060
1527 | 06B0401 QJ/LGB01643-1998 | WASHER 31845
1528 | 06B0402 GB861.2-87 . WASHER 18

1529 | 06B0403 GB861.2-87 - WASHER 20

1530 06B0406 QJ/LGB01643-1998 WASHER 32780
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1531 06B0412 GB858-88 e WASHER 72

1532 06B0415 GB7244-87 - WASHER 12

1533 | 06B0416 | QJ/LGB01643-1998 | WASHER o
1534 | 06B0417 | QJ/LGB01643-1998 | _ WASHER | .
1535 | 06B0418 | QJ/LGB01643-1998 | WASHER | .
1536 06B0426 GB858-88 . WASHER 68

1537 | 06B0427 GB858-88 . WASHER 52

1538 | 06B0428 | QJ/LGB001643-199 | _ __ WASHER | . R
1539 | 06B0429 | QJ/LGB001643-199 |  __ WASHER | .
1540 06B0446 GB7244-87 o WASHER 6

1541 06B0447 GB7244-87 - WASHER 10

1542 06B0448 GB7244-87 . WASHER 14

1543 06B0449 GB7244-87 . WASHER 18

1544 06B0450 GB7244-87 - WASHER 22

1545 | 06B0451 GB7244-87 o WASHER 24

1546 06B0452 GB7244-87 o WASHER 27

1547 06B0453 GB7244-87 o WASHER 30

1548 | 06B0455 GB7244-87 . WASHER 33

1549 | 06B0456 | QJ/LGB01643-1998 | , WASHER .
1550 06B0457 GB862.1-87 - WASHER 20

1551 06B0472 GB97.1-85 - WASHER 10-300HV-DK
1552 | 06B0474 | QJ/LGB01643-1998 | WASHER | R
1553 | 06B0475 | QJILGBO01643-1998 | WASHER | N
1554 | 06B0476 | QJILGB01643-1998 | WASHER | .
1555 | 06B0477 | QJ/LGB01643-1998 | , WASHER | .
1556 | 06B0478 | QJ/LGB01643-1998 | WASHER | R
1557 | 06B0479 | QJ/LGB01643-1998 | WASHER | _
1558 | 06B0488 GB/T97.3-2000 o WASHER 5-Zn.D
1559 | 06B0489 GB/T97.3-2000 o WASHER 8-Zn.D
1560 06B0490 GB/T5287-2002 . WASHER 24-100HV-Zn.D
1561 06B0498 GB/T97.1-2002 . WASHER 10-140HV-Zn.D
1562 06B0499 GB93-87 - WASHER 10

1563 06B0501 GB/T956.1-1987 o WASHER 10-Zn.D
1564 06B0564 GB/T956.1-1987 o WASHER 8-Zn.D
1565 | 06B0569 GB/T956.1-1987 o WASHER 6-Zn.D
1566 06J0001 JB982-77 - WASHER 45

1567 06V0139 GB5287-85 . WASHER 6-100HV-Zn.D
1568 06Vv0241 JB988-77 - WASHER 12

1569 | 06V0244 GB97.1-85 o WASHER 8

1570 | 06V0245 | GB93-87 e WASHER 8

1571 | 06V0247 | GB97.1-85 e WASHER 8

1572 | 06V0249 R WASHER 14

1573 | 06V0250 GB858-88 . WASHER 100--Zn.D
1574 06V0251 GB858-88 - WASHER 64-Zn.D
1575 | 07B0001 GB894.1-86 SNAP RING 85
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1576 07B0002 GB893.1-86 s SNAP RING 52
1577 | 07B0003 | GB893.1-86 e SNAP RING 75
1578 | 07B0005 | GB893.1-86 o SNAP RING 42
1579 | 07B0008 | GB894.1-86 o SNAP RING 56
1580 | 07B0009 | GB893.1-86 . SNAP RING 130
1581 | 07B0010 | GB894.1-86 e SNAP RING 65
1582 | 07B0011 | GB893.1-86 e SNAP RING 90
1583 | 07B0012 | GB893.1-86 e SNAP RING 70
1584 | 07B0013 | GB894.1-86 o SNAP RING 58
1585 | 07B0014 | GB893.1-86 o SNAP RING 62
1586 | 07B0016 | GB893.1-86 . SNAP RING 30
1587 | 07B0019 | GB893.1-86 e SNAP RING 65
1588 | 07B0020 | GB894.1-86 e SNAP RING 6
1589 | 07B0023 | GB893.1-86 e SNAP RING 80
1590 | 07B0026 | GB893.1-86 o SNAP RING 58
1591 | 07B0027 | GB894.1-86 o SNAP RING 30
1592 | 07B0028 | GB894.1-86 e SNAP RING 55
1593 | 07B0038 | GB894.1-86 e SNAP RING 40
1594 | 07B0040 | GB894.1-86 e SNAP RING 60
1595 | 07B0042 | GB893.1-86 e SNAP RING 18
1596 | 07B0043 | GB893.1-86 o SNAP RING 10
1597 | 07B0044 | GB893.1-86 o SNAP RING 47
1598 | 07B0045 | GB893.1-86 e SNAP RING 68
1599 | 07B0046 | GB893.1-86 . SNAP RING 110
1600 | 07B0047 | GB894.1-86 e SNAP RING 8
1601 | 07B0048 | GB894.1-86 e SNAP RING 25
1602 | 07B0049 | GB894.1-86 o SNAP RING 45
1603 | 07B0050 | GB893.1-86 o SNAP RING 28
1604 | 07B0051 | GB893.1-86 o SNAP RING 34
1605 | 07B0052 | GB894.1-86 e SNAP RING 15
1606 | 07B0058 | GBB893.1-86 e SNAP RING 56
1607 | 07B0059 | GB894.1-86 e SNAP RING 62
1608 | 07B0060 | GB893.1-86 o SNAP RING 40
1609 | 07B0061 | GB893.1-86 o SNAP RING 19
1610 | 07B0062 | GB893.1-86 e SNAP RING 120
1611 | 07B0063 | GB894.1-86 . SNAP RING 48
1612 | 07B0064 | GB894.1-86 e SNAP RING 72
1613 | 07B0065 | GB893.1-86 e SNAP RING 155
1614 | 07B0066 | GB893.1-86 o SNAP RING 150
1615 | 07B0068 | GB894.1-86 o SNAP RING 50
1616 | 07B0069 | GB894.1-86 o SNAP RING 38
1617 | 07B0070 | GB894.1-86 e SNAP RING 20
1618 | 07B0071 | GB893.1-86 e SNAP RING 37
1619 | 07B0072 | GB894.1-86 e SNAP RING 10
1620 07B0073 GB894.1-86 SNAP RING 16
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1621 07B0074 GB893.1-86 o SNAP RING 25
1622 | 07B0081 | GB893.1-86 e SNAP RING 35
1623 | 07B0096 | GB893.1-86 o SNAP RING 140
1624 | 07B0098 | GB893.1-86 o SNAP RING 100
1625 | 07B0099 | GB893.1-86 o SNAP RING 125
1626 | 07B0100 | GB894.1-86 o SNAP RING 70
1627 | 07B0103 | GB894.1-86 o SNAP RING 35
1628 | 07B0106 | GB893.1-86 e SNAP RING 200
1629 | 07B0118 | GB893.1-86 o SNAP RING 170
1630 | 07B0120 | GB895.1-86 o SNAP RING 65

1631 | 07B0152 | GB893.1-86 . SNAP RING 17
1632 | 07B0153 | GB894.1-86 o SNAP RING 140
1633 | 07B0160 | GB894.1-86 o SNAP RING 90
1634 | 07B0162 | GB893.1-86 e SNAP RING 8

1635 | 07B0178 | GB894.1-86 o SNAP RING 78
1636 | 07B0179 | GB893.1-86 o SNAP RING 180
1637 | 07B0180 | GB893.1-86 e SNAP RING 85
1638 | 07B0217 | GB894.1-86 o SNAP RING 80
1639 | 07B0224 | GB894.1-86 o SNAP RING 18
1640 | 07B0225 | GB894.1-86 e SNAP RING 28

1641 | 07B0251 | GB894.1-86 o SNAP RING 17
1642 | 07B0252 | GB894.1-86 o SNAP RING 20-Zn.D
1643 | 07B0253 | GB894.1-86 o SNAP RING 15-Zn.D
1644 | 07B0254 | GB894.1-86 . SNAP RING 35-Zn.D
1645 | 07B0255 | GB894.1-86 o SNAP RING 75
1646 | 07B0257 | GB893.1-86 e SNAP RING 26
1647 | 07B0259 | GB895.1-86 o SNAP RING 25
1648 | 07B0260 | GB893.1-86 o SNAP RING 95
1649 | 07B0261 | GB893.1-86 e SNAP RING 32
1650 | 07B0295 | GB894.1-86 o RETAINER 150
1651 | 07B0301 | GB894.1-86 o RETAINER 22
1652 | 07B0302 | GB893.1-86 e RETAINER 55
1653 | 07B0303 | QJILGB04071-1998 | RETAINER 250
1654 | 07B0305 | GB893.1-85 o RETAINER 165
1655 | 07B0322 | GB894.1-86 o RETAINER 100
1656 | 07B0324 | GB895.1-86 . RETAINER 2

1657 | 07B0362 | GB893.1-86 o RETAINER 72
1658 | 07B0363 QJ/LGB04071-1998 | RETAINER 280
1659 | 07B0377 | GB894.1-86 o SNAP RING 8-Zn.D
1660 07B0403 GB/T893.1-1986 s o SNAP RING 22

1661 | 07B0404 | GB/T895.1-1986 o SNAP RING 22
1662 | 07B0421 | GB1235-76 o BACKUP RING | A42x1.5
1663 | 07B0422 | GB1235-76 o BACKUP RING | A100x2
1664 | 07B0423 | GB1235-76 e BACKUP RING | A135x2
1665 | 07B0424 GB1235-76 BACKUP RING | A150x%2
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1666 07B0425 GB/T894.1-1986 s SNAP RING 115

1667 07B0426 GB/T894.1-1986 o BACKUP RING 110

1668 07B0427 GB/T894.1-1986 o BACKUP RING 180

1669 07Vv0075 GB893.2-86 o SNAP RING 80

1670 | 07V0076 | GB/T895.2-86 ... SNAPRING GB/T895.2-86
1671 | 07V0077 | GB893.2-86 —— SNAP RING 72

1672 | 07V0078 | GB894.1-86 —— SNAP RING 12

1673 | 07V0080 | GB893.1-86 —— SNAP RING 160

1674 07Vv0081 GB894.1-86 o SNAP RING 105

1675 07Vv0082 GB894.1-86 o SNAP RING 95

1676 | 08B0002 | GB91-86 . PIN 1.6x12-Zn.D
1677 08B0004 GB91-86 » PIN 3.2x20-Zn.D
1678 08B0004 GB91-86 » PIN 3.2x20-Zn.D
1679 08B0005 GB91-86 - PIN 4x25-Zn.D
1680 | 08B0006 | GB882-86 s PIN B8x28

1681 08B0007 GB91-86 ” PIN 2x12-Zn.D
1682 | 08B0008 | GB91-86 L COTTERPIN | 2x20-Zn.D
1683 08B0009 GB91-86 » PIN 3x%20-Zn.D
1684 08B0010 GB91-86 » PIN 1.6x20-Zn.D
1685 08B0011 GB91-86 - PIN 2x36-Zn.D
1686 08B0012 GB91-86 ” PIN 2x22-Zn.D
1687 08B0013 GB879-86 ” PIN 16x85

1688 08B0014 GB879-86 . PIN 20%x110
1689 | 08B0015 | GB879-86 . PIN 5x18

1690 08B0017 GB91-86 » PIN 6x60-Zn.D
1691 08B0018 GB119-86 - PIN D10x30
1692 08B0019 GB91-86 ” Pin 12x70-Zn.D
1693 08B0020 GB91-86 ” PIN 4x40-Zn.D
1694 08B0021 GB91-86 . PIN 4x30-Zn.D
1695 08B0026 GB879-86 » PIN 2.5%x12

1696 08B0027 GB879-86 » PIN 2.5%x10

1697 08B0028 GB91-86 - PIN 4x26-Zn.D
1698 08B0029 GB882-86 s PIN B12x40
1699 08B0031 GB91-86 ” PIN 3.2x16-Zn.D
1700 08B0032 GB91-86 . PIN 6.3x60-Zn.D
1701 | 08B0033 | GB91-86 . PIN 3.2x36-Zn.D
1702 08B0036 GB91-86 » PIN 6.3%x40-Zn.D
1703 08B0038 GB91-86 - PIN 1.5x12-Zn.D
1704 08B0039 GB91-86 ” PIN 3x16-Zn.D
1705 08B0040 GB91-86 ” PIN 3.2x30-Zn.D
1706 08B0041 GB91-86 . PIN 8x80-Zn.D
1707 | 08B0042 | GB882-86 - PIN 6x22

1708 | 08B0043 | GB882-86 - PIN 16x55

1709 08B0045 GB882-86 . PIN B6x24

1710 08B0046 GB882-86 PIN B25x85
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1711 | 08B0047 | GB882-86 - PIN B10x25
1712 | 08B0051 | GB882-86 s PIN B8x35
1713 08B0052 GB91-86 » PIN 3.2x26-Zn.D
1714 08B0054 GB91-86 » PIN 5x20-Zn.D
1715 | 08B0056 | GB879-86 . PIN 3x28

1716 | 08B0057 | GB882-86 s PIN 6x18

1717 08B0061 GB119-86 » PIN B3x24
1718 | 08B0062 GB879-86 » PIN 6%x16

1719 08B0063 GB119-86 » PIN D4x14
1720 08B0065 GB91-86 » PIN 10x80-Zn.D
1721 | 08B0066 | GB119-86 . PIN A4x20
1722 | 08B0068 | GB882-86 s PIN 10x50

1723 | 08B0070 | GB882-86 s PIN B10x28
1724 08B0071 GB882-86 o PIN B12x120
1725 | 08B0073 GB119-86 » PIN D8x20
1726 | 08B0074 | GB882-86 s PIN 12x40

1727 | 08B0075 | GB882-86 s PIN 8x28

1728 | 08B0078 GB91-86 » PIN 2.5%x20-Zn.D
1729 | 08B0079 GB91-86 » PIN 2x16-Zn.D
1730 08B0080 GB91-86 » PIN 4%x20-Zn.D
1731 08B0082 GB91-86 » PIN 5x45-Zn.D
1732 | 08B0084 | GB882-86 s PIN 10x30

1733 | 08B0090 GB91-86 . PIN 3x30-Zn.D
1734 08B0093 GB119-86 » PIN A3x40
1735 | 08B0095 GB91-86 » PIN 8x65-Zn.D
1736 08B0096 GB119-86 » PIN D10x20
1737 | 08B0099 | GB882-86 s PIN B25x65
1738 | 08B0100 GB91-86 » PIN 6.3x65-Zn.D
1739 | 08B0101 GB91-86 . PIN 10x60-Zn.D
1740 08B0102 GB91-86 » PIN 8x55-Zn.D
1741 | 08B0104 | GB882-86 s PIN B30x140
1742 | 08B0105 | GB882-86 - PIN B16x80
1743 | 08B0111 | GB882-86 s PIN 10x65

1744 08B0112 GB119-86 » PIN D12x22
1745 | 08B0116 | GB882-86 s PIN 10x20

1746 | 08B0116 | GB882-86 s PIN 10x20

1747 | 08B0119 | GB882-86 s PIN B8x22
1748 | 08B0123 GB879-86 » PIN 4x12

1749 | 08B0124 GB879-86 » PIN 12x35
1750 08B0132 GB882-86 » PIN B20x50
1751 08B0133 GB91-86 . PIN 5x90

1752 08B0134 GB91-86 » PIN 5x30-Zn.D
1753 08B0135 GB/T882-86 » PIN B5x18

1754 08B0136 GB879-86 » PIN 12x70
1755 | 08B0137 GB879-86 PIN 16x50

11-40



CLG835

FrAEHM KR STANDARD PART TABLE

F5S | =¢s = THEH A

NO. PART NO | CODE DESCRIPTION SIZE

1756 | 08B0138 | GB882-86 . PIN 4x30

1757 08B0139 GB91-86 — COTTER PIN 1.6x10

1758 | 08B0142 | GB882-86 s PIN 14x85

1759 | 08B0143 | GB882-86 s PIN B8x16

1760 08B0145 GB/T120.2-2000 - PIN 20x65-A-Zn.D
1761 08B0147 GB119-86 » PIN B10x60
1762 | 08B0148 | GB882-86 - PIN B12x20
1763 08B0149 GB882-86 . PIN B12x35
1764 08B0150 GB882-86 s PIN B12x60
1765 08B0157 GB879-86 ” PIN 12x55

1766 08B0159 GB879-86 » PIN 5x30

1767 08B0160 GB879-86 » PIN 16x75

1768 | 08B0161 | GB882-86 - PIN B22x30
1769 08B0162 GB882-86 . PIN B5x40

1770 08B0163 GB119-86 ” PIN 6x60

1771 08B0164 GB879-86 ” PIN 30x50

1772 | 08B0165 | GB879-86 . PIN 8x30

1773 08B0166 GB879-86 » PIN 6%35

1774 08B0167 GB879-86 » PIN 4x35

1775 08B0167 GB879-86 - PIN 4x35

1776 08B0169 GB882-86 s PIN B10x16
1777 | 08B0170 | GB882-86 s PIN B6x28

1778 | 08B0172 | GB882-86 _ PIN B30x75
1779 | 08B0173 | GB882-86 e PIN B30x100
1780 | 08B0174 | GB882-86 - PIN B25x80
1781 08B0175 GB879-86 - PIN 8x50

1782 08B0177 GB879-86 ” PIN 16x40

1783 08B0186 GB119-86 ” PIN A10x20
1784 08B0187 GB119-86 » PIN A10%26
1785 | 08B0188 | GB882-86 - PIN B8x40

1786 | 08B0189 | GB882-86 - PIN B14x26
1787 08B0190 GB91-86 - PIN 2.5x32-Zn.D
1788 08B0192 GB882-86 s PIN B8x45-Zn.D
1789 08B0193 GB91-86 ” PIN 3x25-Zn.D
1790 | 08B0194 | GB882-86 s PIN B5x20

1791 08B0222 GB91-86 » PIN 6.3x112-Zn.D
1792 08B0223 GB91-86 » PIN 4X56

1793 08B0224 GB882-86 . PIN B16x80-Zn.D
1794 08B0225 GB879-86 ” PIN 8x60

1795 08B0226 GB882-86 s PIN B8x28-Zn.D
1796 08B0227 GB882-86 . PIN B12x40-Zn.D
1797 08B0229 GB91-86 » PIN 6.3x55

1798 08B0230 GB119-86 » PIN 10x22

1799 08B0232 GB119-86 - PIN 16x40

1800 08B0233 GB/T119.1-2000 PIN 16x35
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1801 08B0235 GB/T119.1-2000 - PIN 8m6x%30
1802 08B0236 GB/T119.1-2000 » PIN 16m6x45
1803 | 08B0237 | GB119-86 s PIN B16x55

1804 | 08B0238 | GB882-86 s PIN B10x45

1805 | 08B0239 | GB882-86 s PIN B12x50

1806 | 08B0240 | GB882-86 s PIN B16x45

1807 08B0241 GB119-86 » PIN 6x16

1808 08B0242 GB119-86 » PIN A6%x12

1809 08B0243 GB119-86 o PIN A8x30

1810 08B0244 GB119-86 o PIN A10%x26

1811 | 08B0245 | GB119-86 PIN 12x30

1812 08B0246 GB119-86 » PIN B12x28

1813 | 08B0247 | GB119-86 s PIN 8x60

1814 | 08B0248 | GB119-86 s PIN B8x50

1815 | 08B0275 GB879-86 o PIN 12x90

1816 08B0276 GB882-86 o PIN B6x50

1817 | 08B0285 GB119-86 . PIN B6x30

1818 | 08B0286 | GB882-86 s PIN B14x38

1819 08B0287 GB119-86 » PIN 12x28

1820 08B0288 GB119-86 » PIN 18x42

1821 08B0289 GB119-86 o PIN 16x40

1822 | 08B0291 | QJ/LGB04020-1998 | PN | L
1823 | 08B0292 | QJILGB04205-1998 | PIN L
1824 | 08B0293 | QJ/ILGB09243-1998 | PIN o
1825 | 08B0302 GB91-86 » PIN 3.2x63-Zn.D
1826 08B0306 GB879-86 » PIN 10x50

1827 08B0313 GB119-86 o PIN A10x40

1828 | 08B0316 | GB882-86 s PIN B14x40

1829 | 08B0330 GB/T879.1-2000 " PIN 6x45

1830 08B0331 GB/T879.1-2000 » PIN 6%28

1831 08B0332 GB/T882-2008 s PIN B20x90

1832 | 08B0333 | GB/T882-2008 s PIN B16x60

1833 | 08B0334 | GB/T882-2008 s PIN B20x140
1834 | 08B0335 | GB/T882-2008 s PIN B12x30

1835 | 08B0336 | GB/T882-2008 - PIN B18x80

1836 08B0341 GB/T91-2000 . PIN 2x28-Zn.D
1837 08B0344 GB/T882-2008 s PIN B10x75

1838 | 08B0346 | QJ/LGB04020-1998 | PN L
1839 | 08B0347 | GB/T882-2008 s PIN B4x22-Zn.D
1840 08B0348 GB/T882-2008 s PIN B12x200-Zn.D
1841 | 08B0349 | GB/T882-2008 - PIN B16x85-Zn.D
1842 08B0350 GB/T882-2008 s PIN B30%x90-Zn.D
1843 08B0364 GB/T879.1-2000 » PIN 3x8

1844 | 08B0375 | GB/T882-2008 - PIN B22x70

1845 | 08B0376 GB/T882-2008 PIN B40x75
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1846 08B0377 GB/T91-2000 - PIN 6.3x45-Zn.D

1847 08B0378 GB/T91-2000 » PIN 6.3x80-Zn.D

1848 | 08B0382 | GB/T882-2008 s PIN B30x70

1849 | 08B0383 | GB/T882-2008 s PIN B20x120

1850 | 08B0384 | GB/T882-2008 - PIN B12x100

1851 | 08J0004 | GB882-86 s PIN B10x32

1852 | 08J0006 | GB882-86 s PIN 5x22

1853 | 08V0109 | GB882-76 s PIN A8x28

1854 | 08V0110 | GB91-76 i COTTER PIN 3x25

1855 | 08V0111 | GB119-86 s PIN ©30x50

1856 | 08V0112 | GB882-76 - PIN A8x25

1857 | 08V0114 | GB/T91 L COTTERPIN 2x25

1858 | 08V0115 GB/T119.1-2000 » PIN 12m6x45

1859 | 08V0118 | GB/T91-2000 o COTTERPIN 3x25

1860 | 08V0120 | GB877-86 e PN 6x35

1861 | 08V0121 | GB91-86 i COTTER PIN 5x55

1862 | 08V0123 | GB119-86 o PIN ©10x60

1863 | 08V0127 | GB91-86 L COTTERPIN 5x60

1864 | 08V0128 | GB91-86 L COTTERPIN 4x50

1865 | 08V0129 | GB882-86 s PIN B8x30

1866 | 08V0130 | GB119-86 s PIN ©30x45

1867 | 08V0131 | GB882-86 s PIN B14x45-Zn.D

1868 | 08vV0132 GB91-86 . PIN 10x130

1869 08VvV0133 GB119-86 . PIN A12x35-Zn.D

1870 08VvV0134 GB119-86 » PIN A20%30

1871 08Vv0135 GB119-86 » PIN A20%40

1872 10B0006 GB/T2088-1997 . SPRING LIIIA1.6x8x76-D.Zn
1873 10B0028 GB/T2089-1994 o COMPRESSION SPRING | YA2x14x108-D.Zn
1874 10B0032 GB/T2089-1994 e COMPRESSION SPRING | YA1.2x12x35-D.Zn
1875 10B0033 GB/T2089-1994 e COMPRESSION SPRING | YA1.8x14%22-D.Zn
1876 10B0034 GB/T2089-1994 e COMPRESSION SPRING | YA2x22x30-D.Zn
1877 10B0035 GB/T2088-1997 . SPRING LIIIB1.6x14x76-D.Zn
1878 10B0042 GB/T2088-1997 . SPRING LIIIA1.6x14x76-D.Zn
1879 10B0045 GB/T2089-1994 o COMPRESSION SPRING | YA0.6x6x15-D.Zn
1880 10B0047 GB/T2088-1997 e SPRING LIIIA1.6x18x76-D.Zn
1881 10B0049 GB/T2089-1994 e COMPRESSION SPRING | YA1.2x7x16-D.Zn
1882 10B0057 GB/T2088-1997 . SPRING LIIIB2%14x78-D.Zn
1883 10B0058 GB/T2088-1997 . SPRING LIIA1.2x14x76-D.Zn
1884 10B0059 GB/T2088-1997 . SPRING LIIIA1.6x18x26-D.Zn
1885 10B0062 GB/T2088-1997 . SPRING LI1IA1.6x18x80-D.Zn
1886 10B0065 GB/T2089-1994 e COMPRESSION SPRING | YA1x14x45-D.Zn
1887 10B0072 GB/T2088-1997 . SPRING LIIIA1.2x8x37.6-D.Zn
1888 10B0072 GB/T2088-1997 . SPRING LIIIA1.2x8x37.6-D.Zn
1889 | 10B0178 | GB/T1972-2005 e DISK SPRING A20-1

1890 10B0269 GB/T1972-2005 DISK SPRING A40-1
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1891 10v0042 GB/T2088-1997 . SPRING LOA1.6x14x76-D.Zn
1892 10v0058 GB/T2088-1997 . SPRING LOA1.2x14%x76-D.Zn
1893 | 10V0073 R TENSION SPRING 0.5x7x60
1894 12B0005 GB3452.1-92 e O-RING 109%x3.55
1895 | 12B0013 | GB3452.1-92 . O-RING 28x3.55
1896 | 12B0018 | GB3452.1-92 o O-RING 9x1.8
1897 | 12B0020 | GB3452.1-92 o O-RING 65x3.55
1898 12B0021 GB3452.1-92 e O-RING 19x1.8
1899 12B0023 GB3452.1-92 o O-RING 14x2.65
1900 12B0024 GB3452.1-92 R O-RING 60x3.55
1901 12B0026 GB3452.1-92 o O-RING 125%5.3
1902 | 12B0027 | GB3452.1-92 o O-RING 6.7x1.8
1903 | 12B0028 | GB3452.1-92 o O-RING 58x3.55
1904 12B0029 GB3452.1-92 e O-RING 33.5%2.65
1905 12B0030 GB3452.1-92 e O-RING 65x%2.65
1906 12B0031 GB3452.1-92 e O-RING 45%2.65
1907 | 12B0032 | GB3452.1-92 e O-RING 69x3.55
1908 | 12B0034 | GB3452.1-92 o O-RING 122x3.55
1909 | 12B0035 | GB3452.1-92 o O-RING 15x2.65
1910 12B0036 GB3452.1-92 e O-RING 5.3x1.8
1911 12B0037 GB3452.1-92 R O-RING 118%3.55
1912 12B0040 GB3452.1-92 e O-RING 18%2.65
1913 | 12B0046 | GB1235-76 s O-RING 9x1.9
1914 | 12B0048 | GB3452.1-92 . O-RING 43.7x3.55
1915 | 12B0050 | GB3452.1-92 o O-RING 12.5x1.8
1916 12B0051 GB3452.1-92 e O-RING 21.2x3.55
1917 | 12B0055 | GB1235-76 mwu— O-RING 35x3.1
1918 | 12B0058 | GB3452.1-92 . O-RING 45x3.55
1919 | 12B0059 | GB3452.1-92 e O-RING 53x3.55
1920 | 12B0060 | GB3452.1-92 o O-RING 92.5x3.55
1921 | 12B0061 | GB3452.1-92 o O-RING 82.5x5.3
1922 12B0062 GB3452.1-92 e O-RING 40%x3.55
1923 12B0064 GB3452.1-92 R O-RING 19x3.55
1924 12B0065 GB3452.1-92 e O-RING 145%x7
1925 | 12B0066 | GB3452.1-92 e O-RING 22.4x2.65
1926 | 12B0071 | GB3452.1-92 . O-RING 18x1.8
1927 | 12B0073 | GB3452.1-92 o O-RING 43.7x2.65
1928 12B0076 GB3452.1-92 e O-RING 38.7%x3.55
1929 12B0085 GB3452.1-92 e O-RING 175%7
1930 12B0088 GB3452.1-92 R O-RING 48.7x3.55
1931 | 12B0089 | GB3452.1-92 e O-RING 150x7
1932 | 12B0091 | GB3452.1-92 o O-RING 7.1x1.8
1933 | 12B0094 | GB1235-76 Cmws O-RING 48x3.1
1934 12B0095 GB3452.1-92 e O-RING 10x1.8
1935 12B0105 GB3452.1-92 O-RING 42.5%x5.3
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1936 12B0107 GB3452.1-92 e, O-RING 115%x5.3
1937 12B0108 GB3452.1-92 s O-RING 128x7
1938 | 12B0114 | GB3452.1-92 | O-RING 26.5x3.55
1939 12B0117 GB3452.1-92 P O-RING 73x3.55
1940 12B0126 GB3452.1-92 e O-RING 11.8%2.65
1941 | 12B0138 | GB3452.1-92 | _ O-RING 165x3.55
1942 | 12B0139 | GB3452.1-92 | _ O-RING 530x7
1943 | 12B0141 | GB1235-76 i O-RING 13x1.9
1944 | 12B0142 | GB1235-76 e O-RING 28x3.1
1945 | 12B0144 | GB1235-76 e O-RING 32x3.1
1946 | 12B0145 | GB1235-76 . O-RING 45x3.5
1947 | 12B0146 | GB1235-76 . O-RING 50x3.1
1948 | 12B0147 | GB1235-76 . O-RING 65x3.1
1949 | 12B0148 | GB1235-76 i O-RING 70%3.1
1950 | 12B0149 | GB1235-76 e O-RING 75x3.1
1951 | 12B0150 | GB1235-76 e O-RING 80x3.1
1952 | 12B0151 | GB1235-76 i O-RING 85x3.1
1953 | 12B0152 | GB1235-76 i O-RING 125x3.1
1954 | 12B0153 | GB1235-76 i O-RING 140x3.1
1955 | 12B0154 | GB1235-76 i O-RING 190%5.7
1956 12B0156 GB3452.1-92 P O-RING 128x5.3
1957 12B0158 GB3452.1-92 P O-RING 50%3.55
1958 | 12B0165 | GB1235-76 e O-RING 170%5.7
1959 | 12B0166 | GB3452.1-92 | O-RING 100x3.55
1960 | 12B0172 | GB3452.1-92 | _ O-RING 462x7
1961 12B0173 GB3452.1-92 s O-RING 73x%5.3
1962 12B0174 GB3452.1-92 . O-RING 82.5x3.55
1963 12B0175 GB3452.1-92 P O-RING 9.5x1.8
1964 12B0176 GB3452.1-92 e O-RING 115x3.55
1965 | 12B0181 | GB3452.1-92 | _ O-RING 25x3.55
1966 | 12B0189 | GB3452.1-92 | _ O-RING 75%3.55
1967 12B0190 GB3452.1-92 e O-RING 87.5%3.55
1968 12B0192 GB3452.1-92 . O-RING 155%5.3
1969 12B0195 GB3452.1-92 P O-RING 140x5.3
1970 | 12B0197 | GB1235-76 i O-RING 26x2.4
1971 | 12B0198 | GB1235-76 R O-RING 33x3.1
1972 | 12B0199 | GB3452.1-92 | _ O-RING 11.2x2.65
1973 12B0200 GB3452.1-92 e O-RING 160%3.55
1974 12B0202 GB3452.1-92 P O-RING 80%5.3
1975 12B0203 GB3452.1-92 P O-RING 170x5.3
1976 12B0205 GB3452.1-92 e O-RING 150%5.3
1977 | 12B0206 | GB3452.1-92 | _ O-RING 475x7
1978 | 12B0212 | GB3452.1-92 | __ O-RING 30x3
1979 12B0216 GB3452.1-92 s O-RING 97.5%3.55
1980 12B0221 GB3452.1-92 O-RING 128x3.55
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1981 12B0222 GB3452.1-92 o, O-RING 140%3.55
1982 12B0223 GB3452.1-92 e O-RING 33.5x3.55
1983 12B0224 GB3452.1-92 . O-RING 23.6%1.8
1984 12B0230 GB3452.1-92 e O-RING 90x%5.3
1985 12B0234 GB3452.1-92 o O-RING 6.3x1.8
1986 | 12B0235 | GB3452.1-92 o O-RING 180x7
1987 | 12B0238 | GB3452.1-92 o O-RING 145x3.55
1988 | 12B0239 | GB1235-76 . O-RING 48x3.5
1989 12B0241 GB3452.1-92 . O-RING 25%2.65
1990 | 12B0242 | GB1235-76 e O-RING 25x2.4
1991 12B0245 GB3452.1-92 o O-RING 20%x1.8
1992 | 12B0246 | GB3452.1-92 o O-RING 200x5.3
1993 | 12B0249 | GB3452.1-92 o O-RING 30x1.8
1994 12B0250 GB3452.1-92 e O-RING 37.5x3.55
1995 12B0251 GB3452.1-92 e O-RING 30x%3.55
1996 12B0252 GB3452.1-92 e O-RING 132%3.55
1997 | 12B0255 | GB3452.1-92 e O-RING 335x5.30
1998 | 12B0256 | GB1235-76 i O-RING 16x2.4
1999 | 12B0257 | GB3452.1-92 o O-RING 37.5x2.65
2000 12B0258 GB3452.1-92 e O-RING 16%1.8
2001 12B0259 GB3452.1-92 R O-RING 46.2x3.55
2002 12B0260 GB3452.1-92 e O-RING 37.5%2.65
2003 | 12B0268 | GB3452.1-92 e O-RING 47.5x3.55
2004 | 12B0270 | GB3452.1-92 . O-RING 51.5%5.3
2005 | 12B0271 | GB3452.1-92 o O-ring 25.8x3.55
2006 | 12B0277 | GB1235-76 . O-RING 10x1.9
2007 12B0280 GB3452.1-92 R O-RING 71%x3.55
2008 12B0282 GB3452.1-92 e O-RING 21.2x2.65
2009 | 12B0283 | GB3452.1-92 . O-RING 9x1.8
2010 | 12B0284 | GB3452.1-92 o O-RING 7.5x1.8
2011 | 12B0285 | GB3452.1-92 o O-RING 10.6x1.8
2012 12B0286 GB3452.1-92 e O-RING 23.6x%2.65
2013 | 12B0287 | GB3452.1-92 . O-RING 36.5x3.55
2014 12B0288 GB3452.1-92 e O-RING 103%3.55
2015 12B0289 GB3452.1-92 e O-RING 17%x1.8
2016 | 12B0291 | GB1235-76 e O-RING 22x2.4
2017 | 12B0292 | GB3452.1-92 o O-RING 21.2x1.8
2018 12B0293 GB3452.1-92 e O-RING 212%x5.3
2019 | 12B0294 | GB3452.1-92 . O-RING 32.5x3.55
2020 12B0296 GB3452.1-92 R O-RING 6x1.8
2021 12B0297 GB3452.1-92 e O-RING 42.5%3.55
2022 | 12B0298 | GB3452.1-92 o O-RING 11.2x1.8
2023 | 12B0299 | GB1235-76 . O-RING 36x3.1
2024 12B0300 GB3452.1-92 e O-RING 31.5x3.55
2025 12B0302 GB3452.1-92 O-RING 46.2x3.55
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2026 12B0303 GB3452.1-92 o O-RING 56x3.55
2027 12B0306 GB3452.1-92 e O-RING 190x5.3
2028 12B0307 GB3452.1-92 e O-RING 125x2.65
2029 12B0309 GB3452.1-92 e O-RING 17%x2.65
2030 | 12B0310 | GB3452.1-92 o O-RING 8.75x1.8
2031 | 12B0317 | GB3452.1-92 o O-RING 26.5%1.8
2032 | 12B0319 | GB1235-76 i O-RING 38x3.1
2033 | 12B0320 | GB1235-76 I O-RING 14x1.9
2034 12B0321 GB3452.1-92 e O-RING 18x3.55
2035 12B0323 GB3452.1-92 e O-RING 92.5%5.3
2036 | 12B0328 | GB3452.1-92 . O-RING 103x5.3
2037 | 12B0330 | GB3452.1-92 o O-RING 345x7
2038 | 12B0331 | GB1235-76 i O-RING 11x1.9
2039 12B0332 GB3452.1-92 e O-RING 38.7%2.65
2040 12B0333 GB3452.1-92 e O-RING 31.5%2.65
2041 | 12B0334 | GB1235-76 e O-RING 100x3.1
2042 | 12B0336 | GB1235-76 e O-RING 60x3.1
2043 | 12B0339 | GB1235-76 i O-RING 24x2.4
2044 | 12B0341 | GB1235-76 i O-RING 40x4.6
2045 | 12B0342 | GB1235-76 I O-RING 20x2.4
2046 | 12B0343 | GB1235-76 e O-RING 18x2.4
2047 12B0344 GB3452.1-92 e O-RING 11.8x1.8
2048 | 12B0345 | GB3452.1-92 . O-RING 160x5.3
2049 | 12B0347 | GB3452.1-92 o O-RING 95x5.3
2050 | 12B0351 | GB1235-76 i O-RING 16x2.4
2051 12B0353 GB3452.1-92 e O-RING 19%2.65
2052 12B0355 GB3452.1-92 e O-RING 23.6x3.55
2053 12B0356 GB3452.1-92 e O-RING 16x1.8
2054 | 12B0358 | GB3452.1-92 o O-RING 500%7
2055 | 12B0361 | GB3452.1-92 o O-RING 54.5x3.55
2056 | 12B0364 | GB3452.1-92 o O-RING 125x3.55
2057 12B0365 GB3452.1-92 e O-RING 355%x5.3
2058 12B0366 GB3452.1-92 e O-RING 206x%5.3
2059 12B0367 GB3452.1-92 e O-RING 160x7
2060 | 12B0370 | GB3452.1-92 . O-RING 15x1.8
2061 | 12B0371 | GB3452.1-92 o O-RING 14x1.8
2062 | 12B0372 | GB3452.1-92 o O-RING 63x5.3
2063 12B0373 GB3452.1-92 e O-RING 30x2.65
2064 12B0375 GB3452.1-92 e O-RING 150%3.55
2065 12B0376 GB3452.1-92 e O-RING 85x3.55
2066 | 12B0379 | GB1235-76 i O-RING 30x3.1
2067 | 12B0380 | GB1235-76 i O-RING 14x2.4
2068 | 12B0381 | GB1235-76 i O-RING 40x3.1
2069 12B0385 GB3452.1-92 e O-RING 34.5%2.65
2070 12B0406 GB1235-76 O-RING 45%3.1

T/ et 4l om
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2071 12B0412 GB3452.1-92 o O-RING 100x5.3
2072 12B0414 GB3452.1-92 e O-RING 63x3.55
2073 12B0418 GB3452.1-92 e O-RING 132x5.3
2074 12B0419 GB3452.1-92 e O-RING 85x5.3
2075 | 12B0423 | GB3452.1-92 o O-RING 106x3.55
2076 | 12B0424 | GB3452.1-92 o O-RING 387x7
2077 | 12B0426 | GB3452.1-92 o O-RING 365x7
2078 | 12B0481 | GB1235-76 I O-RING 70x3.1
2079 | 12B0526 | HG4-692-67 o O-RING

2080 12B0544 GB3452.1-92 e O-RING 315%x7
2081 | 12B0545 | GB3452.1-92 o O-RING 95x3.55
2082 | 12B0595 | GB1235-76 i O-RING 90x3.1
2083 | 12B0599 | GB3452.1-92 o O-RING 109x7
2084 12B0600 GB3452.1-92 e O-RING 122x7
2085 12B0601 GB3452.1-92 e O-RING 136x7
2086 12B0640 GB3452.1-92 e O-RING 450x7
2087 12B0641 GB3452.1-92 e O-RING 265%7
2088 | 12B0662 | GB3452.1-92 o O-RING 71x2.65
2089 | 12B0666 | GB3452.1-92 o O-RING 180x3.55
2090 12B0691 GB3452.1-92 e O-RING 50%5.3
2091 12B0693 GB3452.1-92 e O-RING 600x7
2092 12B0694 GB3452.1-92 e O-RING 243%5.3
2093 12B0697 GB/T3452.1-1992 e O-RING 140%2.65G
2094 | 12B0698 | GB/T3452.1-1992 | _ O-RING 85x2.65G
2095 | 12B0719 | GB3452.1-92 o O-RING 69x2.65
2096 | 12B0777 | GB3452.1-92 o O-RING 132x2.65
2097 12B0780 GB3452.1-92 e O-RING 60x1.8
2098 12B0781 GB3452.1-92 e O-RING 87.5x2.65
2099 | 12B0784 | GB3452.1-92 e O-RING 75%2.65
2100 | 12B0785 | GB3452.1-92 o O-RING 67x3.55
2101 | 12B0803 | GB3452.1-92 o O-RING 272x7
2102 12B0822 GB3452.1-92 e O-RING 128x2.65
2103 12B0828 GB3452.1-92 e O-RING 224x7
2104 12B0832 GB3452.1-92 e O-RING 80x3.55
2105 | 12B0833 | GB3452.1-92 e O-RING 42.5x1.8
2106 | 12B0834 | BS4518 o O-RING 6.1x1.6
2107 | 12B0835 | BS4518 o O-RING 8.1x1.6
2108 | 12B0842 | BS4518 o O-RING 29.5%3.0
2109 12B0843 BS4518 e O-RING 44.5%3.0
2110 12B0844 SMS1586 e O-RING 56.2x3.0
211 12B0848 AS568-228 e O-RING 56.74x3.53
2112 | 12B0849 | AS568-232 o O-RING 69.44x3.53
2113 | 12B0850 | AS568-237 o O-RING 85.32x3.53
2114 12B0851 AS568-245 e O-RING 110.72x3.53
2115 12B0852 AS568-253 O-RING 136.12x3.53
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2116 12B0857 GB3452.1-92 o, O-RING 236%5.3

2117 12B0858 GB3452.1-92 e O-RING 112x3.55

2118 12B0970 GB3452.1-92 . O-RING 10.6x2.4

2119 12B0971 GB3452.1-92 e O-RING 315x3.55

2120 12B0977 GB3452.1-92 o O-RING 155x3.55

2121 | 12B0978 | GB1235-76 o O-RING 63x3.1

2122 | 12B0989 | GB3452.1-92 o O-RING 45x5.3

2123 | 12B0998 | GB1235-76 o O-RING 95x3.1

2124 12B1008 GB3452.1-92 . O-RING 10%x2.65

2125 12B1009 GB3452.1-92 R O-RING 22.4x3.55

2126 12B1108 GB3452.1-92 o O-RING 54.5%x5.3

2127 | 12B1111 | GB3452.1-92 o O-RING 36.5x1.8

2128 | 12B1112 | GB3452.1-92 o O-RING 90%2.65

2129 12B1127 GB3452.1-92 e O-RING 212*7

2130 | 12B1129 | QJILGB02892-1998 | _ _ O-RING e
2131 | 12B1130 | QJLGB07000-1998 | _ _ O-RING .
2132 | 12B1131 | QJLGB07000-1998 | O-RING L
2133 | 12B1132 | QJILGB07000-1998 | _ _ ORNG | .
2134 | 12B1133 | QJILGB07000-1998 | _ _ ORNG | o
2135 | 12B1134 | QJLGB07000-1998 | _ _ ORING | o
2136 | 12B1135 | QJLGB07000-1998 | _ _ O-RING L
2137 | 12B1136 | QJILGB07000-1998 | _ _ ORNG | .
2138 | 12B1137 | QJLGB07000-1998 | ORNG | .
2139 | 12B1138 | QJ/LGB07000-1998 | _ _ O-RING L
2140 | 12B1139 | QJILGB07000-1998 | _ _ ORNG | L
2141 | 12B1140 | QJILGB07000-1998 | _ _ ORING | o
2142 | 12B1141 | QJLGB07000-1998 | _ _ O-RNG | .
2143 | 12B1142 | QJLGB07000-1998 | _ _ O-RNG | L
2144 | 12B1143 | QJLGB07000-1998 | ORNG | L
2145 | 12B1144 | QJILGB07000-1998 | _ _ ORNG | o
2146 | 12B1145 | QJILGB07000-1998 | _ _ ORNG | o
2147 | 12B1146 | QJLGB07000-1998 | _ O-RING | o
2148 | 12B1147 | QJILGB07000-1998 | _ _ ORNG | L
2149 | 12B1148 | QJILGB07000-1998 | _ _ ORNG | o
2150 | 12B1149 | QJILGB07000-1998 | ORNG | o
2151 | 12B1150 | QJ/LGB07000-1998 | _ _ O-RING L
2152 | 12B1151 | QJLGB07002-1998 | _ _ O-RING e
2153 | 12B1152 | QJILGB07002-1998 | _ ORING | o
2154 | 12B1153 | QJLGB07002-1998 | _ _ O-RING L
2155 | 12B1154 | QJILGB07000-1998 | _ _ ORNG | L
2156 | 12B1158 | GB3452.1-92 . O-RING 300%5.3

2157 | 12B1161 | QJLGB07000-1998 | ORNG | .
2158 | 12B1162 | QJILGB0O7000-1998 | ORNG | .
2159 | 12B1163 | QJILGB07000-1998 | _ ORING | o
2160 12B1164 GB3452.1-92 O-RING 95x%2.65
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2161 | 12B1165 | QJ/LGB07000-1998 | O-RNG | o
2162 | 12B1166 | QJLGB07000-1998 | O-RING | o
2163 | 12B1167 | QJLGB07000-1998 | ORING | .
2164 | 12B1168 | QJLGB07000-1998 | ORING | o
2165 | 12B1169 | QJLGB07000-1998 | ORING | o
2166 | 12B1170 | QJLGB07000-1998 | ORING | o
2167 | 12B1171 | QJLGB07000-1998 | ORING | L
2168 | 12B1172 | QJLGB07000-1998 | O-RING | o
2169 | 12B1173 | QJLGB07002-1998 | O-RING L
2170 | 12B1174 | QJLGB07002-1998 | O-RING L
2171 | 12B1196 | AS568 . O-RING 24.99x3.53

2172 | 12B1197 | QJLGB07000-1998 | O-RING 11x2.4

2173 | 12B1198 | QJLGB07002-1998 | O-RING 10.9x2.3

2174 12B1199 QJ/LGB07002-1998 e O-RING 5.4x2.3

2175 12B1211 GB3452.1-92 e O-RING 387%x5.3

2176 12B1218 AS 568 e O-RING 101.2x3.53

2177 | 12B1219 | AS568 e O-RING 50.4x3.53

2178 | 12B1243 | QJILGB07000-1998 | ORING | _ .
2179 | 12B1244 | QJILGB07002-1998 | O-RING .
2180 12B1302 GB1235-76 e O-RING 155%5.7

2181 12B1307 GB3452.1-92 R O-RING 145%2.65

2182 | 12B1316 | QJLGB07000-1998 | ORING | .
2183 | 12B1317 | QJ/LGB0O7000-1998 | ORING | L
2184 | 12B1318 | QJ/LGB07000-1998 | ORING | o
2185 | 12B1319 | QJILGB07000-1998 | O-RING e
2186 | 12B1320 | QJILGBO7000-1998 | O-RING | o
2187 | 12B1321 | QJLGB07000-1998 | _ ORING | L
2188 | 12B1322 | QJILGB07000-1998 | ORING | o
2189 | 12B1323 | QJ/LGB0O7000-1998 | O-RING | o
2190 | 12B1324 | QJILGB07000-1998 | ORING | o
2191 | 12B1325 | QJILGB07000-1998 | ORING | e
2192 | 12B1326 | QJILGB07000-1998 | O-RING | o
2193 | 12B1327 | QJILGB07000-1998 | ORING | L
2194 | 12B1328 | QJILGB07000-1998 | ORING | o
2195 | 12B1329 | QJ/LGB07002-1998 | O-RING | L
2196 12B1330 QJ/LGB07002-1998 e O-RING 10.9%x2.3

2197 | 12B1331 | QJLGB07002-1998 | O-RING e
2198 | 12B1332 | QJILGB07002-1998 | O-RING o
2199 | 12B1333 | QJLGB07002-1998 | _ O-RING L
2200 12B1335 GB3452.1-92 R O-RING 265%x5.3

2201 12B1366 AS568B-2001 e O-RING 139.05%x5.33

2202 | 12B1367 | JIS B2401:2005 o O-RING 7.8x1.9

2203 12B1390 GB/T3452.1-2005 e O-RING 195x%2.65

2204 | 12B1391 | QJILGBO7000-1998 | O-RING | .
2205 12B1392 QJ/LGB07000-1998 O-RING
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2206 | 12B1393 | QJ/LGB07000-1998 | O-RING | o
2207 | 12B1394 | QJ/LGB07000-1998 | O-RING L
2208 | 12B1395 | QJ/LGB07000-1998 | ORING | L
2209 | 12B1396 | QJ/LGB07000-1998 | ORING | L
2210 | 12B1397 | QJ/LGB07000-1998 | ORING | o
2211 | 12B1398 | QJ/LGB07000-1998 | ORING | . __ L
2212 | 12B1399 | QJ/LGB07000-1998 | ORING | . . L
2213 12B1400 GB1235-76 e O-RING 130%3.1

2214 12B1452 GB/T3452.1-2005 e O-RING 45%x1.8

2215 12B1453 GB/T3452.1-2005 e O-RING 73x2.65

2216 12B1505 GB/T3452.1-2005 e O-RING 224%5.3

2217 | 12B1507 | GB1235-76 o O-RING 70x5.7

2218 | 12B1511 | GB1235-76 o O-RING 42x3.5

2219 12B1512 GB1235-76 e O-RING 110%3.1

2220 12B1513 GB1235-76 e O-RING 125x5.7

2221 12B1514 GB1235-76 e O-RING 135%5.7

2222 12B1520 GB1235-76 e O-RING 145%5.7

2223 | 12B1521 | GB1235-76 o O-RING 150%5.7

2224 | 12B1522 | GB1235-76 o O-RING 200x5.7

2225 12B1529 GB1235-76 e O-RING 110x5.7

2226 12J0002 GB3452.1-92 e O-RING 180x5.3

2227 12J0009 GB3452.1-92 e O-RING 80x2.65

2228 12J0010 GB3452.1-92 e O-RING 100%2.65

2229 | 12J0011 | GB3452.1-92 o O-RING 60x2.65

2230 | 12J0012 | GB3452.1-92 o O-RING 34.5x3.55

2231 12V0117 GB3452.1-92 e O-RING 67x3.55

2232 12v0323 GB3452.1-92 e O-RING 92.5%5

2233 12V0427 GB3452.1-92 e O-RING 210%3.55

2234 | 120429 | GB1235-76 e O-RING 36x3.5

2235 | 12V0430 | GB3452.1-92 o O-RING 560x7

2236 | 12V0431 | AS568-021 o O-RING 23.52x1.78
2237 12V0432 AS568-015 e O-RING 14%1.78

2238 12V0433 GB3452.1-92 e O-RING 23.5%x2.65

2239 12V0434 AS568-018 e O-RING 18.77x1.78
2240 12V0435 AS568-912 e O-RING 23.47x2.95
2241 | 12V0436 | AS568-017 o O-RING 17.17x1.78
2242 12V0437 AS568-916 e O-RING 29.75%2.95
2243 12V0438 AS568-219 e O-RING 32.92x3.53
2244 12V0439 AS568-918 e O-RING 34.42%x2.95
2245 12V0440 GB1235-76 e O-RING 38%3.5

2246 | 12V0441 | GB3452.1-92 e O-RING 106x2.65

2247 | 12V0442 | GB3452.1-82 o O-RING 200x5.3

2248 | 12V0443 | GB1235-76 o O-RING 100%5.7

2249 12V0444 GB3452.1-92 e O-RING 55x3.55

2250 12V0445 GB3452.1-92 O-RING 8x1.8
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2251 12V0446 GB3452.1-92 o O-RING 170%3.55
2252 12VvV0447 GB3452.1-76 e O-RING 180x2.65
2253 120448 GB1235-86 e O-RING P4x2

2254 12V0449 GB3452.1-92 e O-RING 46%4.6
2255 120450 GB3452.1-92 e O-RING 52x5.3
2256 | 12V0451 | Gb3452.1-92 o O-RING 55x3.1
2257 | 12V0452 | GB3452.1-92 o O-RING 60x5.7
2258 12V0453 GB3452.1-92 e O-RING 53x%2.65
2259 12V0455 GB3452.1-92 e O-RING 90x5.7
2260 12V0456 GB3452.1-92 e O-RING 95x5.7
2261 | 120457 | GB3452.1-92 o O-RING 100x5.7
2262 | 12V0458 | GB3452.1-92 o O-RING 100x3.1
2263 | 12V0459 | GB3452.1-92 o O-RING 125x3.1
2264 12V0460 GB3452.1-92 e O-RING 135x5.7
2265 12V0461 GB3452.1-92 e O-RING 210x5.7
2266 12V0462 G3452.1-92 e O-RING 9.25%1.78
2267 12V0463 GB3452.1-92 e O-RING 11.89%1.98
2268 | 12V0467 | GB3542.1-92 o O-RING 29.87x1.78
2269 | 12V0468 | GB3542.1-92 o O-RING 37.5%2.65
2270 12V0469 GB3452.1-92 e O-RING 37.69%x3.53
2271 12V0470 GB2452.1-92 e O-RING 128x3.55
2272 12v0471 AS568 e O-RING 23.47%2.95
2273 12V0472 GB3452.1-92 e O-RING 34.42x2.95
2274 | 12V0473 | GB3452.1-92 o O-RING 32x3.5
2275 | 12V0474 | G3452.1-92 o O-RING 37x3.1
2276 12V0475 G3452.1-92 e O-RING 65x3.1
2277 12V0477 GB1235-76 e O-RING 24x3.1
2278 12V0478 GB3452.1-92 e O-RING 32.5%2.65
2279 120480 GB3452.1-92 e O-RING 35%3.5
2280 | 12V0481 | SAE J515 o O-RING 26.0x2.0
2281 | 12V0482 | DIN 3865 o O-RING 25.3x2.4
2282 12V0483 SAE J515 e O-RING 20.0x2.0
2283 12V0484 SAE J515 e O-RING 13.0x2.0
2284 12V0485 SAE J515 e O-RING 17.3x2.4
2285 120487 SAE J515 e O-RING 23.5%x3.0
2286 120488 AS568-225 . O-RING 47.22x3.53
2287 | 12V0489 | SAE J515 o O-RING 29.74x2.95
2288 12V0490 SAE J515 e O-RING 19.18x2.46
2289 12V0491 DIN 3865 e O-RING 32.0x2.5
2290 12V0492 SAE J515 e O-RING 73%2.65
2291 12V0493 GB3452.1-82 e O-RING 48.7%5.3
2292 | 12V0494 | GB3452.1-82 o O-RING 10.6x2.65
2293 | 12V0495 | GB3452.1-92 o O-RING 265x3.55
2294 13B0003 GB9877.1-88 - SEAL RING FB70x95x12D
2295 13B0004 HG4-692-67 OIL SEAL PG45x62%12
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2296 | 13B0005 | JB2600-80 L SEAL W60x80x7
2297 13B0007 GB9877.1-88 i SEAL RING FB140x170x15D
2298 | 13B0010 | Q/ZB336-77 e DUSTRING | 40

2299 13B0027 HG4-692-67 . OIL SEAL SD70%x95%12
2301 | 13B0030 | HG4-692-67 - OIL SEAL PG32x52x12
2302 13B0031 HG4-692-67 N OIL SEAL SG38x58x12
2303 13B0032 HG4-692-67 N OIL SEAL SD25x40%x10
2304 13B0033 HG4-692-67 e OIL SEAL SD140%x170%16
2305 13B0035 HG4-692-67 s OIL SEAL PD150%180%16
2306 13B0036 HG4-692-67 s OIL SEAL SC85%x115%x12
2307 13B0037 HG4-692-67 s OIL SEAL SD25%45%10
2308 13B0038 HG4-692-67 N OIL SEAL SD150%x180%16
2309 | 13B0039 | HG4-335-66 e Y-SEAL 130x160x15
2310 | 13B0041 | GB10708.1-89 i Y-SEAL 50x60x8

2311 13B0042 GB10708.3-89 o DUST RING FB50x60x7
2312 | 13B0043 | GB10708.1-89 . Y-SEAL 80x95x12.5
2313 13B0044 GB10708.3-89 o DUST RING FB80x90x7
2314 13B0045 GB9877.1-88 et SEAL RING FB70x95x10D
2315 13B0049 GB9877.1-88 et SEAL RING FB150%180x15D
2316 13B0052 HG4-335-66 . DUST RING 75

2317 | 13B0056 | Q/ZB336-77 e DUSTRING | 50

2318 13B0062 Q/ZB336-77 s OIL SEAL SD140x170%x16
2319 | 13B0082 | GB10708.1-89 . Y-SEAL 45x55x8

2320 13B0083 GB10708.3-89 e DUST RING FC45x53%5
2321 | 13B0085 | GB9877.1-88 e SEALRING B80x100x10D
2322 13B0086 GB9877.1-88 i SEAL RING B60x80x8D
2323 13B0087 GB9877.1-88 I SEAL RING FB85x110x12D
2324 13B0093 GB9877.1-88 I SEAL RING FB12x30x7D
2325 13B0110 GB9877.1-88 et SEAL RING FB85x110x12F
2326 | 13BO111 | HG4-692-67 o OIL SEAL SG70x95x12
2327 | 13B0122 | GB9877.1-88 e SEALRING 60x85x12

2328 13B0123 GB10708.3-89 . DUST RING FB40x50x7
2329 | 13B0124 | GB10708.1-89 e Y-SEAL 70x85x12.5
2330 13B0130 GB9877.1-88 I SEAL RING B18x30%x10D
2331 13B0133 GB9877.1-88 et SEAL RING B90x120%12D
2332 13B0134 GB10708.3-89 e DUST RING FB45x55x7
2333 13B0142 GB10708.3-89 e DUST RING FB60x70x7
2334 13B0147 GB9877.2-88 i SEAL RING W170%x200%x15D
2335 13B0148 GB9877.2-88 I SEAL RING W130x160%x12D
2336 13B0150 HG4-692-67 s OIL SEAL SG60x85%x12
2337 13B0151 HG4-692-67 N OIL SEAL SG115%x140x14
2338 13B0155 GB9877.1-88 et SEAL RING FB240%x270x15D
2339 13B0170 GB9877.1-88 et SEAL RING FB120x150x12D
2340 13B0175 GB9877.1-88 i SEAL RING FB45x62x8D
2341 13B0176 GB9877.1-88 SEAL RING FB38x55x8D
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2342 13B0177 GB9877.1-88 B SEAL RING B40x62x8D
2343 13B0179 GB9877.1-88 - SEAL RING B190%220x15D
2344 13B0293 GB9877.1-88 e SEAL RING FB75x95x10D
2345 13B0306 GB9877.1-88 e SEAL RING B55x72x8D
2346 13B0307 GB9877.1-88 e SEAL RING FB95x130x12D
2347 13B0328 JB/ZQ4606-86 e FELT WASHER 90

2348 13B0366 GB9877.2-88 N SEAL RING W190%x220x15D
2349 13B0369 GB9877.1-88 - SEAL RING B80x%110x10D
2350 13B0370 GB9877.1-88 e SEAL RING B120%150x12D
2351 13B0371 JB/T8547-1997 . SEAL RING YHx*40

2352 | 13B0379 | GB9877.1-88 e SEALRING FB65x90x10
2353 13B0407 JB/ZQ4606-86 e FELT WASHER 50

2354 | 13B0408 | JB/T8547-1997 e SEALRING YHx80

2355 13B0409 JB/T8547-1997 N SEAL RING YHx110

2356 13B0417 JB/T8547-1997 . SEAL RING YHx*65

2357 13B0419 GB9877.1-88 e SEAL RING FB110x140%12
2358 | 13B0420 | GB9877.1-88 . SEAL RING B220x250x15
2359 | 13B0438 | JB/T8547-1997 e SEALRING YHx50

2360 | 13B0457 | JB/T8547-1997 e SEALRING YHx30

2361 13B0458 JB/T8547-1997 N SEAL RING YHx78

2362 13B0504 JB/T8547-1997 . SEAL RING YHx*68

2363 13B0506 HG4-692-67 s OIL SEAL SD100%x130x12
2364 | 13B0511 | GB9877.1-88 . SEAL RING FB25x40x7
2365 13B0520 HG4-692 o OIL SEAL SD170%210%16
2366 | 13B0525 | GB9877.1-88 . SEALRING B100x125x12
2367 13B0526 HG4-692-67 N OIL SEAL PD65x90x12
2368 13B0527 GB9877.1-88 e SEAL RING B100%125x12
2369 13B0606 GB9877.1-88 e SEAL RING FB100%130%12
2370 13B0624 GB9877.1-88 e e SEAL RING FB60x80%8D
2371 | 13B0631 | GB10708.3-89 . DUST RING FA40x48x5
2372 | 13B0632 | GB10708.1-89 D Y-SEAL 40x55x12.5
2373 | 13B0633 | GB/T15242.1-94 i CO-AXIAL SEAL | TJ0400

2374 | 13B0634 | GB/T15242.1-94 i CO-AXIAL SEAL | TF0900C

2375 13B0636 GB9877.1-88 e SEAL RING FB105%140x12D
2376 | 13B0669 | GB9877.2-88 e SEALRING W160x190x15D
2377 13B0670 GB9877.2-88 e SEAL RING W125x150%x12D
2378 13B0671 GB9877.2-88 N SEAL RING W115%140%12D
2379 13B0672 QJ/LGB07013-1998 | | OIL SEAL 10120120

2380 | 13B0673 | QJILGBO7011-1998 | | OLSEAL | N

2381 13B0772 GB/T13871.1-2007 s OIL SEAL FB80x100%10
2382 | 13B0783 | QJ/LGB07013-1998 | _ . OLSEAL | L
2383 | 13B0790 | JB/T8547-1997 e SEALRING YHx45

2384 13v0087 GB9877.1-88 N SEAL RING B85x110%12D
2385 | 13V0132 | GB9811.7-88 i LIP TYPE SEAL | B90x120x12D
2386 13v0180 GB9877.1-88 SEAL RING B200%230x15

a4l o

11-54



CLG835

REABER

STANDARD PART TABLE

F5S | =¢s ®e TUHEH A

NO. PART NO CODE DESCRIPTION SIZE

2387 13v0181 GB9877.1-88 I SEAL RING B60x80x12
2388 13v0183 GB9877.1-88 et SEAL RING FB45x65x8
2389 13Vv0184 GB9877.1-88 I SEAL RING FB55x80x8
2390 | 13V0186 e SEALRING B55x72x8
2391 13v0187 GB9877.1-88 I SEAL RING B160%x190%15
2392 13v0188 HG4-338-66 N OIL SEAL 60x85%12
2393 | 13V0194 o OIL SEAL FB55x80x8
2394 13Vv0207 el OIL SEAL FB55x72x8
2395 13Vv0208 GB9877.1-88 I SEAL RING B170%x200%15
2396 13Vv0209 GB9877.1-88 I SEAL RING B60x75x8
2397 | 13V0210 GB9877.3-88 | __ . LIP TYPE SEAL FZ95x120x10
2398 13V0211 GB9877.1-88 et SEAL RING B130x160%x12
2399 | 20V0047 GB297-64 o m_.._  TAPROLLERBRG | 7515

2400 | 21B0001 GB/T276-1994 | BALL BEARING 50x90x20
2401 | 21B0002 GB/T276-1994 | _ BALL BEARING 85x130x22
2402 | 21B0003 GB/T276-1994 | BALL BEARING 65x100x18
2403 | 21B0005 GB/T276-1994 | BALL BEARING 60x95x18
2404 | 21B0006 GB/T276-1994 | BALL BEARING 55x120%29
2405 | 21B0007 GB/T276-1994 | BALL BEARING 80x125x22
2406 | 21B0008 GB/T276-1994 | BALL BEARING 60x130x31
2407 | 21B0009 GB/T276-1994 | BALL BEARING 20x47x14
2408 | 21B0010 GB/T276-1994 | _ BALL BEARING 110x170x28
2409 | 21B0011 GB/T276-1994 | BALL BEARING 55x100x21
2410 | 21B0012 GB/T276-1994 | _ . _ BALL BEARING 25x42x9
2411 | 21B0013 GB/T276-1994 | BALL BEARING 50x80x16
2412 21B0014 GB/T276-1994 s — BALL BEARING 12%x28x%8
2413 21B0020 GB/T276-1994 mar BALL BEARING 30x42x7
2414 21B0021 GB/T276-1994 mar BALL BEARING 12%x28%8
2415 21B0022 GB/T276-1994 et — BALL BEARING 20x32%x7
2416 | 21B0024 GB/T276-1994 | BALL BEARING 15%28x7
2417 21B0025 GB278-82 . BEARING 60105

2418 | 21B0026 GB/T276-1994 | BALL BEARING 40x80x18
2419 | 21B0028 GB/T276-1994 | BALL BEARING 50x110x27
2420 | 21B0029 GB/T276-1994 | BALL BEARING 45x75x16
2421 | 21B0030 GB/T276-1994 | BALL BEARING 45x85x19
2422 | 21B0031 GB/T276-1994 | . _ BALL BEARING 40x68x15
2423 | 21B0032 GB/T276-1994 | BALL BEARING 45x85x19
2424 | 21B0034 GB/T276-1994 | _ BALL BEARING 55x90x18
2425 | 21B0035 GB277-82 N BALL BEARING 40x80x18
2426 | 21B0037 GB/T276-1994 | BALL BEARING 40x90x23
2427 | 21B0038 GB/T276-1994 | BALL BEARING 50%90x20
2428 | 21B0039 GB/T276-1994 | BALL BEARING 50x72x12
2429 | 21B0040 GB/T281-1994 | BALL BEARING 25x52x15
2430 21B0057 GB/T276-94 . BEARING 6310-2Z
2431 21B0068 GB/T276-1994 BALL BEARING 25%x37%x7
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2432 | 21B0069 GB/T276-1994 e BALL BEARING 20x37x9

2433 21B0080 GB/T276-1994 s — BALL BEARING 61904-Z

2434 21B0081 GB/T276-1994 mar BALL BEARING 61904-27

2435 | 21B0082 GB/T276-1994 s BALL BEARING L
2436 | 21B0083 GB/T276-1994 s BALL BEARING L
2437 | 21B0085 GB/T276-1994 s BALLBEARING | o
2438 | 21B0086 GB/T276-1994 s BALL BEARING L
2439 | 21B0100 GB/T276-1994 s BALL BEARING L
2440 21B0101 GB/T276-1994 mar BALL BEARING 75%x130%25

2441 | 21B0102 GB/T276-1994 s BALL BEARING o
2442 | 21B0103 GB/T276-1994 s BALLBEARING | .
2443 | 21B0104 NSK s BALL BEARING L
2444 | 21B0105 GB/T276-1994 s BALL BEARING L
2445 | 21B0106 GB/T276-1994 s BALL BEARING L
2446 | 21B0128 GB/T276-1994 s BALLBEARING | o
2447 | 21B0129 GB/T276-1994 s BALL BEARING .
2448 | 21B0137 GB/T276-1994 e BALL BEARING L
2449 | 21B0138 GB/T276-1994 s BALL BEARING .
2450 | 21B0143 GB/T276-1994 s 20x42x12 6004

2451 | 21B0144 GB/T276-1994 s 17x40%12 6203

2452 21B0145 GB/T276-1994 mar BALL BEARING 6216-Z 80%x140%26
2453 21B0169 GB/T276-1994 mar BALL BEARING 6207-2RZ

2454 21B0170 GB/T276-1994 et — BALL BEARING 6306-Z

2455 | 21B0172 GB/T276-1994 e 30x62x16 62062

2456 | 21V0041 GB276-64 e BEARING 63092

2457 | 21V0042 GB276-64 e BEARING 309z

2458 | 21v0043 GB276-82 —— BEARING 312

2459 | 21V0044 GB276-82 . BEARING 213

2460 | 21V0045 GB276-82 — BEARING 409

2461 | 22B0001 GB/T283-1994 e ROLLER BEARING | 30x72x27

2462 | 22B0002 GB/T283-1994 e ROLLER BEARING | 40x80x23

2463 | 22B0003 GB/T283-1994 e ROLLER BEARING | 40x80x23

2464 | 22B0007 GB/T283-1994 e ROLLER BEARING | 30x72x19

2465 22B0012 GB/T301-1995 e BEARING 51209

2466 | 22B0021 GB/T283-1994 e ROLLER BEARING | NJ311E/C3

2467 | 22B0022 GB/T283-1994 i ROLLER BEARING | NJ2308E/C3

2468 | 22B0023 GB/T283-1994 e ROLLER BEARING | NJ308/C3

2469 | 22B0026 GB/T283-1994 e ROLLER BEARING L
2470 | 22B0027 GB/T283-1994 e ROLLERBEARNG |
2471 | 22V0001 GB/T283-1994 e ROLLER BEARING | 92606

2472 22V0011 GB283-87 e BEARING NJ324EMC5

2473 | 22V0012 GB/T283-1994 e ROLLER BEARING | 110x240x50

2474 | 22V0013 GB5801-86 v NEEDLE BEARING | 10643/40

2475 | 22V0014 GB5801-86 &+ rio_  ROLLERBEARING

2476 22V0016 GB283-87 o BEARING 100x180x%34
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2477 23B0001 GB/T297-1994 s w — .. TAPROLLERBRG 110x170%38

2478 | 23B0005 | GB/T297-1994 oo _ .. TAPROLLERBRG 105x160x35

2479 | 23B0009 GB/T297-1994 — sa e = .. TAPROLLERBRG 120x180%38X29

2480 23B0010 GB/T297-1994 — s e = .. TAPROLLERBRG 105%190%53X43

2481 23B0011 GB/T297-1994 — sa o = .. TAPROLLERBRG 60%130%33.5

2482 | 23B0012 | GB/T297-1994 oo _ .. TAPROLLERBRG 80x140x35.25

2483 | 23B0013 | GB/T297-1994 o _ .. TAPROLLERBRG 55x120%31.5

2484 | 23B0014 | GB/T297-1994 oo _ .. TAPROLLERBRG 60x110x23.75

2485 | 23B0017 GB/T297-1994 — s e = .. TAPROLLERBRG 75x130%33.25

2486 23B0018 GB/T297-1994 — s e = .. TAPROLLERBRG 55x120%31.5

2487 23B0019 GB/T297-1994 — sa e = .. TAPROLLERBRG 60%130%33.5

2488 | 23B0020 | GB/T297-1994 o _ .. TAPROLLERBRG 70x125x32.25

2489 | 23B0028 | GB/T297-1994 o _ .. TAPROLLERBRG 50x90x24.75

2490 | 23B0029 | GB/T297-1994 oo _ .. TAPROLLERBRG 90x190%46.5

2491 23B0030 GB/T297-1994 — s e = .. TAPROLLERBRG 100%x215%51.5

2492 23B0031 GB/T297-1994 — sa e = .. TAPROLLERBRG 45%x100%27.5

2493 | 23B0033 | GB/T297-1994 o _ .. TAPROLLERBRG 65x110x30

2494 | 23B0034 | GB/T297-1994 o _ .. TAPROLLERBRG 90x140x32

2495 | 23B0035 | GB/T297-1994 o _ .. TAPROLLERBRG 85x150x38.5

2496 | 23B0043 | GB/T297-1994 o _ .. TAPROLLERBRG 65x110x34

2497 23B0044 GB/T297-1994 — s e = .. TAPROLLERBRG 50x110%29.25

2498 | 23B0045 GB/T297-1994 — s e = .. TAPROLLERBRG 95x170%45.5

2499 | 23B0046 | GB/T297-1994 o - .. TAPROLLERBRG 100x150x32

2500 | 23B0047 | GB/T297-1994 o _ .. TAPROLLERBRG 65x140x36

2501 | 23B0048 | GB/T297-1994 o _ .. TAPROLLERBRG 70x150%38

2502 | 23B0060 | GB/T297-1994 oo _ .. TAPROLLERBRG 32018

2503 23B0061 GB/T297-1994 — s e = .. TAPROLLERBRG 32015

2504 23B0062 GB/T301-1995 . BEARING 3624

2505 | 23B0063 | GB/T297-1994 o  _ .. TAPROLLERBRG 80x170x39

2506 | 23B0064 | GB/T297-1994 o _ .. TAPROLLERBRG 95x200x45

2507 | 23B0107 | GB/T297-1994 o _ .. TAPROLLERBRG 50x80x24

2508 | 23B0108 | GB/T297-1994 o _ .. TAPROLLERBRG 25x47x15

2509 | 23B0115 | GB/T297-1994 e - .. TAPROLLERBRG L
2510 | 23B0116 | GB/T297-1994 e - .. TAPROLLERBRG e
2511 | 23B0117 | GB/T297-1994 o —. TAPROLLERBRG | __ e
2512 | 23B0118 | GB/T297-1994 o e _ .. TAPROLLERBRG | o
2513 | 23B0119 | SKF o w_ ., TAPROLLERBRG | L
2514 | 23B0120 | SKF o w_ . TAPROLLERBRG | L
2515 | 23B0121 | GB/T297-1994 e .. TAPROLLERBRG | ___ o
2516 | 23B0122 | GB/T297-1994 o _ .. TAPROLLERBRG L
2517 | 23B0123 | GB/T297-1994 oo —. TAPROLLERBRG | _ o
2518 | 23B0124 | GB/T297-1994 o _ ., TAPROLLERBRG | o
2519 | 23B0125 | GB/T297-1994 o _ .. TAPROLLERBRG L
2520 | 23B0126 | GB/T297-1994 o _ .. TAPROLLERBRG L
2521 23B0128 GB/T297-1994 TAP.ROLLER BRG

JUTHRY
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2522 | 23B0135 | GB/T297-1994 e TAP.ROLLERBRG | o
2523 | 23B0136 | NSK e TAP.ROLLERBRG | o
2524 | 23B0137 | GB/T297-1994 e TAP.ROLLERBRG | o
2525 | 23B0138 | GB/T297-1994 e TAP. ROLLER BRG L
2526 | 23B0139 | GB/T297-1994 e TAP.ROLLERBRG | o
2527 | 23B0151 | GB/T297-1994 e TAP. ROLLER BRG L
2528 | 23B0159 | GB/T297-1994 e TAP.ROLLERBRG | L
2529 | 23V0009 | GB/T297-1994 e TAP.ROLLER BRG 120x180%38

2530 | 23V0010 | GB/T297-1994 e TAP.ROLLER BRG 105x190x53

2531 | 23V0030 | GB/T297-1994 e TAP.ROLLER BRG 100x215x56.5

2532 | 23V0060 | GB299-85 s BEARING 2097128E

2533 | 23V0061 | GB297-64 e BEARING 7208

2534 | 23V0062 | GB297-64 e BEARING 7211

2535 | 23V0063 | GB297-64 e BEARING 7308

2536 23V0064 GB299-85 o TAP.ROLLER BRG 2097722

2537 | 23V0065 | GB297-84 e BEARING 7530E

2538 | 23V0066 | GB297-84 e BEARING 7524E

2539 | 23V0067 | GB297-84 o BEARING 985x150%38.5
2540 | 23V0068 | GB297-84 L BEARING 980x(140x32.25
2541 25B0001 GB/T9163-2001 N KNUCKLE BEARING 70x105%49

2542 25B0002 GB/T9163-2001 s = KNUCKLE BEARING 45%68%32

2543 25B0004 GB/T9163-2001 s = KNUCKLE BEARING 60x90x44

2544 | 25B0005 | GB/T9163-2001 | . . _ KNUCKLE BEARING | 25x42x20

2545 25B0006 GB/T9163-2001 e — KNUCKLE BEARING 40%x62%28

2546 25B0010 GB/T9163-2001 N KNUCKLE BEARING 10x19%x9

2547 25B0011 GB/T9163-2001 N KNUCKLE BEARING 50x75%35

2548 25B0013 GB4222-91 - BEARING SABJK25S

2549 25B0014 GB4222-91 - BEARING SALBJK25S

2550 | 25B0023 | GE50ES.02 et INNER RACE

2551 25B0024 GB/T9164-2001 o BEARING 68x40%19

2552 25B0025 GB/T9163-2001 o BEARING 130%x90%60

2553 | 25B0026 | GB/T9163-2001 |, _ BEARING 150x90%85

2554 | 25B0027 | GB/T9163-2001 | _ BEARING 19x8x12

2555 25B0049 GB304.1-88 s = KNUCKLE BEARING GE50ES

2556 | 25B0053 | GB9163-90 N KNUCKLE BEARING | GE15ES-2RS

2557 | 25B0056 | GB/T9163-2001 | _ . .. _ KNUCKLE BEARING L
2558 | 25B0057 | GB/T9163-2001 | _ . .. _ KNUCKLE BEARING | o
2559 | 25B0058 | GB/T9163-2001 | _ . .. _ KNUCKLE BEARING | o
2560 25B0061 GB/T 9161-2001 s = KNUCKLE BEARING SI8E

2561 | 25B0068 | GB/T9163-2001 | _ . .. _ KNUCKLE BEARING | o
2562 25B0071 GB/T9164-2001 N KNUCKLE BEARING GAC65T

2563 25B0072 GB/T9164-2001 N KNUCKLE BEARING GAC40T

2564 | 25B0091 | GB/T9163-2001 | _ . .. _ KNUCKLE BEARING | L
2565 25K0004 GB/T9163-2001 N KNUCKLE BEARING 30%x47%x22

2566 25V0015 GB/T9164-2001 KNUCKLE BEARING GACS85S/K
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2567 | 25V0016 | GB304.5-81 o KNUCKLE BEARING

2568 | 25V0017 | GB304.5-81 N KNUCKLE BEARING GE25ES

2569 | 25V0020 | GB304-88 N KNUCKLE BEARING GE40ES

2570 | 26B0002 | GB/T301-1995 e BALL BEARING 55x78x16

2571 | 26B0003 | GB/T301-1995 e BALL BEARING 15%28x9

2572 | 26B0005 | GB/T301-1995 e BALL BEARING 40x60%13

2573 | 26B0013 | GB4605-84 o BEARING 889112

2574 | 26B0029 | GB/T292-94 ... _ BALLBEARING 7216B

2575 | 26B0030 | GB/T288-94 <. _  ROLLERBEARING 22308C

2576 | 26B0062 | GB/T301-1995 e BALLBEARING | o
2577 | 26B0063 | GB/T290-1998 e NEEDLE BEARING o
2578 | 26B0071 | GB/T281-1994 i BALL BEARING o
2579 | 26B0076 | GB/T290-1998 i NEEDLE BEARING o
2580 | 26B0078 | GB/T301-1995 e BALLBEARING | o
2581 | 26B0090 | GB/T301-1995 e THRUSTBALLBRG | o
2582 | 26B0101 | GB288-94 ' e_.._  ALIGNING BRG 95x2.65

2583 | 26B0121 | GB/T301-1995 s THRUST BALL BRG o
2584 | 26V0006 | GB278-64 e BEARING 308

2585 | 26V0007 | GB/T288-94 w < w—.._  ROLLERBEARING 222222C

2586 | 26V0008 | GB288-87 s BEARING 110%200x53

2587 | 26V0009 | DIM635 ' we_.._  ROLLERBEARING 22315E1.T41A
2588 | 34C0090 | JB982-77 e WASHER 10

2589 | 34C0091 | JB982-77 e WASHER 16

2590 | 34C0113 | GB10708.3-89 . DUST RING FB70%x80x7

2591 | 40B0004 | GB349-88 o NAIL 50

2592 | 40B0059 | GB/T3289.22-1982 | _ JOINT 25

2593 | 40B0060 | GB/T3289.28-1982 | _ SCREW 40%20

2594 | 40B0061 | GB/T3289.28-1982 | _ SCREW 40%25

2595 | 40B0062 | GB/T3289.3-1982 | __ ELBOW 40

2596 | 66A0028 | GB91-86 . PIN 3.2x40-Zn.D

2597 | 75A0117 | GB/T2089-1994 o COMPRESSION YA1x12x48-D.Zn
2598 | 83A0119 | GB3452.1-92 o O-RING 106%5.3

2599 | 83A0120 | GB3452.1-92 O-RING 250x%5.3
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